ssanranis. FCC RADIO TEST REPORT Report No. : FR220103001E

Hac-MRA

ACCREDITED

FCC RADIO TEST REPORT

FCCID
Equipment

Brand Name
Applicant

Manufacturer

Standard

2AVDZCM27

IEEE 802.11 2X2 MIMO a/b/g/n/ac
Wireless LAN + Bluetooth + NFC
NGFF Module

LiveU

LiveU, Inc

2 University Plaza Drive Suite 505,
Hackensack, New Jersey

LiveU Ltd.
5 Hagavish St, Kfar Saba 4442211, Israel

FCC Part 15 Subpart E §15.407

The product was received on Jan. 15, 2022 and testing was performed from Jan. 24, 2022 to Jul. 26,
2022. We, Sporton International (USA) Inc., would like to declare that the tested sample has been
evaluated in accordance with the test procedures and has been in compliance with the applicable

technical standards.

The test results in this partial report apply exclusively to the tested model / sample. Without written
approval from Sporton International (USA) Inc., the test report shall not be reproduced except in full.

M| Moo

Approved by: Neil Kao

Sporton International (USA) Inc.
1175 Montague Expressway, Milpitas, CA 95035

TEL : 408 9043300

Page Number 11 of 23

Report Template No.: BU5-FR15EWLB4 AC MA Version 2.4 Issue Date : Aug. 08, 2022

Report Version 1 02



ssanranis. FCC RADIO TEST REPORT Report No. : FR220103001E

Table of Contents

History of this teSt rePOIt........... i s e s s mn e e e e e s e s amnne e e nesnn s nnnmnnns 3
Summary of Test ReSUIL..........occiiiiii i ————— 4
I € T=T 0 T=1 = 1IN =TT o g o £ e TS 5
1.1 Product Feature of Equipment Under Test...... ... 5
L2 |V oo [ o= 1o ) o) =1 U SRR PTPRR 5
1.3 TeStNG LOCALION ...ttt a et e e bt e e s aabe e e e e aabe e e e s anbaeeeean 6
1.4 Applicable StanNAards.............oooiiiiiiiiiie e e e e e e e e e a e raaaaeaaanns 6
2 Test Configuration of Equipment Under Test ... e 7
2.1 Carrier Frequency and ChannEl ............oooiioiiiiiiiiie e e e e e e e e e e e e e e anes 7
2 I = 1Y/ o =SOSR 8
2.3 Connection Diagram of TSt SYSIEM.......ccciiiiiiiiiiii e e e e e 9
2.4 Support Unit used in test configuration and SYStem ... 9
2.5  EUT Operation TEST SEIUD ...eiiiiii ittt e e e e e e e e e st e e e e e e e e e saasbsaeeeeaeesananns 9
B I =T L= U | 10
3.1 Maximum Conducted Output Power Measurement ............cooooiiiiiiiiiiieeee e e e e e e 10
3.2 Unwanted EmisSions MeasUIrEmMENt ... ... ittt e e e e e e e e e e e e e e e 13
3.3 AC Conducted Emission MeasUrE€mMENT...........coiiiiiiiiiiiiiiee e e et e e st ee e e sneeeee e 18
3.4 ANntenNNa REQUIMEMENTS ......ooiiii ittt e e e e e e et e e e e e e e e et e e e e e e e e e ennnneeeeeaeaaaannns 20
4 List of Measuring EQUIPMENT ... sscccscerr e sssss e e ss s sssn e e e s e s s s samnn e e e e e sn s e mmnn e e e ennan 21
5 Uncertainty of EValuation ... s s 23

Appendix A. AC Conducted Emission Test Result
Appendix B. Radiated Spurious Emission
Appendix C. Radiated Spurious Emission Plots
Appendix D. Duty Cycle Plots

Appendix E.Setup Photographs

TEL : 408 9043300 Page Number
Report Template No.: BU5-FR15EWLB4 AC MA Version 2.4 Issue Date
Report Version

12 of 23
: Aug. 08, 2022
1 02



ssanranis. FCC RADIO TEST REPORT Report No. : FR220103001E

History of this test report

Report No. Version Description Issue Date

FR220103001E 01 Initial issue of report Jul. 22, 2022

1. Revise section 3.2.8
FR220103001E 02 Aug. 08, 2022
2. Revise Appendix B and Appendix C
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Summary of Test Result

Report Ref Std. Result
Clause | Clause Test ltems (PASSIFAIL) Remark
- 15.403(i) 6dB & 26dB Bandwidth - See Note
- 2.1049 99% Occupied Bandwidth - See Note
3.1 15.407(a) Maximum Conducted Output Power Pass -
- 15.407(a) Power Spectral Density - See Note
0.30dB
3.2 15.407(b) Unwanted Emissions Pass under the limit at
7660.000 MHz
22.17 dB
3.3 15.207 AC Conducted Emission Pass under the limit at
22.626 MHz
15.203 .
3.4 15.407(a) Antenna Requirement Pass -

Note: The module (FCC ID: 2AVDZCM27) inside the host (Model: LU800) makes no significant difference in
conducted output power which is a bit lower compared to the original module report after the measurements,
hence, the conducted test results can be leveraged from the original module report.

Conformity Assessment Condition:

1. The test results (PASS/FAIL) with all measurement uncertainty excluded are presented
against the regulation limits or in accordance with the requirements stipulated by the
applicant/manufacturer who shall bear all the risks of non-compliance that may potentially
occur if measurement uncertainty is taken into account.

2. Please refer to the section "Uncertainty Evaluation” for measurement uncertainty.

Comments and Explanations:

The product specifications of the EUT presented in the report are declared by the manufacturer

who shall take full responsibility for the authenticity.
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1 General Description

1.1 Product Feature of Equipment Under Test

Bluetooth, Wi-Fi 2.4GHz 802.11b/g/n/ac, and Wi-Fi 5GHz 802.11a/n/ac

Product Feature

Installed into the Host

Equipment Name: Live Video Transmission System
Brand Name: LiveU
Model Name: LU800

Sample 1 Module 0
Sample 2 Module 1
WLAN:
<Ant. 1>: PCB Printed Antenna Inverted F
<Ant. 2>: PCB Printed Antenna Inverted F
<Ant. 3>: PCB Printed Antenna Inverted F
Antenna Type

<Ant. 4>: PCB Printed Antenna Inverted F
Bluetooth:

<Ant. 1>: PCB Printed Antenna Inverted F
<Ant. 3>: PCB Printed Antenna Inverted F

Antenna information

5725 MHz ~ 5850 MHz

<Ant. 1>: 3.6 dBi
<Ant. 2>: 3.72 dBi
<Ant. 3>: 4.56 dBi
<Ant. 4>: 4.5 dBi

Peak Gain (dBi)

Remark: The EUT's information above is declared by manufacturer. Please refer to Comments and

Explanations in report summary.

1.2 Modification of EUT

No modifications made to the EUT during the testing.

TEL : 408 9043300
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1.3 Testing Location

1.4

Test Site

Sporton International (USA) Inc.

Test Site Location

1175 Montague Expressway, Milpitas, CA 95035

TEL : 408 9043300

Sporton Site No.

Test Site No.
THO1-CA CO01-CA 03CHO02-CA
. . Michael Bui, Daniel Li,
Test Engineer Liliana Gonzalez Yuan Lee Yuan Lee and Fu Chen
Temperature (°C) 15.4~25 °C 20~22 °C 20~25 °C
Relative Humidity (%) 31.8~52.6% 40~42% 42~50%

Note: The test site complies with ANSI C63.4 2014 requirement.

Applicable Standards

According to the specifications declared by the manufacturer, the EUT must comply with the
requirements of the following standards:

+ FCC Part 15 Subpart E
+ FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01.

+ FCC KDB 414788 D01 Radiated Test Site v01r01.
+ FCC KDB 662911 D01 Multiple Transmitter Output v02r01.

+ ANSI C63.10-2013

Remark: All the test items were validated and recorded in accordance with the standards without any
modification during the testing.
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2 Test Configuration of Equipment Under Test

a. The EUT has been associated with peripherals and configuration operated in a manner tended to
maximize its emission characteristics in a typical application. Frequency range investigated:
radiation emission (9 kHz to the 10th harmonic of the highest fundamental frequency or to 40 GHz,
whichever is lower). For radiated measurement, the measured emission level of the EUT was
maximized by rotating the EUT on a turntable, adjusting the orientation of the EUT and EUT
antenna in three orthogonal axis (X: flat, Y: portrait, Z: landscape), and adjusting the measurement
antenna orientation, following C63.10 exploratory test procedures and find X plane as worst plane.

b. AC power line Conducted Emission was tested under maximum output power.

2.1 Carrier Frequency and Channel

Freq. Freq.
F B h | h I
requency Band Channe (MHz) Channe (MH2)
149 5745 157 5785
5725-5850 MHz 151* 5755 159* 5795
Sand 4 153 5765 161 5805
(U-NII-3)
155# 5775 165 5825
Note:
1. The above Frequency and Channel with "*" are 802.11ac VHT40.
2. The above Frequency and Channel with "#" are 802.11ac VHT80.
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2.2 Test Mode

The final test modes consider the modulation and the worst data rates as shown in the table

below.
MIMO Mode
Modulation Data Rate
802.11a 6 Mbps
802.11ac VHT20 MCSO0
802.11ac VHT40 MCSO0
802.11ac VHT80 MCSO0
Test Cases
AC
o Mode 1 : WLAN (5GHz) Tx + Charging from Adapter for Sample 1
e Mode 2 : WLAN (5GHz) Tx + Charging from Adapter for Sample 2
Band IV : 5725-5850 MHz
Ch.# 802.11a 802.11ac VHT20 802.11ac VHT40 802.11ac VHT80
L Low 149 149 151 -
M | Middle 157 157 - 155
H High 165 165 159 -

Remark: For radiation spurious emission, the modulation and the data rate picked for testing are
determined by the Max. RF conducted power.
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2.3 Connection Diagram of Test System

Systam BT
Simulator AP router Motebook GPS Station Eamlied
Power EUT
Source MNotebook
Earphone ‘ WLAN AP Maonltor

This example is connection diagram of EUT tes! configurations.
For detail, please refer o test mode configuration and setup photographs for each test iem.

2.4 Support Unit used in test configuration and system

Item |Equipment Brand Name |Model Name FCCID Data Cable Power Cord
AC I/P:
Unshielded, 1.2 m
1. |Notebook Acer Altos PS548-G1 FCC DoC N/A DC O/P:
Shielded, 1.8 m

2.5 EUT Operation Test Setup

The RF test items, utility “PuTTY Release 0.62” was installed in Notebook which was programmed in
order to make the EUT get into the engineering modes to provide channel selection, power level, data
rate and the application type and for continuous transmitting signals.

TEL : 408 9043300
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3 Test Result

3.1 Maximum Conducted Output Power Measurement

3.1.1Limit of Maximum Conducted Output Power

For the band 5.725-5.85 GHz, the maximum conducted output power over the frequency band of

operation shall not exceed 1 W.

If transmitting antennas of directional gain greater than 6 dBi are used, the peak output power shall

be reduced by the amount in dB that the directional gain of the antenna exceeds 6 dBi.

3.1.2Measuring Instruments

Please refer to the measuring equipment list in this test report.

3.1.3Test Procedures

<CDD Modes>
The testing follows Method PM-G of FCC KDB 789033 D02 General UNII Test Procedures New
Rules v02r01.

Method PM-G (Measurement using a gated RF average power meter):

1.

Measurement is performed using a wideband RF power meter.

2. The EUT is configured to transmit at its maximum power control level.
3.
4

. Since the measurement is made only during the ON time of the transmitter, no duty cycle

Measure the average power of the transmitter.

correction factor is required.
For MIMO mode, calculation method follows FCC KDB 662911 D01 Multiple Transmitter Output
v02r01

3.1.4Test Setup

[ (]

Power Meter Attenuator

EUT

TEL : 408 9043300 Page Number : 10 of 23
Report Template No.: BU5-FR15EWLB4 AC MA Version 2.4 Issue Date : Aug. 08, 2022

Report Version 1 02



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR220103001E

3.1.5Test Result of Maximum Conducted Output Power

<Sample 1>
Average FCC
Conducted Conducted DG
Data Freq.
Mod. NTX| CH. Power Power Limit (dBi) Pass/Fail
Rate (MHz)
(dBm) (dBm)
Ant1 | Ant2 | SUM | Ant1 | Ant2 | Ant1 | Ant2
11a |6Mbps| 2 149 5745 | 18.37 | 17.58 | 21.00 30.00 3.72 Pass
11a |6Mbps| 2 157 5785 | 17.52 | 16.78 | 20.18 30.00 3.72 Pass
11a |6Mbps| 2 165 5825 | 19.57 | 19.27 | 22.43 30.00 3.72 Pass
VHT20 | MCSO | 2 149 5745 | 18.99 | 18.60 | 21.81 30.00 3.72 Pass
VHT20 | MCS0O | 2 157 5785 | 17.63 | 17.18 | 20.42 30.00 3.72 Pass
VHT20| MCSO | 2 165 5825 | 19.96 | 19.64 | 22.81 30.00 3.72 Pass
VHT40 | MCSO | 2 151 5755 | 18.17 | 17.81 | 21.00 30.00 3.72 Pass
VHT40| MCSO | 2 159 5795 | 16.48 | 15.97 | 19.24 30.00 3.72 Pass
VHT80 | MCSO | 2 155 5775 | 1555 | 14.38 | 18.01 30.00 3.72 Pass
TEL : 408 9043300 Page Number : 11 of 23
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<Sample 2>
Average FCC
Conducted Conducted DG
Data Freq.
Mod. NTX| CH. Power Power Limit (dBi) Pass/Fail
Rate (MHz)
(dBm) (dBm)
Ant3 | Ant4 | SUM | Ant3 | Ant4 | Ant3 | Ant4
11a |6Mbps| 2 149 5745 | 16.53 | 16.12 | 19.34 30.00 4.56 Pass
11a |6Mbps| 2 157 5785 | 15.73 | 15.31 | 18.54 30.00 4.56 Pass
11a |6Mbps| 2 165 5825 | 19.66 | 19.41 | 22.55 30.00 4.56 Pass
VHT20| MCSO | 2 149 5745 | 15.75 | 15.33 | 18.56 30.00 4.56 Pass
VHT20| MCSO | 2 157 5785 | 15.92 | 15.51 | 18.73 30.00 4.56 Pass
VHT20| MCSO | 2 165 5825 | 19.85 | 19.64 | 22.76 30.00 4.56 Pass
VHT40| MCSO | 2 151 5755 | 15.68 | 15.26 | 18.49 30.00 4.56 Pass
VHT40| MCSO | 2 159 5795 | 14.70 | 14.26 | 17.50 30.00 4.56 Pass
VHT80 | MCSO | 2 155 5775 | 14.06 | 13.71 | 16.90 30.00 4.56 Pass
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3.2 Unwanted Emissions Measurement

This section is to measure unwanted emissions through radiated measurement for band edge spurious

emissions and out of band emissions measurement.

3.2.1Limit of Unwanted Emissions

(1)

()

For transmitters operating in the 5.725-5.85 GHz band:

15.407(b)(4)(i) All emissions shall be limited to a level of -27 dBm/MHz at 75 MHz or more above
or below the band edge increasing linearly to 10 dBm/MHz at 25 MHz above or below the band
edge, and from 25 MHz above or below the band edge increasing linearly to a level of 15.6
dBm/MHz at 5 MHz above or below the band edge, and from 5 MHz above or below the band
edge increasing linearly to a level of 27 dBm/MHz at the band edge.

Unwanted spurious emissions falls in restricted bands shall comply with the general field strength

limits as below table,

Frequency Field Strength Measurement Distance
(MHz) (microvolts/meter) (meters)
0.009 — 0.490 2400/F (kHz) 300
0.490 - 1.705 24000/F(kHz) 30
1.705 - 30.0 30 30
30-88 100 3
88 — 216 150 3
216 - 960 200 3
Above 960 500 3

Note: The following formula is used to convert the EIRP to field strength.

E=M MV/m, where P is the eirp (Watts)

EIRP (dBm) Field Strength at 3m (dBuV/m)

-27 68.3

(3) KDB789033 D02 v02r01 G)2)c)

(i) Sections 15.407(b)(1-3) specifies the unwanted emissions limit for the U-NII-1 and U-NII-2
bands. As specified, emissions above 1000 MHz that are outside of the restricted bands are
subject to a peak emission limit of -27 dBm/MHz.

(ii) Section 15.407(b)(4) specifies the unwanted emissions limit for the U-NII-3 band. A band
emissions mask is specified in Section 15.407(b)(4)(i). The emission limits are based on the use
of a peak detector.

TEL : 408 9043300
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3.2.2Measuring Instruments

Please refer to the measuring equipment list in this test report.

3.2.3Test Procedures

1. The testing follows FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01.
Section G) Unwanted emissions measurement.

(1) Procedure for Unwanted Emissions Measurements Below 1000 MHz

- RBW =120 kHz

«  VBW =300 kHz

+  Detector = Peak

«  Trace mode = max hold

(2) Procedure for Peak Unwanted Emissions Measurements Above 1000 MHz

+  RBW=1MHz

- VBW=2=3MHz

+  Detector = Peak

. Sweep time = auto

«  Trace mode = max hold

(3) Procedures for Average Unwanted Emissions Measurements Above 1000 MHz

+  RBW=1MHz

«+  VBW =10 Hz, when duty cycle is no less than 98 percent.

« VBW = 1/T, when duty cycle is less than 98 percent where T is the minimum
transmission duration over which the transmitter is on and is transmitting at its maximum
power control level for the tested mode of operation.

2. The EUT is placed on a turntable with 0.8 meter for frequency below 1 GHz and 1.5 meter for
frequency above 1 GHz respectively above ground.

3. The EUT is set 3 meters away from the receiving antenna which is mounted on the top of a
variable height antenna tower.

4. The antenna is a broadband antenna and its height is adjusted between one meter and four
meters above ground to find the maximum value of the field strength for both horizontal
polarization and vertical polarization of the antenna.

5. For each suspected emission, the EUT is arranged to its worst case and then adjust the antenna

tower (from 1 m to 4 m) and turntable (from 0 degree to 360 degrees) to find the maximum

reading.
TEL : 408 9043300 Page Number 114 of 23
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6. Radiated testing below 1 GHz is performed by adjusting the antenna tower from 1 m to 4 m and
by rotating the turn table from 0 degree to 360 degrees to find the peak maximum hold reading.
When there is no suspected emission found and the emission level is with at least 6 dB margin
against QP limit line, the position is marked as “-“.

7. Radiated testing above 1 GHz is performed by adjusting the antenna tower from 1 m to 4 m and
by rotating the turn table from 0 degree to 360 degrees to find the peak maximum hold reading
for scanning all frequencies.

When there is no suspected emission found and the harmonic emission level is with at least 6 dB

margin against average limit line, the position is marked as “-“.

3.2.4Test Setup

For radiated emissions below 30MHz

: | R Antenna

- 3m |

Metal Full Soldered Ground Plane

..

Spectrum Analyzer ! Receiver

For radiated emissions from 30MHz to 1GHz

RX Antenna

Metal Full Soldered Ground Plane

= ..

Spectrum Analyzer [ Receiver
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For radiated test from 1GHz to 18GHz

EUT :"‘— 3 m —_—

Metal Full Soldered Ground Plane

|-:3::-c.—

Spectrum Analyzer / Receiver

For radiated test above 18GHz

RX Antenna

Metal Full Soldered Ground Plane

=R
Spectrum Analyzer / Receiver
TEL : 408 9043300 Page Number 1 16 of 23
Report Template No.: BU5-FR15EWLB4 AC MA Version 2.4 Issue Date : Aug. 08, 2022

Report Version 1 02



ssanranis. FCC RADIO TEST REPORT Report No. : FR220103001E

3.2.5Test Results of Radiated Emissions (9 kHz ~ 30 MHz)

The low frequency, which starts from 9 kHz to 30 MHz, is pre-scanned and the result which is 20 dB
lower than the limit line is not reported.

There is adequate comparison measurement of both open-field test site and alternative test site -
semi-Anechoic chamber according to 414788 D01 Radiated Test Site v01r01, and the result came out

very similar.

3.2.6 Test Result of Radiated Band Edges

Please refer to Appendix B and C.

3.2.7Duty Cycle

Please refer to Appendix D.

3.2.8 Test Result of Unwanted Radiated Emission (30MHz ~ 10th Harmonic)

Please refer to Appendix B and C.

Note: When the scan with peak detector exceeds the limit associated with the average detector,
additional scan with average detection was performed to show compliance with the average limit. The

additional scan plot of the low channel is provided for justification.
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3.3 AC Conducted Emission Measurement
3.3.1Limit of AC Conducted Emission

For equipment that is designed to be connected to the public utility (AC) power line, the radio
frequency voltage that is conducted back onto the AC power line on any frequency or frequencies
within the band 150 kHz to 30 MHz shall not exceed the limits in the following table.

Conducted limit (dBuV)
Frequency of emission (MHz)
Quasi-peak Average
0.15-0.5 66 to 56* 56 to 46*
0.5-5 56 46
5-30 60 50

*Decreases with the logarithm of the frequency.

3.3.2Measuring Instruments

Please refer to the measuring equipment list in this test report.

3.3.3Test Procedures

1. The EUT is placed 0.4 meter away from the conducting wall of the shielding room, and is kept at

least 80 centimeters from any other grounded conducting surface.

2.  Connect EUT to the power mains through a line impedance stabilization network (LISN).

3. All the support units are connecting to the other LISN.

4.  The LISN provides 50 ohm coupling impedance for the measuring instrument.

5. The FCC states that a 50 ohm, 50 microhenry LISN shall be used.

6. Both Line and Neutral shall be tested in order to find out the maximum conducted emission.

7. The frequency range from 150 kHz to 30 MHz is scanned.

8.  Set the test-receiver system to Peak Detect Function and specified bandwidth (IF Bandwidth = 9
kHz) with Maximum Hold Mode. Then measurement is also conducted by Average Detector and
Quasi-Peak Detector Function respectively.

TEL : 408 9043300 Page Number 1 18 of 23
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3.3.4Test Setup
e T e S A 0 B T i L S I
| |
| |
| Rear of EUT to be flushed |
I with rear of table top ]
I :
I |
| |
= |
| e EUT '
! 2 —_— | | I 80 cm to
I Receiver | ground
I 5001 RF Cable iemy : plane
| |
| |4 |
| 2 |
| &
s |
| )t |
| AC :
I AMH |
l {LISH) [
|
| 12 = i | -
| - | -~
I g - Bonded to horizontal I i3 4
d pl -
1 L e e e b
AMH = Artificial mains network (LISH)
AE = Associated equipment
EUT = Equipment under test
ISH = Impedance stabilization network
3.3.5Test Result of AC Conducted Emission
Please refer to Appendix A.
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3.4 Antenna Requirements

3.4.1 Standard Applicable

If transmitting antenna directional gain is greater than 6 dBi, both the peak transmit power and the
peak power spectral density shall be reduced by the amount in dB that the directional gain of the

antenna exceeds 6 dBi.

3.4.2 Antenna Anti-Replacement Construction

An embedded-in antenna design is used.

3.4.3 Antenna Gain
The antenna peak gain of EUT is less than 6 dBi. Therefore, it is not necessary to reduce maximum

peak output power limit.
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4 List of Measuring Equipment

Instrument | Brand Name | Model No. Serial No. |Characteristics Call[;aarz:lon Test Date Due Date Remark
Jan. 24, 2022~ Conducted
Hygrometer Testo 608-H1 45142595 N/A Aug. 30, 2021 Jul. 11, 2022 Aug. 29, 2022 (THO1-CA)
EM Electronics RPR6W-1901 Jan. 24, 2022~ Conducted
Power Sensor Corporation RPR3006W 026 10MHz-6GHz | Jul. 26, 2021 Jul. 11, 2022 Jul. 25, 2022 (THO1-CA)
Switch Box & . Jan. 24, 2022~ Conducted
RE Cable EM Electronics| EMSW26 1090304 N/A Apr. 01, 2021 Mar. 29, 2022 Mar. 31, 2022 (THO1-CA)
Switch Box & . Mar. 31, 2022~ Conducted
RF Cable EM Electronics| EMSW26 1090304 N/A Mar. 30, 2022 Jul. 11, 2022 Mar. 29, 2023 (THO1-CA)
Spectrum Rohde & Jan. 24, 2022~ Conducted
Analyzer Schwarz FSV40 101089 10Hz-40GHz | Jun. 02, 2021 May 31, 2022 Jun. 01, 2022 (THO1-CA)
Spectrum Rohde & Jun. 02, 2022~ Conducted
Analyzer Schwarz FSV40 101089 10Hz-40GHz | Jun. 01, 2022 Jul. 11, 2022 May 31, 2023 (THO1-CA)
LISN TESEQ NNB51 47415 N/A May 10, 2022 | Jul. 13, 2022 | May 09, 2023 (cé)gg#cgg\r;

Pulse limiter .

. SCHWARZBE | VTSD 9561-F 9561-F- Conduction
with 10qB CK N N00412 N/A Jul. 05,2022 | Jul. 13,2022 | Jul. 04, 2023 (CO01-CA)
attenuation

EMI Test Conduction
Receiver R&S ESR7 102177 7GHz May 31, 2022 | Jul. 13, 2022 | May 30, 2023 (CO01-CA)
Version Conduction
Software R&S EMC32 N/A 10.30.00 N/A Jul. 13, 2022 N/A (CO01-CA)
Rohde & Jan. 24, 2022~ Radiation
Loop Antenna Schwarz HFH2-Z2 100315 9kHz~30MHz | Jan. 07, 2022 Jul. 26, 2022 Jan. 06, 2023 (03CHO2-CA)
Bilog Antenna | TESEQ 611D 54683 | 30MHz~1GHz | Oct. 15, 2021 (3% 24 20227} 6t 14, 2022 (o§§glgg?an)
SCHWARZBE Jan. 24, 2022~ Radiation
Horn Antenna CK BBHA 9120D 01895 1GHz~18GHz | Aug. 25, 2021 Jul. 26, 2022 Aug. 24, 2022 (03CH02-CA)
SCHWARZBE Jan. 24, 2022~ Radiation
Horn Antenna CK BBHA 9170D 00842 18GHz~40GHz | Jul. 20, 2021 Jul. 18, 2022 Jul. 19, 2022 (03CH02-CA)
SCHWARZBE Jul. 19, 2022~ Radiation
Horn Antenna CK BBHA 9170D 00841 18GHz~40GHz | Aug. 26, 2021 Jul. 26, 2022 Aug. 25, 2022 (03CHO2-CA)
e Jan. 24, 2022~ Radiation
Amplifier SONOMA 310N 372240 N/A Aug. 09, 2021 May 09, 2022 Aug. 08, 2022 (03CHO2-CA)
Amplifier | SONOMA 310N 372240 N/A May 10, 2022 MY 10, 2022 12y 09, 2023 (o§§glgg?an)
o . Jan. 24, 2022~ Radiation
Preamplifier Keysight 83017A MY53270323 | 1GHz~26.5GHz| Jul. 27, 2021 May 10, 2022 Jul. 26, 2022 (03CH02-CA)
Preamplifier | Keysight 83017A | MY53270323 | 1GHz~26.5GHz| May 11, 2022 | MY T, 29227 pay 10, 2023 <o§3ﬂ'3§f’c”A)
. . ERA-100M-18 Jan. 24, 2022~ Radiation
Preamplifier | E-instrument G-56-01-A70 EC1900251 | 1GHz~18GHz | Mar. 30, 2021 Mar. 28, 2022 Mar. 29, 2022 (03CH02-CA)
. JPA0118-55-30| 17100018000 Mar. 29, 2022~ Radiation
Preamplifier Jet-Power 3 55004 1GHz~18GHz | Jul. 21, 2021 May 09, 2022 Jul. 20, 2022 (03CH02-CA)
. . ERA-100M-18 ~ May 10, 2022~ Radiation
Preamplifier | E-instrument G-56-01-A70 EC1900251 | 1GHz~18GHz | May 10, 2022 Jul. 26, 2022 May 09, 2023 (03CH02-CA)
o Jan. 24, 2022~ Radiation
Preamplifier EMEC EMC18G40G 060725 18GHz-40GHz | Jul. 21, 2021 May 09, 2022 Jul. 20, 2022 (03CH02-CA)
. May 10, 2022~ Radiation
Preamplifier EMEC EMC18G40G 060725 18GHz-40GHz | May 10, 2022 Jul. 26, 2022 May 09, 2023 (03CHO2-CA)
8024032/2 -
HUBER+SUH | SUCOFLEX ’ Jan. 24, 2022~ Radiation
RF Cable NER 102 8024062/2, N/A Jun. 23, 2021 Jun. 21, 2022 Jun. 22, 2022 (03CHO02-CA)
802856/2
8024032/2 "
HUBER+SUH | SUCOFLEX ’ Jun. 22, 2022~ Radiation
RF Cable NER 102 802406/2, N/A Jun. 22, 2022 Jul. 26, 2022 Jun. 21, 2023 (03CHO02-CA)
802875/2
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Instrument | Brand Name Model No. Serial No. |Characteristics Calg);?etion Test Date Due Date Remark
Spectrum . 5 Jan. 24, 2022~ Radiation
Analyzer Keysight N9010A MY57420221 | 10Hz~44GHz | Sep. 22, 2021 Jul. 26, 2022 Sep. 21, 2022 (03CH02-CA)

WHKX8-5872. . L
. N 6.75GHz High Jan. 24, 2022~ Radiation
Filter Wainwright 5-67?%—;?000- SN8 Pass Filter Jul. 22, 2021 Jul. 20, 2022 Jul. 21, 2022 (03CH02-CA)
WHKX8-5872. . L
. N 6.75GHz High Jul. 21, 2022~ Radiation
Filter Wainwright 5-67?%—31_?000- SN8 Pass Filter Jul. 21, 2022 Jul. 26, 2022 Jul. 20, 2023 (03CH02-CA)
WLK12-1200-1 L
) A 1.2GHz Low Jan. 24, 2022~ Radiation
Filter Wainwright 272-1;%00-40 SNA1 Pass Filter Jul. 22, 2021 Jul. 20, 2022 Jul. 21, 2022 (03CH02-CA)
WLK12-1200-1 L
) A 1.2GHz Low Jul. 21, 2022~ Radiation
Filter Wainwright 272-1;%00-40 SNA1 Pass Filter Jul. 21, 2022 Jul. 26, 2022 Jul. 20, 2023 (03CH02-CA)
Jan. 24, 2022~ Radiation
Hygrometer TESEO 608-H1 45142602 N/A Aug. 04, 2021 Jul. 26, 2022 Aug. 03, 2022 (03CH02-CA)
. Jan. 24, 2022~ Radiation
Controller ChainTek EM-1000 060876 NA N/A Jul. 26, 2022 N/A (03CH02-CA)
. Jan. 24, 2022~ Radiation
Antenna Mast ChainTek MBS-520-1 N/A 1m~4m N/A Jul. 26, 2022 N/A (03CH02-CA)
) Jan. 24, 2022~ Radiation
Turn Table ChainTek T-200-S-1 N/A 0~360 Degree N/A Jul. 26, 2022 N/A (03CH02-CA)
. Jan. 24, 2022~ Radiation
Software Audix E3 N/A N/A N/A Jul. 26, 2022 N/A (03CH02-CA)
TEL : 408 9043300 Page Number 1 22 of 23
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5 Uncertainty of Evaluation

Uncertainty of Conducted Emission Measurement (150kHz ~ 30MHz)

Measuring Uncertainty for a Level of Confidence 2.0dB
of 95% (U = 2Uc(y)) )
Uncertainty of Radiated Emission Measurement (30 MHz ~ 1000 MHz)
Measuring Uncertainty for a Level of Confidence 4.7 dB
of 95% (U = 2Uc(y)) )

Uncertainty of Radiated Emission Measurement (1000 MHz ~ 18000 MHz)

Measuring Uncertainty for a Level of Confidence
of 95% (U = 2Uc(y))

6.2dB

Uncertainty of Radiated Emission Measurement (18000 MHz ~ 40000 MHz)

Measuring Uncertainty for a Level of Confidence
o 6.4 dB
of 95% (U = 2Uc(y))
TEL : 408 9043300 Page Number 1 23 of 23
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Appendix A. AC Conducted Emission Test Results

Temperature : 20~227C
Relative Humidity : |40~42%

Test Engineer : [Yuan Lee

TEL : 408 9043300 Page Number : A1 of A1



<Sample 1>

EUT Information

Site: CO01-CA
Power: 120Vac/60Hz
Project 220103001
Full Spectrum
100T
0T
80T
7071
> 60_\ CISPR-OP Limit at Main Ports
m £
©
£ 50T
[}
o 1
o
- 40+
30T
20T
10T
0 } } } —— } } } } —t—t+— } } i
150k 300 400500 800 1M 2M 3M 4M 5M 6 8 10M 20M  30M
Frequency in Hz
Final Result
Frequency QuasiPeak | CAverage | Limit | Margin | Line Filter | Corr.
(MHz) (dBuv) (dBuv) | (dBuv) | (dB) (dB)
21.827211 32.94 60.00 27.06 | L1 OFF 20.5
21.827211 12.84 50.00 37.16| L1 OFF 20.5
22.075026 34.61 60.00 25.39 | L1 OFF 20.5
22.075026 12.98 50.00 37.02| L1 OFF 20.5
22.328178 35.94 60.00 24.06 | L1 OFF 20.5
22.328178 13.46 50.00 36.54 | L1 OFF 20.5
22.581726 36.50 60.00 2350 L1 OFF 20.5
22.581726 13.81 50.00 36.19|L1 OFF 20.5
22.839324 36.74 60.00 23.26 | L1 OFF 20.5
22.839324 14.07 50.00 35.93|L1 OFF 20.5
23.079462 35.21 60.00 24.79 | L1 OFF 20.6
23.079462 14.15 50.00 35.85|L1 OFF 20.6
23.333271 35.23 60.00 24.77 | L1 OFF 20.6
23.333271 14.53 50.00 3547 |L1 OFF 20.6
23.627940 37.22 60.00 22.78 | L1 OFF 20.6
23.627940 15.12 50.00 3488 | L1 OFF 20.6
23.879544 36.42 60.00 2358 | L1 OFF 20.6
23.879544 15.45 50.00 3455|L1 OFF 20.6
24.121581 33.91 60.00 26.09 | L1 OFF 20.6
24.121581 14.94 50.00 35.06 | L1 OFF 20.6
24.418347 35.60 60.00 24.40 | L1 OFF 20.6
24.418347 --- 15.59 50.00 34.41|L1 OFF 20.6
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打字機
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EUT Information
Site: COO01-CA
Power: 120Vac/60Hz
Project 220103001
Full Spectrum
100T
0T
80T
70T
> 60_\ CISPR-OP Limit at Main Ports
m £
©
£ 50T
[}
o 1
o
- 40T
30T
201
10T
0 } } } —— } } } } —t—t+— } } i
150k 300 400500 800 1M 2M 3M 4M 5M 6 8 10M 20M  30M
Frequency in Hz
Final Result
Frequency QuasiPeak | CAverage | Limit | Margin | Line Filter | Corr.
(MHz) (dBuv) (dBuv) | (dBuv) | (dB) (dB)
21.823395 34.34 60.00 25.66 | N OFF 20.5
21.823395 12.80 50.00 37.20 | N OFF 20.5
22.078374 35.50 60.00 24.50 | N OFF 20.5
22.078374 13.38 50.00 36.62 | N OFF 20.5
22.329015 35.80 60.00 2420 | N OFF 20.5
22.329015 13.35 50.00 36.65 | N OFF 20.5
22.613352 36.38 60.00 23.62 | N OFF 20.5
22.613352 13.86 50.00 36.14 | N OFF 20.5
22.863921 36.22 60.00 23.78 | N OFF 20.5
22.863921 14.34 50.00 35.66 | N OFF 20.5
23.116326 37.18 60.00 22.82 | N OFF 20.5
23.116326 14.57 50.00 35.43 | N OFF 20.5
23.369469 35.50 60.00 24.50 | N OFF 20.5
23.369469 14.66 50.00 35.34 | N OFF 20.5
23.628588 36.30 60.00 23.70 | N OFF 20.5
23.628588 15.04 50.00 34.96 | N OFF 20.5
23.889867 36.33 60.00 23.67 | N OFF 20.5
23.889867 15.35 50.00 34.65 | N OFF 20.5
24.177813 36.59 60.00 23.41 | N OFF 20.5
24.177813 15.75 50.00 34.25| N OFF 20.5
24.428580 35.68 60.00 24.32 | N OFF 20.5
24.428580 15.75 50.00 34.25| N OFF 20.5




<Sample 2>

EUT Information

Site: COO01-CA
Power: 120Vac/60Hz
Project 220103001
Full Spectrum
100T
0T
80T
7071
> 60_\ CISPR-OP Limit at Main Ports
m £
©
£ 50T
[}
o 1
o
- 40t *
30: “
20T ¢
10T
0 } } } —— } } } } —t—t+— } } i
150k 300 400500 800 1M 2M 3M 4M 5M 6 8 10M 20M  30M
Frequency in Hz
Final Result
Frequency QuasiPeak | CAverage | Limit | Margin | Line Filter | Corr.
(MHz) (dBuv) (dBuv) | (dBuv) | (dB) (dB)
0.400065 8.86 47.85 38.99|L1 OFF 20.3
0.400065 22.46 57.85 35.39|L1 OFF 20.3
0.472353 8.77 46.47 37.70| L1 OFF 20.3
0.472353 25.61 56.47 30.86| L1 OFF 20.3
0.506688 9.20 46.00 36.80 | L1 OFF 20.3
0.506688 27.66 56.00 28.34 | L1 OFF 20.3
22.087581 13.26 50.00 36.74| L1 OFF 20.5
22.087581 34.78 60.00 2522 L1 OFF 20.5
22.625835 14.34 50.00 35.66 | L1 OFF 20.5
22.625835 37.83 60.00 22.17 L1 OFF 20.5
23.133741 14.63 50.00 35.37|L1 OFF 20.6
23.133741 36.71 60.00 2329 | L1 OFF 20.6
23.633115 14.82 50.00 35.18 | L1 OFF 20.6
23.633115 35.74 60.00 2426 | L1 OFF 20.6
24.134991 15.21 50.00 3479 L1 OFF 20.6
24.134991 33.21 60.00 26.79 | L1 OFF 20.6
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<Sample 2>


EUT Information
Site: CO01-CA
Power: 120Vac/60Hz
Project 220103001
Full Spectrum
100T
90T
80T
70T
> 60_\ CISPR-OP Limit at Main Ports
m +=
el
£ 50T
[
g 1
Q
- 40T »
30T ~
201
10T
0 } } } —— } } } } —— } } i
150k 300 400500 800 1M 2M 3M 4M 5M 6 8 10M 20M  30M
Frequency in Hz
Final Result
Frequency QuasiPeak | CAverage | Limit | Margin | Line Filter | Corr.
(MHz) (dBuv) (dBuv) (dBuv) (dB) (dB)
0.474315 9.04 46.44 37.40 | N OFF 20.3
0.474315 26.34 56.44 30.10 | N OFF 20.3
0.509712 8.83 46.00 37.17 | N OFF 20.3
0.509712 24.95 56.00 31.05|N OFF 20.3
21.875721 13.60 50.00 36.40 | N OFF 20.5
21.875721 35.83 60.00 24.17 | N OFF 20.5
22.386282 13.91 50.00 36.09 | N OFF 20.5
22.386282 36.91 60.00 23.09 | N OFF 20.5
22.635834 14.28 50.00 35.72| N OFF 20.5
22.635834 37.48 60.00 22.52 | N OFF 20.5
22.883739 14.34 50.00 35.66 | N OFF 20.5
22.883739 37.21 60.00 22.79 | N OFF 20.5
23.392185 14.80 50.00 35.20 | N OFF 20.5
23.392185 36.84 60.00 23.16 | N OFF 20.5
23.929998 15.56 50.00 34.44 | N OFF 20.5
23.929998 36.79 60.00 23.21| N OFF 20.5




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR220103001E

Appendix B. Radiated Spurious Emission

Temperature : 20~25°C
Test Engineer : Michael Bui, Daniel Lee, Yuan Lee and Fu Chen
Relative Humidity : 42~50%
<Sample 1>
Band 4 - 5725~5850MHz
WIFI 802.11a (Band Edge @ 3m)
WIFI Note | Frequency Level |Margin, Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) (dBuVim)| (dB) [(dBuV/im)| (dBuV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A) (H/V)
5646.4 52.32 -15.88 68.2 39.11 31.96 11.65 30.4 303 | 263 P H
5696.8 64.04 -38.8 102.84 50.79 31.98 11.69 | 3042 | 303 | 263 P H
5717.8 73.01 -37.17 | 110.18 59.69 32.04 1.7 30.42 | 303 | 263 P H
5722.2 79.73 -36.09 | 115.82 66.38 32.06 11.71 30.42 | 303 | 263 P H
4972 53.31 -20.69 74 41.22 31.55 10.93 | 30.39 - - P H
4972 44.66 -9.34 54 32.57 31.55 10.93 | 30.39 - - A H
5440 54.41 -19.59 74 41.59 31.82 11.36 | 30.36 - - P H
5440 45.71 -8.29 54 32.89 31.82 11.36 | 30.36 - - A H
* 5745 108.16 - - 94.72 32.14 11.72 | 3042 | 303 | 263 P H
802.11a
* 5745 100 - - 86.56 32.14 11.72 | 3042 | 303 | 263 A H
CH 149
5642 57.6 -10.6 68.2 44.44 31.91 11.65 30.4 200 3 P |V
5745MHz
5696.6 71.64 -31.05| 102.69 58.4 31.97 11.69 | 30.42 | 200 3 P |V
5717.6 80.43 -29.7 110.13 67.12 32.03 1.7 30.42 | 200 3 P |V
5721.6 88.52 -25.93 | 114.45 75.18 32.05 11.71 30.42 | 200 3 P |V
5026 57.14 -16.86 74 44.63 31.88 11.01 30.38 - - P |V
5026 47.08 -6.92 54 34.57 31.88 11.01 30.38 - - A |V
5410 56.64 -17.36 74 43.98 317 11.31 30.35 - - P |V
5410 45.22 -8.78 54 32.56 317 11.31 30.35 - - AV
* 5745 116.58 - - 103.16 | 32.12 11.72 | 30.42 | 200 3 P |V
* 5745 109.53 - - 96.11 32.12 11.72 | 30.42 | 200 3 AV
TEL : 408 9043300 Page Number : B1 of B44
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WIFI Note | Frequency Level |Margin, Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) |(dBpV/im)| (dB) |(dBuV/m)| (dBuV)| (dB/m) | (dB) | (dB) |(cm) (deg) |(P/A)/(H/V)
5611.6 53.37 | -14.83 68.2 40.13 31.99 11.63 | 30.38 | 100 | 276 P | H
5698.2 52.84 |-51.03| 103.87 39.59 31.98 11.69 | 3042 | 100 | 276 P | H
5716.6 54.93 | -54.92| 109.85 41.61 32.04 1.7 3042 | 100 | 276 P | H
5721.8 55.56 | -59.34 114.9 42.22 32.05 11.71 | 3042 | 100 | 276 P | H
4852 53.3 -20.7 74 41.58 31.47 10.67 | 30.42 - - P | H
4852 45 -9 54 33.28 31.47 10.67 | 30.42 - - A | H
5404 53.26 |-20.74 74 40.58 31.73 1.3 30.35 - - P | H
5404 45.46 -8.54 54 32.78 31.73 11.3 30.35 - - A | H
* 5785 107.46 - - 93.87 32.27 11.75 | 3043 | 100 | 276 P | H
* 5785 100.33 - - 86.74 32.27 11.75 | 3043 | 100 | 276 | A | H
5853 62.2 -53.16 | 115.36 48.37 32.47 11.83 | 30.47 | 100 | 276 P | H
5862.8 61.66 |-46.95| 108.61 47.83 32.47 11.84 | 3048 | 100 | 276 P | H
5876.4 60.1 -44.06 | 104.16 46.26 32.47 11.86 | 30.49 | 100 | 276 P | H
s0zMa 5929.6 55.51 -12.69 68.2 41.54 32.55 11.93 | 30.51 100 | 276 P | H
cH 157 5604.8 56.56 | -11.64 68.2 43.41 31.91 11.62 | 30.38 | 200 | 359 P |V
5785MHz
5692 59.69 | -39.61 99.3 46.46 31.97 11.68 | 30.42 | 200 | 359 P |V
5710.8 64.63 -43.6 108.23 51.34 32.01 1.7 3042 | 200 | 359 P |V
5720.8 67.35 |-45.27| 112.62 54.03 32.04 1.7 30.42 | 200 | 359 P |V
4822 57.36 |-16.64 74 45.63 31.54 10.61 | 30.42 - - P |V
4822 45.18 -8.82 54 33.45 31.54 10.61 | 30.42 - - AV
5440 57.69 |-16.31 74 44.9 31.79 11.36 | 30.36 - - P |V
5440 4711 -6.89 54 34.32 31.79 11.36 | 30.36 - - AV
* 5785 117.46 - - 103.87 | 32.27 11.75 | 30.43 | 200 | 359 P |V
* 5785 110.48 - - 96.89 32.27 11.75 | 3043 | 200 | 359 | A | V
5852 71.84 -45.8 117.64 58 32.48 11.83 | 30.47 | 200 | 359 P |V
5856.6 70.22 |-40.13| 110.35 56.38 32.48 11.83 | 3047 | 200 | 359 P |V
5877 67.6 -36.11 | 103.71 53.73 32,5 11.86 | 30.49 | 200 | 359 P |V
5941.8 59.22 -8.98 68.2 45.21 32.58 11.94 | 30.51 | 200 | 359 P |V
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WIFI Note | Frequency Level |Margin, Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) |(dBpV/im)| (dB) |(dBuV/m)|((dBpV)| (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)
5098 53.77 |-20.23 74 40.93 32.16 11.05 | 30.37 - - P H
5098 46.7 -7.3 54 33.86 32.16 11.05 | 30.37 - - A | H
5428 53.89 -20.11 74 4112 31.79 11.34 | 30.36 - - P H
5428 45.92 -8.08 54 33.15 31.79 11.34 | 30.36 - - A | H
* 5825 107.57 - - 93.83 324 11.79 | 3045 | 385 51 P H
* 5825 99.81 - - 86.07 324 11.79 | 3045 | 385 51 A | H
5853.2 76.24 | -38.66 114.9 62.41 32.47 11.83 | 30.47 | 385 51 P H
5859 7444 | -3524 | 109.68 60.61 32.47 11.84 | 30.48 | 385 51 P H
5875.2 65.58 |-39.47 | 105.05 51.74 32.47 11.86 | 30.49 | 385 51 P H
802112 5928.6 57.45 |-10.75 68.2 43.48 32.55 11.93 | 30.51 385 51 P H
CH 165 5092 58.22 -15.78 74 45.54 32 11.05 | 30.37 - - P |V
5825MHz
5092 47.8 -6.2 54 35.12 32 11.05 | 30.37 - - AV
5458 58.26 |-15.74 74 45.39 31.84 11.39 | 30.36 - - P |V
5458 47.44 -6.56 54 34.57 31.84 11.39 | 30.36 - - AV
* 5825 116.7 - - 102.96 324 11.79 | 30.45 | 100 22 P |V
* 5825 109.95 - - 96.21 324 11.79 | 3045 | 100 22 A |V
5851.2 85.86 -33.6 119.46 72.03 32.47 11.83 | 30.47 | 100 22 P |V
5856 85.52 -25 110.52 71.68 32.48 11.83 | 30.47 | 100 22 P |V
5880.2 76.33 | -25.01| 101.34 62.46 325 11.86 | 30.49 | 100 22 P |V
5929 65.82 -2.38 68.2 51.83 32.57 11.93 | 30.51 100 22 P |V
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark

The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise]

floor only.

TEL : 408 9043300
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Band 4 5725~5850MHz
WIFI 802.11a (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin, Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) |(dBpV/m)| (dB) |(dBuV/m)| (dBuV)| (dB/m) | (dB) | (dB) |(cm) (deg) |(P/A)/(H/V)
7660 5142 | -22.58 74 67.34 36.21 14.54 | 66.67 | 400 | 122 P | H
7660 46.85 -7.15 54 62.77 36.21 1454 | 66.67 | 400 | 122 | A | H
10696 48.69 |-25.31 74 60.35 39.67 17.11 | 68.44 - - P | H
10696 37.6 -16.4 54 49.26 39.67 17.11 | 68.44 - - A | H
11490 56.29 |-17.71 74 65.94 40.16 1793 | 67.74 | 190 50 P | H
11490 47.5 -6.5 54 57.15 40.16 17.93 | 67.74 | 190 50 A | H
14480 51.06 |-22.94 74 56.74 4195 | 20.34 | 67.97 - - P | H
14480 4212 | -11.88 54 47.8 4195 | 20.34 | 67.97 - - A | H
17235 50.69 |-17.51 68.2 57.09 40.73 21.58 | 68.71 - - P | H
17956 58.08 |-15.92 74 58.72 47.68 21.92 | 70.24 - - P | H
17956 47.88 -6.12 54 48.52 47.68 2192 | 70.24 - - A | H
802.11a
H
CH 149
7660 57.38 | -16.62 74 73.25 36.26 14.54 | 66.67 | 129 | 186 P |V
5745MHz
7660 53.38 -0.62 54 69.25 36.26 1454 | 66.67 | 129 | 186 | A | V
11490 5432 | -19.68 74 64.05 40.08 17.93 | 67.74 | 199 | 189 P |V
11490 45.03 -8.97 54 54.76 40.08 1793 | 67.74 | 199 | 189 | A | V
12027 49.05 |-24.95 74 59.02 39.18 18.47 | 67.62 - - P |V
12027 38.9 -15.1 54 48.87 39.18 18.47 | 67.62 - - AV
14491 5215 |-21.85 74 57.84 41.95 20.34 | 67.98 - - P |V
14491 4195 |-12.05 54 47.64 4195 | 20.34 | 67.98 - - AV
17235 51.15 |-17.05 68.2 57.35 40.93 21.58 | 68.71 - - P |V
18000 58.65 |-15.35 74 57.38 49.04 21.95 | 69.72 - - P |V
18000 49.66 -4.34 54 48.39 49.04 2195 | 69.72 - - AV
\%
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR220103001E

WIFI Note | Frequency Level |Margin, Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) |(dBpV/im)| (dB) |(dBuV/m)| (dBuV)| (dB/m) | (dB) | (dB) |(cm) (deg) |(P/A)/(H/V)
7715 51.97 | -22.03 74 68.19 36.19 1458 | 66.99 | 397 | 110 P | H
7715 47.61 -6.39 54 63.83 36.19 1458 | 66.99 | 397 | 110 A | H
11570 4795 |-26.05 74 57.52 40.04 18.01 | 67.62 - - P | H
11785 48.52 |-25.48 74 59 39.24 18.24 | 67.96 - - P | H
11785 38.69 |-15.31 54 49.17 39.24 18.24 | 67.96 - - A | H
14491 51 -23 74 56.7 41.94 20.34 | 67.98 - - P | H
14491 41.9 -12.1 54 47.6 41.94 20.34 | 67.98 - - A | H
17355 50.98 | -17.22 68.2 56.9 41.6 2164 | 69.16 - - P | H
17978 58.26 |-15.74 74 58.06 48.25 | 21.93 | 69.98 - - P | H
17978 48.81 -5.19 54 48.61 48.25 | 2193 | 69.98 - - A | H
H
802.11a
H
CH 157
7715 58.48 | -15.52 74 74.68 36.21 14.58 | 66.99 | 100 | 184 P |V
5785MHz
7715 53.07 -0.93 54 69.27 36.21 1458 | 6699 | 100 | 184 | A | V
11570 47.89 | -26.11 74 57.49 40.01 18.01 | 67.62 - - P |V
1774 49.12 | -24.88 74 59.62 39.19 18.23 | 67.92 - - P |V
11774 38.68 |-15.32 54 49.18 39.19 18.23 | 67.92 - - AV
14480 42.09 | -11.91 54 47.8 41.92 20.34 | 67.97 - - AV
17355 5246 |-15.74 68.2 58.2 41.78 2164 | 69.16 - - P |V
17989 58.73 | -15.27 74 57.86 48.79 2193 | 69.85 - - P |V
17989 49.41 -4.59 54 48.54 48.79 21.93 | 69.85 - - AV
\%
\Y%
\%
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WIFI Note | Frequency Level |Margin, Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
1+2 ( MHz) (dBuV/im)| (dB) [(dBpV/im)|(dBuV)| (dB/m) | (dB) | (dB) |(cm) (deg) (P/A)|(H/V)
7770 51.09 -17.11 68.2 67.46 36.32 14.62 | 67.31 391 107 P H
11650 48.51 -25.49 74 58.27 39.74 18.09 | 67.59 - - P H
11895 48.85 -25.15 74 59.52 39.1 18.35 | 68.12 - - P H
11895 38.44 -15.56 54 49.11 39.1 18.35 | 68.12 - - A H
14491 52.05 -21.95 74 57.75 41.94 20.34 | 67.98 - - P H
14491 422 -11.8 54 47.9 41.94 20.34 | 67.98 - - A H
17475 53.48 -14.72 68.2 58.73 42.53 21.69 | 69.47 - - P H
17967 59.2 -14.8 74 59.43 47.96 21.92 | 70.11 - - P H
17967 48.47 -5.53 54 48.7 47.96 2192 | 70.11 - - A H
H
H
802.11a
H
CH 165
7275 50.24 -23.76 74 66.51 36.25 14.11 66.63 | 100 169 P |V
5825MHz
7275 42.31 -11.69 54 58.58 36.25 14.11 66.63 | 100 169 AV
7770 56.14 -12.06 68.2 72.54 36.29 14.62 | 67.31 118 187 P |V
11650 47.76 -26.24 74 57.51 39.75 18.09 | 67.59 - - P |V
12016 48.92 -25.08 74 58.97 39.16 18.46 | 67.67 - - P |V
12016 38.74 -15.26 54 48.79 39.16 18.46 | 67.67 - - A |V
14491 51.39 -22.61 74 57.08 41.95 20.34 | 67.98 - - P |V
14491 41.86 -12.14 54 47.55 41.95 20.34 | 67.98 - - A |V
17475 52.73 -15.47 68.2 57.79 42.72 21.69 | 69.47 - - P |V
18000 59.2 -14.8 74 57.93 49.04 2195 | 69.72 - - P |V
18000 49.83 -4.17 54 48.56 49.04 21.95 | 69.72 - - A |V
\Y
1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
Remark 3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|
floor only.
4. The emission level close to 18GHz is checked that the average emission level is noise floor only.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR220103001E

Band 4 5725~5850MHz
WIFI 802.11ac VHT20 (Band Edge @ 3m)

WIFI Note | Frequency Level |[Margin Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 ( MHz) (dBuV/m)| (dB) [(dBuV/im)|(dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
5639 52.52 -15.68 68.2 39.3 31.97 11.65 30.4 397 50 P H
5692.8 65.75 -34.14 99.89 52.51 31.98 11.68 | 30.42 | 397 50 P H
5716.6 71.96 -37.89 | 109.85 58.64 32.04 1.7 30.42 | 397 50 P H
5721.4 79.77 -34.22 | 113.99 66.44 32.05 1.7 30.42 | 397 50 P H
5086 53.99 -20.01 74 41.23 32.09 11.04 | 30.37 - - P H
5086 45.17 -8.83 54 32.41 32.09 11.04 | 30.37 - - A H
5446 53.39 -20.61 74 40.55 31.83 11.37 | 30.36 - - P H
5446 45.66 -8.34 54 32.82 31.83 11.37 | 30.36 - - A H
802.11ac * 5745 108.04 - - 94.6 32.14 11.72 | 3042 | 397 50 P H
VHT20 * 5745 100.3 - - 86.86 32.14 11.72 | 3042 | 397 50 A H
CH 149 5646.6 59.75 -8.45 68.2 46.58 31.92 11.65 30.4 100 | 336 P \Y,
5745MHz 5698.2 73.87 -30 103.87 60.63 31.97 11.69 | 3042 | 100 | 336 P \Y,
5713.2 84.17 -24.73 108.9 70.87 32.02 1.7 3042 | 100 | 336 P \Y,
5722.4 91.39 -24.88 | 116.27 78.05 32.05 11.71 3042 | 100 | 336 P \
5020 56.89 -17.11 74 44.41 31.86 11 30.38 - - P \Y,
5020 49.69 -4.31 54 37.21 31.86 11 30.38 - - A |V
5422 56.49 -17.51 74 43.78 31.73 11.33 | 30.35 - - P \Y,
5422 50.82 -3.18 54 38.11 31.73 11.33 | 30.35 - - A |V
* 5745 116.64 - - 103.22 32.12 11.72 | 3042 | 100 | 336 P \Y,
* 5745 109 - - 95.58 32.12 11.72 | 30.42 | 100 | 336 A |V
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR220103001E

WIFI Note | Frequency Level |Margin, Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.

1+2 (MHz) |(dBpV/im)| (dB) |(dBuV/m)|((dBpV)| (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)

5606.6 5296 |-15.24 68.2 39.72 32 11.62 | 30.38 | 400 62 P H

5698 5424 |-49.49| 103.73 40.99 31.98 11.69 | 30.42 | 400 62 P H

5718.6 5747 | -52.94| 110.41 4415 32.04 11.7 30.42 | 400 62 P H

5723.2 59.83 | -58.27 118.1 46.48 32.06 11.71 | 30.42 | 400 62 P H

5134 53.72 -20.28 74 40.94 32.07 11.07 | 30.36 - - P H

5134 45.42 -8.58 54 32.64 32.07 11.07 | 30.36 - - A | H

5368 52.86 |-21.14 74 40.32 31.64 11.26 | 30.36 - - P H

5368 45.02 -8.98 54 32.48 31.64 11.26 | 30.36 - - A | H

* 5785 106.89 - - 93.3 32.27 11.75 | 30.43 | 400 62 P H

* 5785 98.72 - - 85.13 32.27 11.75 | 30.43 | 400 62 A | H

5853.2 58.91 -55.99 114.9 45.08 32.47 11.83 | 30.47 | 400 62 P H

5866.8 59.93 |-47.56| 107.49 46.09 32.47 11.85 | 30.48 | 400 62 P H

802.11ac 5883.6 5726 |-4155| 98.81 43.41 32.47 11.87 | 30.49 | 400 62 P H

VHT20 5938.4 53.32 -14.88 68.2 39.31 32.58 11.94 | 30.51 | 400 62 P H

CH 157 5633.4 56.18 |-12.02 68.2 43.02 31.91 11.64 | 30.39 | 100 | 335 P |V

5785MHz 5689.6 61.05 |-36.48| 97.53 47.83 | 31.96 | 1168 | 3042 | 100 | 335 | P | V

5719.8 67.19 | -43.55| 110.74 53.87 32.04 1.7 30.42 | 100 | 335 P |V

5724.8 67.96 |-53.78 | 121.74 54.61 32.06 11.71 | 3042 | 100 | 335 P |V

5056 56.26 | -17.74 74 43.66 31.96 11.02 | 30.38 - - P |V

5056 46.83 -7.17 54 34.23 31.96 11.02 | 30.38 - - AV

5428 57.19 |-16.81 74 44.46 31.75 11.34 | 30.36 - - P |V

5428 48.09 -5.91 54 35.36 31.75 11.34 | 30.36 - - AV

* 5785 115.75 - - 102.16 | 32.27 11.75 | 30.43 | 100 | 335 P |V

* 5785 107.89 - - 94.3 32.27 11.75 | 3043 | 100 | 335 AV

5850 71.22 -50.98 122.2 57.39 32.47 11.83 | 30.47 | 100 | 335 P |V

5860 71.44 | -37.96 109.4 57.6 32.48 11.84 | 3048 | 100 | 335 P |V

5880.4 65.54 |-3565| 101.19 51.67 325 11.86 | 30.49 | 100 | 335 P |V

5935 59.92 -8.28 68.2 45.92 32.57 11.94 | 30.51 100 | 335 P |V
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR220103001E

WIFI Note | Frequency Level |Margin, Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) |(dBpV/im)| (dB) |(dBuV/m)|((dBpV)| (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)
5044 53.4 -20.6 74 40.9 31.86 11.02 | 30.38 - - P H
5044 45.21 -8.79 54 32.71 31.86 11.02 | 30.38 - - A | H
5452 53.48 | -20.52 74 40.61 31.85 11.38 | 30.36 - - P H
5452 45.98 -8.02 54 33.11 31.85 11.38 | 30.36 - - A | H
* 5825 107.71 - - 93.97 324 11.79 | 3045 | 384 51 P H
* 5825 99.94 - - 86.2 324 11.79 | 3045 | 384 51 A | H
5850 76.46 | -45.74 122.2 62.63 32.47 11.83 | 3047 | 384 51 P H
5855.2 7485 |-35.89, 110.74 61.02 32.47 11.83 | 30.47 | 384 51 P H
802.11ac 5876 70.08 |-34.38| 104.46 56.24 32.47 11.86 | 3049 | 384 51 P H
VHT20 5943 58.5 -9.7 68.2 44 47 32.59 11.95 | 30.51 384 51 P H
CH 165 5062 59.24 |-14.76 74 46.62 31.97 11.03 | 30.38 - - P |V
5825MHz 5062 48.73 | -5.27 54 36.11 31.97 | 11.03 | 30.38 - - A |V
5422 56.53 | -17.47 74 43.82 31.73 11.33 | 30.35 - - P |V
5422 47.82 -6.18 54 35.11 31.73 11.33 | 30.35 - - AV
* 5825 116.49 - - 102.75 324 11.79 | 3045 | 100 | 337 P |V
* 5825 108.8 - - 95.06 324 11.79 | 3045 | 100 | 337 AV
5852.8 86.78 |-29.04 115.82 72.94 32.48 11.83 | 3047 | 100 | 337 P |V
5858.2 84.04 |-25.86 109.9 70.19 32.48 11.84 | 30.47 | 100 | 337 P |V
5882.8 76.32 -23.09| 99.41 62.43 32.51 11.87 | 3049 | 100 | 337 P |V
5934.8 67.46 -0.74 68.2 53.46 32.57 11.94 | 30.51 100 | 337 P |V
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark

The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|

floor only.
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Report No. : FR220103001E

Band 4 5725~5850MHz
WIFI 802.11ac VHT20 (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin, Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.

1+2 (MHz) |(dBpV/im)| (dB) |(dBuV/m)|{(dBpV)| (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)

7660 52.39 | -21.61 74 68.31 36.21 1454 | 66.67 | 386 | 123 P | H

7660 48.23 -5.77 54 64.15 36.21 1454 | 66.67 | 386 | 123 A | H

11490 57.88 | -16.12 74 67.53 40.16 17.93 | 67.74 | 190 53 P | H

11490 47.54 -6.46 54 57.19 40.16 17.93 | 67.74 | 190 53 A | H

12313 4889 |-25.11 74 58.68 38.94 18.71 | 67.44 - - P | H

12313 39.12 | -14.88 54 48.91 38.94 18.71 | 67.44 - - A | H

14480 51.87 |-22.13 74 57.55 41.95 20.34 | 67.97 - - P | H

14480 4213 | -11.87 54 47.81 41.95 20.34 | 67.97 - - A | H

17235 5154 |-16.66 68.2 57.94 40.73 21.58 | 68.71 - - P | H

17978 58.78 |-15.22 74 58.58 48.25 21.93 | 69.98 - - P | H

802.11ac 17978 48.59 -5.41 54 48.39 48.25 2193 | 69.98 - - A | H

VHT20 H

CH 149 7660 57.52 | -16.48 74 73.39 36.26 1454 | 66.67 | 100 | 181 P |V

5745MHz 7660 53.7 -0.3 54 69.57 | 36.26 | 1454 | 66.67 | 100 | 181 | A | V

11490 53.95 | -20.05 74 63.68 40.08 17.93 | 67.74 | 194 | 207 P |V

11490 44.66 -9.34 54 54.39 40.08 1793 | 67.74 | 194 | 207 AV

12093 49.46 | -24.54 74 58.99 39.22 18.53 | 67.28 - - P |V

12093 39.6 -14.4 54 49.13 39.22 18.53 | 67.28 - - AV

14491 50.87 |-23.13 74 56.56 41.95 20.34 | 67.98 - - P |V

14491 4199 |[-12.01 54 47.68 41.95 20.34 | 67.98 - - AV

17235 51.06 |-17.14 68.2 57.26 40.93 21.58 | 68.71 - - P |V

17989 58.95 |-15.05 74 58.08 48.79 2193 | 69.85 - - P |V

17989 49.24 -4.76 54 48.37 48.79 2193 | 69.85 - - AV

\Y
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR220103001E

WIFI Note | Frequency Level |Margin, Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.

1+2 (MHz) |(dBpV/im)| (dB) |(dBuV/m)|((dBpV)| (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)

7715 52.68 | -21.32 74 68.9 36.19 1458 | 66.99 | 399 | 113 P | H

7715 48.22 -5.78 54 64.44 36.19 1458 | 66.99 | 399 | 113 A | H

11158 48.67 |-25.33 74 59.53 39.77 17.58 | 68.21 - - P | H

11158 38.29 | -15.71 54 49.15 39.77 17.58 | 68.21 - - A | H

11570 47.71 -26.29 74 57.28 40.04 18.01 | 67.62 - - P | H

14491 51.6 -22.4 74 57.3 41.94 20.34 | 67.98 - - P | H

14491 42.11 -11.89 54 47.81 41.94 20.34 | 67.98 - - A | H

17355 52.13 | -16.07 68.2 58.05 41.6 2164 | 69.16 - - P | H

17978 58.58 |-15.42 74 58.38 48.25 21.93 | 69.98 - - P | H

17978 48.59 -5.41 54 48.39 48.25 21.93 | 69.98 - - A | H

802.11ac H

VHT20 H

CH 157 7715 58.03 | -15.97 74 74.23 36.21 14.58 | 66.99 | 100 | 180 P |V

5785MHz 7715 52.97 | -1.03 54 69.17 | 36.21 | 1458 | 66.99 | 100 | 180 | A | V

11570 4796 |-26.04 74 57.56 40.01 18.01 | 67.62 - - P |V

12137 4965 |-24.35 74 58.9 39.26 18.57 | 67.08 - - P |V

12137 39.93 |-14.07 54 49.18 39.26 18.57 | 67.08 - - AV

14491 51.44 | -22.56 74 57.13 41.95 20.34 | 67.98 - - P |V

14491 4196 | -12.04 54 47.65 41.95 20.34 | 67.98 - - AV

17355 51.55 | -16.65 68.2 57.29 41.78 2164 | 69.16 - - P |V

17989 59.64 |-14.36 74 58.77 48.79 2193 | 69.85 - - P |V

17989 494 -4.6 54 48.53 48.79 2193 | 69.85 - - AV

\Y

\Y
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR220103001E

WIFI Note | Frequency Level |Margin, Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
1+2 ( MHz) (dBuV/im)| (dB) [(dBpV/im)|(dBupV)| (dB/m) | (dB) | (dB) |(cm) (deg) (P/A)|(H/V)
7770 52.5 -15.7 68.2 68.87 36.32 14.62 | 67.31 393 110 P H
11650 47.81 -26.19 74 57.57 39.74 18.09 | 67.59 - - P H
12225 49.69 -24.31 74 58.98 39.19 18.64 | 67.12 - - P H
12225 38.82 -15.18 54 48.11 39.19 18.64 | 67.12 - - A H
14491 51.4 -22.6 74 571 41.94 20.34 | 67.98 - - P H
14491 41.85 -12.15 54 47.55 41.94 20.34 | 67.98 - - A H
17475 53.24 -14.96 68.2 58.49 42.53 21.69 | 69.47 - - P H
17989 58.85 -15.15 74 58.24 48.53 21.93 | 69.85 - - P H
17989 49.27 -4.73 54 48.66 48.53 21.93 | 69.85 - - A H
H
802.11ac H
VHT20 H
CH 165 7770 57.28 -10.92 68.2 73.68 36.29 14.62 | 67.31 100 176 P |V
5825MHz 11650 47.67 | -26.33 74 57.42 | 39.75 | 18.09 | 67.59 - - PV
12115 49.27 -24.73 74 58.66 39.24 18.55 | 67.18 - - P |V
12115 38.93 -15.07 54 48.32 39.24 18.55 | 67.18 - - A |V
14491 51.07 -22.93 74 56.76 41.95 20.34 | 67.98 - - P |V
14491 41.79 -12.21 54 47.48 41.95 20.34 | 67.98 - - A |V
17475 52.9 -15.3 68.2 57.96 42.72 21.69 | 69.47 - - P |V
17475 43.59 -10.41 54 48.65 42.72 21.69 | 69.47 - - A |V
18000 58.8 -15.2 74 57.53 49.04 2195 | 69.72 - - P |V
18000 49.68 -4.32 54 48.41 49.04 21.26 | 69.72 - - AV
\Y
\Y
1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
Remark 3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|

floor only.

4. The emission level close to 18GHz is checked that the average emission level is noise floor only.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR220103001E

Band 4 5725~5850MHz
WIFI 802.11ac VHT40 (Band Edge @ 3m)

WIFI Note | Frequency Level |[Margin Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.

1+2 ( MHz) (dBuV/m)| (dB) [(dBuV/im)|(dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)

5647.2 56.04 -12.16 68.2 42.83 31.96 11.65 304 397 46 P H

5698.8 67.91 -36.41 | 104.32 54.66 31.98 11.69 | 30.42 | 397 46 P H

5712.4 82.24 -26.43 | 108.67 68.94 32.02 1.7 3042 | 397 46 P H

5722.2 82 -33.82| 115.82 68.65 32.06 11.71 3042 | 397 46 P H

4984 53.54 -20.46 74 41.38 31.59 10.96 | 30.39 - - P H

4984 44.67 -9.33 54 32.51 31.59 10.96 | 30.39 - - A H

5446 53.73 -20.27 74 40.89 31.83 11.37 | 30.36 - - P H

5446 46.12 -7.88 54 33.28 31.83 11.37 | 30.36 - - A H

* 5755 104.06 - - 90.58 32.17 11.73 | 3042 | 397 46 P H

* 5755 96.66 - - 83.18 32.17 11.73 | 3042 | 397 46 A H

5853 63.85 -51.51| 115.36 50.02 32.47 11.83 | 3047 | 397 46 P H

5857.6 63.54 -46.53 | 110.07 49.71 32.47 11.83 | 30.47 | 397 46 P H

802.11ac 5877.4 59.23 -4419| 103.42 45.39 32.47 11.86 | 30.49 | 397 46 P H

VHT40 5927.2 56.46 -11.74 68.2 42.49 32.55 11.93 | 30.51 397 46 P H

CH 151 5648.2 67 -1.2 68.2 53.83 31.92 11.65 304 100 | 356 P |V

5755MHz 5698.8 83.04 |-21.28| 10432 | 69.79 | 3198 | 11.69 | 3042 | 100 | 356 | P | V

5719.6 92.82 -17.87 | 110.69 79.5 32.04 1.7 3042 | 100 | 356 P |V

57242 91.52 -28.86 | 120.38 78.18 32.05 11.71 30.42 | 100 | 356 P |V

5050 56.89 -17.1 74 44.29 31.96 11.02 | 30.38 - - P |V

5050 48.41 -5.59 54 35.81 31.96 11.02 | 30.38 - - AV

5452 57.06 -16.94 74 44.21 31.83 11.38 | 30.36 - - P |V

5452 49.05 -4.95 54 36.2 31.83 11.38 | 30.36 - - A |V

* 5755 113.26 - - 99.79 32.16 11.73 | 3042 | 100 | 356 P |V

* 5755 106.03 - - 92.56 32.16 11.73 | 3042 | 100 | 356 A |V

5854.2 73.77 -38.85| 112.62 59.93 32.48 11.83 | 30.47 | 100 | 356 P |V

5855.6 72.07 -38.56 | 110.63 58.23 32.48 11.83 | 30.47 | 100 | 356 P |V

5879.2 68.81 -33.27 | 102.08 54.94 325 11.86 | 3049 | 100 | 356 P |V

5934 .4 63.14 -5.06 68.2 49.15 32.57 11.93 | 30.51 100 | 356 P |V
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WIFI Note | Frequency Level |Margin, Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) |(dBpV/im)| (dB) |(dBuV/m)|((dBpV)| (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)
5603.4 52.89 | -15.31 68.2 39.65 32 11.62 | 30.38 | 398 51 P H
5691.6 53.5 -45.51 99.01 40.26 31.98 11.68 | 30.42 | 398 51 P H
5716.6 60.51 -49.34 | 109.85 47.19 32.04 11.7 3042 | 398 51 P H
5722 60.35 |-55.01| 115.36 47 32.06 11.71 | 30.42 | 398 51 P H
4900 53.28 |-20.72 74 41.48 31.43 10.77 304 - - P H
4900 44.32 -9.68 54 32.52 31.43 10.77 30.4 - - A | H
5434 53.87 |-20.13 74 41.08 31.8 11.35 | 30.36 - - P H
5434 45.96 -8.04 54 33.17 31.8 11.35 | 30.36 - - A | H
* 5795 101.32 - - 87.69 32.31 11.76 | 30.44 | 398 51 P H
* 5795 94.4 - - 80.77 32.31 11.76 | 30.44 | 398 51 A | H
5851 66.94 |-52.98| 119.92 53.11 32.47 11.83 | 30.47 | 398 51 P H
5858 65.92 -44.04 | 109.96 52.08 32.47 11.84 | 30.47 | 398 51 P H
802.11ac 5880.8 63.85 |-37.04| 100.89 50 32.47 11.87 | 30.49 | 398 51 P H
VHT40 5931.2 56.93 -11.27 68.2 42.95 32.56 11.93 | 30.51 398 51 P H
CH 159 5641.2 58.46 -9.74 68.2 45.3 31.91 11.65 30.4 249 | 358 P |V
5795MHz 5699.8 66.65 | -38.4 | 105.05 53.4 3198 | 1169 | 3042 | 249 | 358 | P | V
5700 66.6 -38.6 105.2 53.35 31.98 11.69 | 3042 | 249 | 358 P |V
5721 68.3 -44.78| 113.08 54.98 32.04 11.7 3042 | 249 | 358 P |V
5080 55.66 |-18.34 74 43 31.99 11.04 | 30.37 - - P |V
5080 46.47 -7.53 54 33.81 31.99 11.04 | 30.37 - - AV
5428 57.18 |-16.82 74 44 .45 31.75 11.34 | 30.36 - - P |V
5428 47.66 -6.34 54 34.93 31.75 11.34 | 30.36 - - AV
* 5795 111.11 - - 97.48 32.31 11.76 | 30.44 | 249 | 358 P |V
* 5795 104.25 - - 90.62 32.31 11.76 | 30.44 | 249 | 358 AV
5851 76.93 | -4299| 119.92 63.1 32.47 11.83 | 30.47 | 249 | 358 P |V
5855.2 75.63 -35.11 | 110.74 61.79 32.48 11.83 | 30.47 | 249 | 358 P |V
5881.4 73.56 |-26.89| 100.45 59.67 32.51 11.87 | 3049 | 249 | 358 P |V
5930.2 64.53 -3.67 68.2 50.54 32.57 11.93 | 30.51 | 249 | 358 P |V
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|
floor only.
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Report No. : FR220103001E

Band 4 5725~5850MHz
WIFI 802.11ac VHT40 (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin, Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.

1+2 (MHz) |(dBpV/m)| (dB) |(dBuV/m)| (dBuV)| (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)/(H/V)

7671 51.75 | -22.25 74 67.75 36.19 14.54 | 66.73 | 400 | 119 P | H

7671 47.94 -6.06 54 63.94 36.19 1454 | 66.73 | 400 | 119 A | H

10850 49.11 -24.89 74 60.51 40.05 17.26 | 68.71 - - P | H

10850 37.82 | -16.18 54 49.22 40.05 17.26 | 68.71 - - A | H

11510 47.89 |-26.11 74 57.49 40.15 17.95 67.7 - - P | H

14491 51.01 -22.99 74 56.71 41.94 20.34 | 67.98 - - P | H

14491 41.9 -12.1 54 47.6 41.94 20.34 | 67.98 - - A | H

17265 51.79 | -16.41 68.2 58.05 40.91 2159 | 68.76 - - P | H

18000 58.41 -15.59 74 57.36 48.82 21.95 | 69.72 - - P | H

18000 49.43 -4.57 54 48.38 48.82 21.95 | 69.72 - - A | H

802.11ac H

VHT40 H

CH 151 7671 56.54 | -17.46 74 72.49 36.24 14.54 | 66.73 | 100 | 184 P |V

5755MHz 7671 53.68 -0.32 54 69.63 36.24 1454 | 66.73 | 100 | 184 | A | V

10839 48.7 -25.3 74 60.24 39.92 17.25 | 68.71 - - P |V

10839 37.66 | -16.34 54 49.2 39.92 17.25 | 68.71 - - AV

11510 47.96 | -26.04 74 57.63 40.08 17.95 67.7 - - P |V

14491 50.95 | -23.05 74 56.64 4195 | 20.34 | 67.98 - - P |V

14491 4198 |-12.02 54 47.67 41.95 20.34 | 67.98 - - AV

17265 50.85 | -17.35 68.2 56.9 41.12 2159 | 68.76 - - P |V

18000 59.13 |-14.87 74 57.86 49.04 2195 | 69.72 - - P |V

18000 49.76 -4.24 54 48.49 49.04 21.95 | 69.72 - - AV

\Y%

\%
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WIFI Note | Frequency Level |Margin, Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
1+2 ( MHz) (dBuV/im)| (dB) [(dBpV/im)|(dBupV)| (dB/m) | (dB) | (dB) |(cm) (deg) (P/A)|(H/V)
7726 50.88 -23.12 74 67.13 36.22 1459 | 67.06 | 398 113 P H
7726 47.01 -6.99 54 63.26 36.22 1459 | 67.06 | 398 113 A H
11301 48.93 -25.07 74 59.76 39.75 17.73 | 68.31 - - P H
11301 38.41 -15.59 54 49.24 39.75 17.73 | 68.31 - - A H
11590 47.91 -26.09 74 57.46 40.01 18.03 | 67.59 - - P H
14491 50.74 -23.26 74 56.44 41.94 20.34 | 67.98 - - P H
14491 41.94 -12.06 54 47.64 41.94 20.34 | 67.98 - - A H
17385 51.49 -16.71 68.2 57.33 41.82 21.65 | 69.31 - - P H
17989 58.62 -15.38 74 58.01 48.53 21.93 | 69.85 - - P H
17989 49.18 -4.82 54 48.57 48.53 21.93 | 69.85 - - A H
802.11ac H
VHT40 H
CH 159 7726 55.92 -18.08 74 7217 36.22 1459 | 67.06 | 100 175 P |V
5795MHz 7726 52.27 | -1.73 54 68.52 | 36.22 | 1459 | 67.06 | 100 | 175 | A | V
11312 49.76 -24.24 74 60.58 39.73 17.74 | 68.29 - - P |V
11312 38.29 -15.71 54 49.11 39.73 17.74 | 68.29 - - A |V
11590 476 -26.4 74 57.18 39.98 18.03 | 67.59 - - P |V
14491 51.05 -22.95 74 56.74 41.95 20.34 | 67.98 - - P |V
14491 42.01 -11.99 54 47.7 41.95 20.34 | 67.98 - - AV
17385 51.84 -16.36 68.2 57.48 42.02 21.65 | 69.31 - - P |V
17967 58.85 -15.15 74 58.75 48.29 2192 | 70.11 - - P |V
17967 48.9 -5.1 54 48.8 48.29 2192 | 70.11 - - AV
\Y
\Y
1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
Remark 3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|
floor only.
4. The emission level close to 18GHz is checked that the average emission level is noise floor only.
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Report No. : FR220103001E

Band 4 5725~5850MHz
WIFI 802.11ac VHT80 (Band Edge @ 3m)

WIFI Note | Frequency Level |[Margin Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.

1+2 ( MHz) (dBuV/m)| (dB) [(dBuV/im)|(dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)

5648 53.56 -14.64 68.2 40.06 31.96 11.65 | 30.11 317 80 P H

5680.4 61.6 -29.13 90.73 48.09 31.97 11.68 | 30.14 | 317 80 P H

5719.2 63.74 -46.84 | 110.58 50.15 32.05 1.7 30.16 | 317 80 P H

5720.6 64.78 -47.39 | 11217 51.19 32.05 1.7 30.16 | 317 80 P H

5080 53.9 -201 74 40.88 32.06 11.04 | 30.08 - - P H

5080 45.35 -8.65 54 32.33 32.06 11.04 | 30.08 - - A H

5416 53.98 -20.02 74 40.97 31.76 11.32 | 30.07 - - P H

5416 45.52 -8.48 54 32.51 31.76 11.32 | 30.07 - - A H

* 5775 95.04 - - 81.23 32.24 11.74 | 30.17 | 317 80 P H

* 5775 88.47 - - 74.66 32.24 11.74 | 30.17 | 317 80 A H

802.11ac 5854.8 62.13 -49.13 | 111.26 48.01 32.47 11.83 | 30.18 | 317 80 P H

VHTS80 5859.4 61.02 -48.55| 109.57 46.9 32.47 11.84 | 30.19 | 317 80 P H

CH 155 5879 62.13 -40.1 102.23 48.01 32.47 11.86 | 30.21 317 80 P H

5775MHz 5943.4 54.69 | -13.51 68.2 40.4 3259 | 1195 | 3025 | 317 | 80 | P | H

5643 60.27 -7.93 68.2 46.81 31.92 11.65 | 30.11 163 180 P |V

5694 72.39 -28.39| 100.78 58.88 31.97 11.69 | 30.15 | 163 180 P |V

5718 74.51 -35.73 | 110.24 60.94 32.03 1.7 30.16 | 163 180 P |V

57242 76.37 -44.01| 120.38 62.77 32.05 11.71 30.16 | 163 180 P |V

5044 54.66 -19.34 74 41.78 31.94 11.02 | 30.08 - - P |V

5044 46.13 -7.87 54 33.25 31.94 11.02 | 30.08 - - AV

5410 56.75 -17.25 74 43.81 31.7 11.31 30.07 - - P |V

5410 48.29 -5.71 54 35.35 31.7 11.31 30.07 - - A |V

* 5775 105.49 - - 91.69 32.23 11.74 | 30.17 | 163 180 P |V

* 5775 98.44 - - 84.64 32.23 11.74 | 30.17 | 163 180 A |V
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Report No. : FR220103001E

WIFI Note | Frequency Level |Margin Limit Read | Antenna | Path |Preamp| Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
1+2 ( MHz) (dBuV/im)| (dB) [(dBpuV/im)|(dBuV)| (dB/m) | (dB) | (dB) |(cm) | (deg) (P/A)|(H/V)
802.11ac 5854.4 72 -4017 | 11217 57.87 32.48 11.83 | 30.18 | 163 180 P |V
VHT80 5858.4 74 -35.85| 109.85 59.87 32.48 11.84 | 30.19 | 163 180 P |V
CH 155 5887.4 69.7 -26.29 95.99 55.54 32.51 11.87 | 30.22 | 163 180 P |V
5775MHz 5943.4 61.18 -7.02 68.2 46.89 32.59 11.95 | 30.25 | 163 180 P |V
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|

floor only.
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Band 4 5725~5850MHz
WIFI 802.11ac VHT80 (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin, Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
1+2 ( MHz) (dBuV/im)| (dB) [(dBpV/im)|(dBuV)| (dB/m) | (dB) | (dB) |(cm) (deg) (P/A)|(H/V)
7319 47.68 -26.32 74 64.15 36.33 14.02 | 66.82 - - P H
11550 47.18 -26.82 74 57.16 40.06 17.48 | 67.52 - - P H
13347 49.54 -24.46 74 58.6 39.5 18.93 | 67.49 - - P H
13347 39.67 -14.33 54 48.73 39.5 18.93 | 67.49 - - A H
14491 50.73 -23.27 74 56.79 41.94 19.74 | 67.74 - - P H
14491 40.81 -13.19 54 46.87 41.94 19.74 | 67.74 - - A H
15646 49.27 -24.73 74 59.67 37.84 20.43 | 68.67 - - P H
15646 38.82 -15.18 54 49.22 37.84 20.43 | 68.67 - - A H
17325 52.07 -16.13 68.2 57.75 41.36 21.86 68.9 - - P H
17989 59.88 -14.12 74 58.44 48.53 22.46 | 69.55 - - P H
i802.11ac 17989 49.97 -4.03 54 48.53 48.53 22.46 | 69.55 - - A H
VHT80 H
CH 155 11550 47.46 -26.54 74 57.46 40.04 17.48 | 67.52 - - P |V
5775MHz 13369 50.37 -23.63 74 59.31 39.56 18.95 | 67.45 - - P |V
13369 40.96 -13.04 54 49.9 39.56 18.95 | 67.45 - - A |V
14491 51.11 -22.89 74 57.16 41.95 19.74 | 67.74 - - P |V
14491 41.94 -12.06 54 47.99 41.95 19.74 | 67.74 - - AV
15448 48.36 -25.64 74 58.57 38.72 20.32 | 69.25 - - P |V
15448 38.76 -15.24 54 48.97 38.72 20.32 | 69.25 - - AV
17325 51.8 -16.4 68.2 57.3 41.54 21.86 68.9 - - P |V
17967 59.59 -14.41 74 58.66 48.29 22.44 69.8 - - P |V
17967 49.46 -4.54 54 48.53 48.29 22.44 69.8 - - AV
\Y
\Y
1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
Remark 3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|
floor only.
4. The emission level close to 18GHz is checked that the average emission level is noise floor only.
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Emission above 18GHz

5GHz WIFI 802.11ac VHT40 (SHF @ 1m)

WIFI Note | Frequency Level |Margin, Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 ( MHz) (dBuV/im)| (dB) [(dBpV/im)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) (deg) (P/A)|(H/V)
36480 45.85 -28.15 74 36.12 42.34 22.19 54.8 - - P H
39802 51.03 -22.97 74 35.12 44.68 2462 | 53.39 - - P H
39802 41.72 -12.28 54 25.81 44.68 2462 | 53.39 - - A H
H
H
H
H
H
H
H
5GHz H
802.11ac H
VHT40 36480 45.03 -28.97 74 35.38 42.26 22.19 54.8 - - P |V
SHF 39780 51.74 -22.26 74 35.85 44.81 246 53.52 - - P |V
39780 41.7 -12.3 54 25.81 44.81 24.6 53.52 - - AV
\Y
\Y
\Y
\Y
\Y
\Y
\Y
\Y
V
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark

The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise]

floor only.
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Emission below 1GHz

5GHz WIFI 802.11ac VHT40 (LF @ 3m)

WIFI Note | Frequency Level |Margin, Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.

Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 ( MHz) (dBuV/im)| (dB) [(dBpV/im)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) (deg) (P/A)|(H/V)
38.73 26.7 -13.3 40 37.75 20.36 1.03 32.44 - - P H
125.06 23.7 -19.8 43.5 36.81 17.5 1.79 324 - - P H
375.32 17.77 -28.23 46 25.8 21.21 3.24 32.48 | 201 133 Q | H
624.61 38.69 -7.31 46 41.26 25.98 4.04 32.59 - - P H
749.74 36.83 -9.17 46 36.57 281 4.54 32.38 - - P H
874.87 32.47 -13.53 46 30.1 29.2 4.95 31.78 | 100 55 Q | H
H
H
H
H
5GHz H
802.11ac H
VHT40 37.76 31.21 -8.79 40 41.7 20.94 1.01 32.44 | 142 23 Q | V
LF 98.87 2538 |-18.12| 435 40.2 15.89 1.7 | 32.41 - - P |V
375.32 37.41 -8.59 46 45.44 21.21 3.24 32.48 - - P |V
624.61 39.78 -6.22 46 42.35 25.98 4.04 32.59 - - P |V
752.65 38.65 -7.35 46 38.32 28.15 4.55 32.37 - - P |V
874.87 29.56 -16.44 46 27.19 29.2 4.95 31.78 | 129 85 Q | V
\Y
\Y
\Y
\Y
\Y
V

1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark

The emission position marked as “-” means no suspected emission found and emission level has at least 6dB margin

against limit or noise floor only.
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<Sample 2>
Band 4 - 5725~5850MHz
WIFI 802.11a (Band Edge @ 3m)
WIFI Note | Frequency Level |[Margin Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
3+4 ( MHz) (dBuV/m)| (dB) [(dBuV/im)|(dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
5609.6 53.21 -14.99 68.2 39.96 32 11.63 | 30.38 | 263 | 224 P H
5697 67.44 -35.55| 102.99 54.19 31.98 11.69 | 3042 | 263 | 224 P H
5716 73.78 -35.9 109.68 60.47 32.03 1.7 3042 | 263 | 224 P H
5725 82.08 -40.12 122.2 68.72 32.07 11.71 3042 | 263 | 224 P H
4882 54.09 -19.91 74 42.31 31.45 10.74 | 30.41 - - P H
4882 44.32 -9.68 54 32.54 31.45 10.74 | 30.41 - - A H
5398 54.59 -19.41 74 41.94 31.71 11.29 | 30.35 - - P H
5398 45.36 -8.64 54 32.71 31.71 11.29 | 30.35 - - A H
* 5745 108.58 - - 95.14 32.14 11.72 | 3042 | 263 | 224 P H
802.11a
* 5745 101.15 - - 87.71 32.14 11.72 | 3042 | 263 | 224 A H
CH 149
5646.6 59.29 -8.91 68.2 46.12 31.92 11.65 30.4 105 193 P \Y,
5745MHz
5697.2 73.28 -29.86 | 103.14 60.04 31.97 11.69 | 3042 | 105 193 P \Y,
5717 82.61 -27.35| 109.96 69.3 32.03 1.7 3042 | 105 193 P \Y,
5723.4 88.72 -29.83 | 118.55 75.38 32.05 11.71 3042 | 105 193 P \Y,
5020 58.78 -15.22 74 46.3 31.86 11 30.38 - - P \Y,
5020 47.69 -6.31 54 35.21 31.86 11 30.38 - - A |V
5392 57.92 -16.08 74 45.35 31.64 11.28 | 30.35 - - P \Y,
5392 47.76 -6.24 54 35.19 31.64 11.28 | 30.35 - - A |V
* 5745 117.18 - - 103.76 32.12 11.72 | 3042 | 105 193 P \Y,
* 5745 109.27 - - 95.85 32.12 11.72 | 30.42 | 105 193 A |V
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WIFI Note | Frequency Level |Margin, Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
3+4 (MHz) |(dBpV/im)| (dB) |(dBuV/m)| (dBuV)| (dB/m) | (dB) | (dB) |(cm) (deg) |(P/A)/(H/V)
5601.2 5343 | -14.77 68.2 40.19 32 11.62 | 30.38 | 251 | 225 P | H
5696 5478 |-47.47| 102.25 41.53 31.98 11.69 | 3042 | 251 | 225 P | H
57104 57.78 | -50.33| 108.11 44.49 32.01 1.7 3042 | 251 | 225 P | H
57244 60.62 |-60.21| 120.83 47.27 32.06 11.71 | 3042 | 251 | 225 P | H
4834 5473 |-19.27 74 43.03 31.49 10.63 | 30.42 - - P | H
4834 44.51 -9.49 54 32.81 31.49 10.63 | 30.42 - - A | H
5404 5473 |-19.27 74 42.05 31.73 1.3 30.35 - - P | H
5404 45.84 -8.16 54 33.16 31.73 11.3 30.35 - - A | H
* 5785 107.92 - - 94.33 32.27 11.75 | 3043 | 251 | 225 P | H
* 5785 100.56 - - 86.97 32.27 11.75 | 3043 | 251 | 225 | A | H
5851 62.13 |-57.79| 119.92 48.3 32.47 11.83 | 30.47 | 251 | 225 P | H
5856.4 60 -50.41| 110.41 46.17 32.47 11.83 | 3047 | 251 | 225 P | H
5877.6 57.17 -46.1 103.27 43.33 32.47 11.86 | 30.49 | 251 | 225 P | H
s0zMa 5941.6 5445 |-13.75 68.2 40.44 32.58 11.94 | 30.51 | 251 | 225 P | H
cH 157 5608.6 56.46 | -11.74 68.2 43.3 31.91 11.63 | 30.38 | 101 194 P |V
5785MHz
5697.2 60.32 |-42.82| 103.14 47.08 31.97 11.69 | 3042 | 101 194 P |V
5717 66.35 |-43.61| 109.96 53.04 32.03 1.7 3042 | 101 194 P |V
5721.6 68.46 |-45.99| 114.45 55.12 32.05 11.71 | 3042 | 101 194 P |V
5062 58.99 |-15.01 74 46.37 31.97 11.03 | 30.38 - - P |V
5062 48.03 -5.97 54 35.41 31.97 11.03 | 30.38 - - AV
5422 57.4 -16.6 74 44.69 31.73 11.33 | 30.35 - - P |V
5422 47.62 -6.38 54 34.91 31.73 11.33 | 30.35 - - AV
* 5785 116.34 - - 102.75 | 32.27 11.75 | 30.43 | 101 194 P |V
* 5785 109.02 - - 95.43 32.27 11.75 | 3043 | 101 194 | A |V
5852.2 69.94 |-47.24| 11718 56.1 32.48 11.83 | 30.47 | 101 194 P |V
5863.2 67.37 | -41.13 108.5 53.52 3249 11.84 | 30.48 | 101 194 P |V
5882.6 66.44 |-33.12| 99.56 52.55 32.51 11.87 | 30.49 | 101 194 P |V
5926 58.1 -10.1 68.2 4413 32.56 11.92 | 30.51 101 194 P |V
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WIFI Note | Frequency Level |Margin, Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
3+4 (MHz) |(dBpV/im)| (dB) |(dBuV/m)|((dBpV)| (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)
5086 55.51 -18.49 74 42.75 32.09 11.04 | 30.37 - - P H
5086 45.57 -8.43 54 32.81 32.09 11.04 | 30.37 - - A | H
5458 54.13 | -19.87 74 41.24 31.86 11.39 | 30.36 - - P H
5458 45.67 -8.33 54 32.78 31.86 11.39 | 30.36 - - A | H
* 5825 108.58 - - 94.84 324 11.79 | 3045 | 334 | 221 P H
* 5825 100.41 - - 86.67 324 11.79 | 3045 | 334 | 221 A | H
5850.2 76.01 -45.73 | 121.74 62.18 32.47 11.83 | 3047 | 334 | 221 P H
5855 72.72 -38.08 110.8 58.89 32.47 11.83 | 30.47 | 334 | 221 P H
5878.6 65.67 |-36.86| 102.53 51.83 32.47 11.86 | 3049 | 334 | 221 P H
802112 5927.8 56.15 |-12.05 68.2 42.18 32.55 11.93 | 30.51 334 | 221 P H
5::5:::2 5092 57.98 | -16.02 74 45.3 32 11.05 | 30.37 - - P |V
5092 47.49 -6.51 54 34.81 32 11.05 | 30.37 - - AV
5446 56.98 | -17.02 74 4416 31.81 11.37 | 30.36 - - P |V
5446 46.01 -7.99 54 33.19 31.81 11.37 | 30.36 - - AV
* 5825 17.11 - - 103.37 324 11.79 | 3045 | 170 | 210 P |V
* 5825 109.18 - - 95.44 324 11.79 | 3045 | 170 | 210 AV
5851.8 86.22 -31.88 118.1 72.39 32.47 11.83 | 3047 | 170 | 210 P |V
5861.6 82.9 -26.05| 108.95 69.05 32.49 11.84 | 3048 | 170 | 210 P |V
5875.2 76.92 -28.13 | 105.05 63.05 325 11.86 | 3049 | 170 | 210 P |V
5938 64.75 -3.45 68.2 50.74 32.58 11.94 | 30.51 170 | 210 P |V
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR220103001E

Band 4 5725~5850MHz

WIFI 802.11a (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin, Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
3+4 (MHz) |(dBpV/m)| (dB) |(dBuV/m)| (dBuV)| (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)/(H/V)
11490 56.73 | -17.27 74 66.38 40.16 17.93 | 67.74 | 223 46 P | H
11490 48.88 -5.12 54 58.53 40.16 1793 | 67.74 | 223 46 A | H
12401 49.08 |-24.92 74 59.26 38.56 18.79 | 67.53 - - P | H
12401 38.55 |-15.45 54 48.73 38.56 18.79 | 67.53 - - A | H
14491 51.88 |-22.12 74 57.58 41.94 20.34 | 67.98 - - P | H
14491 42.08 |-11.92 54 47.78 41.94 20.34 | 67.98 - - A | H
17235 50.19 |-18.01 68.2 56.59 40.73 21.58 | 68.71 - - P | H
17989 58.47 | -15.53 74 57.86 48.53 2193 | 69.85 - - P | H
17989 49.13 -4.87 54 48.52 48.53 21.93 | 69.85 - - A | H
H
H
802.11a
H
CH 149
7660 58.66 | -15.34 74 74.53 36.26 14.54 | 66.67 | 142 | 353 P |V
5745MHz
7660 52.91 -1.09 54 68.78 36.26 1454 | 66.67 | 142 | 353 | A | V
11490 56.63 | -17.37 74 66.36 40.08 17.93 | 67.74 | 317 8 P |V
11490 46 -8 54 55.73 40.08 17.93 | 67.74 | 317 8 AV
12566 49.93 | -24.07 74 59.35 38.41 18.93 | 66.76 - - P |V
12566 38.82 | -15.18 54 48.24 38.41 18.93 | 66.76 - - AV
14490 51.06 |-22.94 74 56.76 41.94 20.34 | 67.98 - - P |V
14490 4179 |-12.21 54 47.49 41.94 20.34 | 67.98 - - AV
17235 50.98 |-17.22 68.2 57.18 40.93 21.58 | 68.71 - - P |V
18000 59.26 |-14.74 74 57.99 49.04 21.95 | 69.72 - - P |V
18000 49.66 -4.34 54 48.39 49.04 2195 | 69.72 - - AV
\%
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR220103001E

WIFI Note | Frequency Level |Margin, Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
3+4 (MHz) |(dBpV/im)| (dB) |(dBuV/m)| (dBuV)| (dB/m) | (dB) | (dB) |(cm) (deg) |(P/A)/(H/V)
7715 51.84 | -22.16 74 68.06 36.19 14.58 | 66.99 | 381 307 P | H
7715 46.38 -7.62 54 62.6 36.19 1458 | 66.99 | 381 307 | A | H
11235 49.51 -24.49 74 60.43 39.72 17.67 | 68.31 - - P | H
11235 37.8 -16.2 54 48.72 39.72 17.67 | 68.31 - - A | H
11570 47.71 -26.29 74 57.28 40.04 18.01 | 67.62 - - P | H
14491 51.01 -22.99 74 56.71 41.94 20.34 | 67.98 - - P | H
14491 4198 |-12.02 54 47.68 41.94 20.34 | 67.98 - - A | H
17355 51.2 -17 68.2 57.12 41.6 2164 | 69.16 - - P | H
18000 58.41 -15.59 74 57.36 48.82 21.95 | 69.72 - - P | H
18000 49.33 -4.67 54 48.28 48.82 21.95 | 69.72 - - A | H
H
802.11a
H
CH 157
7715 58.34 | -15.66 74 74.54 36.21 14.58 | 66.99 | 133 | 350 P |V
5785MHz
7715 53.67 -0.33 54 69.87 36.21 1458 | 6699 | 133 | 350 | A | V
10938 49.18 |-24.82 74 60.16 40.1 17.36 | 68.44 - - P |V
10938 38.01 -15.99 54 48.99 40.1 17.36 | 68.44 - - AV
11570 4793 | -26.07 74 57.53 40.01 18.01 | 67.62 - - P |V
14491 50.11 -23.89 74 55.8 4195 | 20.34 | 67.98 - - P |V
14491 42.09 |-11.91 54 47.78 41.95 20.34 | 67.98 - - AV
17355 50.77 | -17.43 68.2 56.51 41.78 2164 | 69.16 - - P |V
18000 58.29 |-15.71 74 57.02 49.04 2195 | 69.72 - - P |V
18000 49.76 -4.24 54 48.49 49.04 21.95 | 69.72 - - AV
\Y%
\%
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WIFI Note | Frequency Level |Margin, Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
3+4 ( MHz) (dBuV/im)| (dB) [(dBpV/im)|(dBupV)| (dB/m) | (dB) | (dB) |(cm) (deg) (P/A)|(H/V)
7770 54.79 -13.41 68.2 71.16 36.32 14.62 | 67.31 377 | 310 P H
11180 49.29 -24.71 74 60.17 39.75 17.61 | 68.24 - - P H
11180 38.22 -15.78 54 49.1 39.75 17.61 | 68.24 - - A H
11650 47.87 -26.13 74 57.63 39.74 18.09 | 67.59 - - P H
14491 50.71 -23.29 74 56.41 41.94 20.34 | 67.98 - - P H
14491 41.76 -12.24 54 47.46 41.94 20.34 | 67.98 - - A H
17475 51.74 -16.46 68.2 56.99 42.53 21.69 | 69.47 - - P H
17989 57.92 -16.08 74 57.31 48.53 21.93 | 69.85 - - P H
17989 48.86 -5.14 54 48.25 48.53 21.93 | 69.85 - - A H
H
H
802.11a
H
CH 165
7275 55.02 -18.98 74 71.29 36.25 14.11 66.63 | 237 | 360 P |V
5825MHz
7275 46.27 -7.73 54 62.54 36.25 14.11 66.63 | 237 | 360 AV
7770 61.6 -6.6 68.2 78 36.29 14.62 | 67.31 113 350 P |V
11224 48.71 -25.29 74 59.7 39.65 17.66 68.3 - - P |V
11224 37.69 -16.31 54 48.68 39.65 17.66 68.3 - - AV
11650 47.84 -26.16 74 57.59 39.75 18.09 | 67.59 - - P |V
14480 50.27 -23.73 74 55.98 41.92 20.34 | 67.97 - - P |V
14480 42.09 -11.91 54 47.8 41.92 20.34 | 67.97 - - A |V
17475 51.63 -16.57 68.2 56.69 42.72 21.69 | 69.47 - - P |V
17989 59.14 -14.86 74 58.27 48.79 2193 | 69.85 - - P |V
17989 491 -4.9 54 48.23 48.79 21.93 | 69.85 - - A |V
\Y
1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
Remark 3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|
floor only.
4. The emission level close to 18GHz is checked that the average emission level is noise floor only.
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FCC RADIO TEST REPORT

Report No. : FR220103001E

Band 4 5725~5850MHz
WIFI 802.11ac VHT20 (Band Edge @ 3m)

WIFI Note | Frequency Level |[Margin Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
3+4 ( MHz) (dBuV/m)| (dB) [(dBuV/im)|(dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
5604.4 54.14 -14.06 68.2 40.9 32 11.62 | 30.38 | 400 | 224 P H
5699.6 65.7 -39.21| 104.91 52.45 31.98 11.69 | 30.42 | 400 | 224 P H
5719.8 79.05 -31.69 | 110.74 65.72 32.05 1.7 3042 | 400 | 224 P H
5725 85.75 -36.45 122.2 72.39 32.07 11.71 3042 | 400 | 224 P H
5092 55.5 -18.5 74 42.7 32.12 11.05 | 30.37 - - P H
5092 45.24 -8.76 54 32.44 32.12 11.05 | 30.37 - - A H
5410 53.58 -20.42 74 40.88 31.74 11.31 30.35 - - P H
5410 45.49 -8.51 54 32.79 31.74 11.31 30.35 - - A H
802.11ac * 5745 106.48 - - 93.04 32.14 11.72 | 30.42 | 400 | 224 P H
VHT20 * 5745 100.07 - - 86.63 32.14 11.72 | 30.42 | 400 | 224 A H
CH 149 5649.4 61.59 -6.61 68.2 48.42 31.92 11.65 304 100 | 203 P |V
5745MHz 5699.2 76.31 | -283 | 10461 | 63.06 | 3198 | 1169 | 3042 | 100 | 203 | P | V
5720 90.53 -20.27 110.8 77.21 32.04 1.7 30.42 | 100 | 203 P |V
5725 93.17 -29.03 122.2 79.82 32.06 11.71 3042 | 100 | 203 P |V
5026 57.63 -16.37 74 4512 31.88 11.01 30.38 - - P |V
5026 48.61 -5.39 54 36.1 31.88 11.01 30.38 - - AV
5392 57.69 -16.31 74 45.12 31.64 11.28 | 30.35 - - P |V
5392 48.36 -5.64 54 35.79 31.64 11.28 | 30.35 - - AV
* 5745 114.86 - - 101.44 | 3212 11.72 | 3042 | 100 | 203 P |V
* 5745 108 - - 94.58 32.12 11.72 | 3042 | 100 | 203 AV
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR220103001E

WIFI Note | Frequency Level |Margin, Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.

3+4 (MHz) |(dBpV/im)| (dB) |(dBuV/m)|((dBpV)| (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)

5609.6 53.51 -14.69 68.2 40.26 32 11.63 | 30.38 | 288 | 152 P H

5697.6 5454 |-48.89| 103.43 41.29 31.98 11.69 | 3042 | 288 | 152 P H

5718 60.68 |-49.56| 110.24 47.36 32.04 11.7 3042 | 288 | 152 P H

57224 61.78 |-54.49| 116.27 48.43 32.06 11.71 | 3042 | 288 | 152 P H

4846 5473 |-19.27 74 43.01 31.48 10.66 | 30.42 - - P H

4846 44 .43 -9.57 54 32.71 31.48 10.66 | 30.42 - - A | H

5446 5495 |-19.05 74 42.11 31.83 11.37 | 30.36 - - P H

5446 45.95 -8.05 54 33.11 31.83 11.37 | 30.36 - - A | H

* 5785 107.31 - - 93.72 32.27 11.75 | 3043 | 288 | 152 P H

* 5785 100.25 - - 86.66 32.27 11.75 | 3043 | 288 | 152 A | H

5853 61.03 |-54.33| 115.36 47.2 32.47 11.83 | 30.47 | 288 | 152 P H

5858.2 62.22 -47.68 109.9 48.38 32.47 11.84 | 3047 | 288 | 152 P H

802.11ac 5888 59.17 |-36.38| 95.55 45.32 32.47 11.87 | 3049 | 288 | 152 P H

VHT20 5938.2 53.84 |-14.36 68.2 39.83 32.58 11.94 | 30.51 | 288 | 152 P H

CH 157 5639 56.49 -11.71 68.2 43.33 31.91 11.65 30.4 100 | 195 P |V

5785MHz 5697.4 60.69 | -42.59 | 103.28 | 47.45 | 3197 | 11.69 | 3042 | 100 | 195 | P | V

5717.8 67.03 |-43.15| 110.18 53.72 32.03 1.7 30.42 | 100 | 195 P |V

5722.8 70.58 -46.6 117.18 57.24 32.05 11.71 | 3042 | 100 | 195 P |V

5062 58.39 |-15.61 74 45.77 31.97 11.03 | 30.38 - - P |V

5062 47 .91 -6.09 54 35.29 31.97 11.03 | 30.38 - - AV

5452 57.41 -16.59 74 44.56 31.83 11.38 | 30.36 - - P |V

5452 48.75 -5.25 54 35.9 31.83 11.38 | 30.36 - - AV

* 5785 116.21 - - 102.62 | 32.27 11.75 | 3043 | 100 | 195 P |V

* 5785 109.02 - - 95.43 32.27 11.75 | 3043 | 100 | 195 AV

5852 70.06 | -47.58 | 117.64 56.22 32.48 11.83 | 30.47 | 100 | 195 P |V

5858 69.6 -40.36 | 109.96 55.75 32.48 11.84 | 3047 | 100 | 195 P |V

5887.4 66.45 |-29.54| 95.99 52.56 32.51 11.87 | 3049 | 100 | 195 P |V

5925.6 60.62 -7.58 68.2 46.65 32.56 11.92 | 30.51 100 | 195 P |V
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WIFI Note | Frequency Level |Margin, Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
3+4 (MHz) |(dBpV/im)| (dB) |(dBuV/m)|{(dBpV)| (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)
5098 5429 | -19.71 74 41.45 32.16 11.05 | 30.37 - - P H
5098 453 -8.7 54 32.46 32.16 11.05 | 30.37 - - A | H
5428 53.65 | -20.35 74 40.88 31.79 11.34 | 30.36 - - P H
5428 45.6 -8.4 54 32.83 31.79 11.34 | 30.36 - - A | H
* 5825 105.39 - - 91.65 324 11.79 | 3045 | 285 | 152 P H
* 5825 99.43 - - 85.69 324 11.79 | 3045 | 285 | 152 A | H
5850 79.21 -42.99 122.2 65.38 32.47 11.83 | 3047 | 285 | 152 P H
5855 74.42 -36.38 110.8 60.59 32.47 11.83 | 3047 | 285 | 152 P H
802.11ac 5875.2 65.82 -39.23 | 105.05 51.98 32.47 11.86 | 3049 | 285 | 152 P H
VHT20 5926 56.13 | -12.07 68.2 42.18 32.54 11.92 | 30.51 | 285 | 152 P H
CH 165 5104 60.89 -13.11 74 48.2 32.01 11.05 | 30.37 - - P |V
5825MHz 5104 49.68 | -4.32 54 36.99 | 3201 | 11.05 | 30.37 - - AV
5434 56.63 | -17.37 74 43.87 31.77 11.35 | 30.36 - - P |V
5434 46 -8 54 33.24 31.77 11.35 | 30.36 - - AV
* 5825 114.41 - - 100.67 324 11.79 | 3045 | 100 | 196 P |V
* 5825 107.66 - - 93.92 324 11.79 | 3045 | 100 | 196 AV
5850 86.11 -36.09 122.2 72.28 32.47 11.83 | 3047 | 100 | 196 P |V
5858.8 85.89 |-23.84| 109.73 72.05 32.48 11.84 | 3048 | 100 | 196 P |V
5882.8 77.51 -21.9 99.41 63.62 32.51 11.87 | 3049 | 100 | 196 P |V
59374 65.65 -2.55 68.2 51.64 32.58 11.94 | 30.51 100 | 196 P |V
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR220103001E

Band 4 5725~5850MHz
WIFI 802.11ac VHT20 (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin, Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.

3+4 (MHz) |(dBpV/im)| (dB) |(dBuV/m)|{(dBpV)| (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)

11257 49.2 -24.8 74 60.11 39.73 17.69 | 68.33 - - P | H

11257 37.9 -16.1 54 48.81 39.73 17.69 | 68.33 - - A | H

11490 56.81 -17.19 74 66.46 40.16 17.93 | 67.74 | 216 44 P | H

11490 47.7 -6.3 54 57.35 40.16 17.93 | 67.74 | 216 44 A | H

14480 50.18 |-23.82 74 55.86 41.95 20.34 | 67.97 - - P | H

14480 4197 |-12.03 54 47.65 41.95 20.34 | 67.97 - - A | H

17235 49.65 | -18.55 68.2 56.05 40.73 21.58 | 68.71 - - H

18000 58.36 | -15.64 74 57.31 48.82 2195 | 69.72 - - P | H

18000 496 -4.4 54 48.55 48.82 21.95 | 69.72 - - A | H

H

802.11ac H

VHT20 H

CH 149 7660 57.27 |-16.73 74 73.14 36.26 1454 | 66.67 | 117 | 348 P |V

5745MHz 7660 52.09 | -1.91 54 67.96 | 36.26 | 1454 | 66.67 | 117 | 348 | A | V

11158 48.87 |-25.13 74 59.71 39.79 17.58 | 68.21 - - P |V

11158 37.88 | -16.12 54 48.72 39.79 17.58 | 68.21 - - AV

11490 5428 |-19.72 74 64.01 40.08 17.93 | 67.74 | 290 2 P |V

11490 4517 -8.83 54 54.9 40.08 17.93 | 67.74 | 290 2 AV

14491 51.01 -22.99 74 56.7 41.95 20.34 | 67.98 - - P |V

14491 4186 |[-12.14 54 47.55 41.95 20.34 | 67.98 - - AV

17235 50.29 |-17.91 68.2 56.49 40.93 21.58 | 68.71 - - P |V

18000 59.08 |-14.92 74 57.81 49.04 2195 | 69.72 - - P |V

18000 49.86 -4.14 54 48.59 49.04 2195 | 69.72 - - AV

\Y
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FCC RADIO TEST REPORT

Report No. : FR220103001E

WIFI Note | Frequency Level |Margin, Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.

3+4 (MHz) |(dBpV/im)| (dB) |(dBuV/m)|((dBpV)| (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)

7715 5443 | -19.57 74 70.65 36.19 1458 | 66.99 | 389 | 308 P | H

7715 48.45 -5.55 54 64.67 36.19 1458 | 66.99 | 389 | 308 A | H

10949 48.73 |-25.27 74 59.59 40.17 17.37 68.4 - - P | H

10949 38.33 | -15.67 54 49.19 40.17 17.37 68.4 - - A | H

11570 47.94 | -26.06 74 57.51 40.04 18.01 | 67.62 - - P | H

14491 52.2 -21.8 74 57.9 41.94 20.34 | 67.98 - - P | H

14491 41.9 -121 54 47.6 41.94 20.34 | 67.98 - - A | H

17355 50.88 | -17.32 68.2 56.8 41.6 2164 | 69.16 - - P | H

17989 57.81 -16.19 74 57.2 48.53 21.93 | 69.85 - - P | H

17989 49.04 -4.96 54 48.43 48.53 21.93 | 69.85 - - A | H

802.11ac H

VHT20 H

CH 157 7715 59.17 | -14.83 74 75.37 36.21 14.58 | 66.99 | 123 | 349 P |V

5785MHz 7715 53.29 | -0.71 54 69.49 | 36.21 | 1458 | 66.99 | 123 | 349 | A | V

10894 48.71 -25.29 74 59.98 40.02 17.31 68.6 - - P |V

10894 37.94 | -16.06 54 49.21 40.02 17.31 68.6 - - AV

11570 47.97 | -26.03 74 57.57 40.01 18.01 | 67.62 - - P |V

14480 50.47 | -23.53 74 56.18 41.92 20.34 | 67.97 - - P |V

14480 41.83 | -12.17 54 47.54 41.92 20.34 | 67.97 - - AV

17355 51.3 -16.9 68.2 57.04 41.78 2164 | 69.16 - - P |V

17978 57.84 |-16.16 74 57.35 48.54 2193 | 69.98 - - P |V

17978 49.01 -4.99 54 48.52 48.54 2193 | 69.98 - - AV

\Y

\Y
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WIFI Note | Frequency Level |Margin, Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
3+4 ( MHz) (dBuV/im)| (dB) [(dBpV/im)|(dBupV)| (dB/m) | (dB) | (dB) |(cm) (deg) (P/A)|(H/V)
7770 55.43 -12.77 68.2 71.8 36.32 14.62 | 67.31 382 | 308 P H
11389 49.45 -24.55 74 59.75 39.98 17.82 68.1 - - P H
11389 38.63 -15.37 54 48.93 39.98 17.82 68.1 - - A H
11650 47.84 -26.16 74 57.6 39.74 18.09 | 67.59 - - P H
14480 50.16 -23.84 74 55.84 41.95 20.34 | 67.97 - - P H
14480 42.12 -11.88 54 47.8 41.95 20.34 | 67.97 - - A H
17475 52.23 -15.97 68.2 57.48 42.53 21.69 | 69.47 - - P H
17989 58.04 -15.96 74 57.43 48.53 21.93 | 69.85 - - P H
17989 49.27 -4.73 54 48.66 48.53 21.93 | 69.85 - - A H
H
802.11ac H
VHT20 H
CH 165 7286 54.48 -19.52 74 70.81 36.29 14.13 | 66.75 | 233 | 360 P |V
5825MHz 7286 46.45 | -7.55 54 62.78 | 36.29 | 1413 | 66.75 | 233 | 360 | A | V
7770 60.99 -7.21 68.2 77.39 36.29 14.62 | 67.31 112 352 P |V
11037 49.15 -24.85 74 59.84 40.02 17.46 | 68.17 - - P |V
11037 38.44 -15.56 54 49.13 40.02 17.46 | 68.17 - - AV
11650 47.89 -26.11 74 57.64 39.75 18.09 | 67.59 - - P |V
14491 50.8 -23.2 74 56.49 41.95 20.34 | 67.98 - - P |V
14491 41.86 -12.14 54 47.55 41.95 20.34 | 67.98 - - A |V
17475 51.77 -16.43 68.2 56.83 42.72 21.69 | 69.47 - - P |V
18000 58.04 -15.96 74 56.77 49.04 2195 | 69.72 - - P |V
18000 49.77 -4.23 54 48.5 49.04 21.95 | 69.72 - - A |V
\Y
1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
Remark 3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|
floor only.
4. The emission level close to 18GHz is checked that the average emission level is noise floor only.

TEL : 408 9043300 Page Number : B33 of B44



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR220103001E

Band 4 5725~5850MHz
WIFI 802.11ac VHT40 (Band Edge @ 3m)

WIFI Note | Frequency Level |[Margin Limit Read | Antenna | Path |Preamp| Ant | Table |[Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.

3+4 ( MHz) (dBuV/m)| (dB) [(dBuV/im)|(dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)

5647.6 60.97 -7.23 68.2 47.76 31.96 11.65 304 300 151 P H

5698 741 -29.63 | 103.73 60.85 31.98 11.69 | 30.42 | 300 151 P H

5713.2 84.31 -24.59 108.9 71.01 32.02 1.7 30.42 | 300 151 P H

5723.2 85.15 -32.95 118.1 71.8 32.06 11.71 30.42 | 300 151 P H

5128 55.23 -18.77 74 42.43 32.09 11.07 | 30.36 - - P H

5128 45.55 -8.45 54 32.75 32.09 11.07 | 30.36 - - A H

5452 54.83 -19.17 74 41.96 31.85 11.38 | 30.36 - - P H

5452 46.13 -7.87 54 33.26 31.85 11.38 | 30.36 - - A H

* 5755 103.85 - - 90.37 32.17 11.73 | 30.42 | 300 151 P H

* 5755 97.46 - - 83.98 32.17 11.73 | 30.42 | 300 151 A H

5854 64.5 -48.58 | 113.08 50.67 32.47 11.83 | 30.47 | 300 151 P H

5862.6 62.93 -45.74 | 108.67 49.1 32.47 11.84 | 30.48 | 300 151 P H

802.11ac 5879.4 61.6 -40.33 | 101.93 47.76 32.47 11.86 | 30.49 | 300 151 P H

VHT40 5939.6 55.27 -12.93 68.2 41.26 32.58 11.94 | 30.51 300 151 P H

CH 151 5643.8 66.63 -1.57 68.2 53.46 31.92 11.65 304 100 183 P |V

5755MHz 5699.8 81.28 |-23.77| 105.05 | 68.03 | 3198 | 11.69 | 3042 | 100 | 183 | P | V

5718.4 93.18 -17.17 | 110.35 79.86 32.04 1.7 30.42 | 100 183 P |V

5724 92.37 -27.55 | 119.92 79.03 32.05 11.71 30.42 | 100 183 P |V

5020 57.92 -16.08 74 45.44 31.86 11 30.38 - - P |V

5020 50.59 -3.41 54 38.11 31.86 1 30.38 - - AV

5452 57.28 -16.72 74 44 .43 31.83 11.38 | 30.36 - - P |V

5452 50.06 -3.94 54 37.21 31.83 11.38 | 30.36 - - A |V

* 5755 112.26 - - 98.79 32.16 11.73 | 3042 | 100 183 P |V

* 5755 106.15 - - 92.68 32.16 11.73 | 30.42 | 100 183 A |V

5850 71.86 -50.34 122.2 58.03 32.47 11.83 | 30.47 | 100 183 P |V

5859 71.72 -37.96 | 109.68 57.88 32.48 11.84 | 30.48 | 100 183 P |V

5884.4 69.22 -29 98.22 55.33 32.51 11.87 | 30.49 | 100 183 P |V

5928.8 62.39 -5.81 68.2 484 32.57 11.93 | 30.51 100 183 P |V
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WIFI Note | Frequency Level |Margin, Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
3+4 (MHz) |(dBpV/im)| (dB) |(dBuV/m)|((dBpV)| (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)
5621.2 54.24 | -13.96 68.2 41.01 31.99 11.63 | 30.39 | 300 | 227 P H
5698 58.02 -45.71| 103.73 44.77 31.98 11.69 | 3042 | 300 | 227 P H
5718.6 63.73 |-46.68| 110.41 50.41 32.04 1.7 30.42 | 300 | 227 P H
5722.8 64.06 |-53.12| 117.18 50.71 32.06 11.71 | 3042 | 300 | 227 P H
5146 55.02 -18.98 74 42.25 32.04 11.08 | 30.35 - - P H
5146 45.31 -8.69 54 32.54 32.04 11.08 | 30.35 - - A | H
5428 5493 |-19.07 74 42.16 31.79 11.34 | 30.36 - - P H
5428 45.65 -8.35 54 32.88 31.79 11.34 | 30.36 - - A | H
* 5795 105 - - 91.37 32.31 11.76 | 30.44 | 300 | 227 P H
* 5795 97.75 - - 84.12 32.31 11.76 | 30.44 | 300 | 227 A | H
5853.8 71.87 | -41.67| 113.54 58.04 32.47 11.83 | 30.47 | 300 | 227 P H
5858.4 70.36 | -39.49| 109.85 56.53 32.47 11.84 | 3048 | 300 | 227 P H
802.11ac 5884.2 65.07 -33.3 98.37 51.22 32.47 11.87 | 30.49 | 300 | 227 P H
VHT40 5929 58.5 9.7 68.2 44.53 32.55 11.93 | 30.51 300 | 227 P H
CH 159 5606.6 60.84 -7.36 68.2 47.69 31.91 11.62 | 30.38 | 100 | 207 P |V
5795MHz 5698.2 66.21 |-37.66  103.87 | 5297 | 3197 | 11.69 | 3042 | 100 | 207 | P | V
5717.8 7124 |-38.94, 110.18 57.93 32.03 1.7 30.42 | 100 | 207 P |V
5721.6 72.11 -42.34 | 114.45 58.77 32.05 11.71 | 3042 | 100 | 207 P |V
5056 57.44 |-16.56 74 44.84 31.96 11.02 | 30.38 - - P |V
5056 47.92 -6.08 54 35.32 31.96 11.02 | 30.38 - - AV
5452 5764 |-16.36 74 44.79 31.83 11.38 | 30.36 - - P |V
5452 49.55 -4.45 54 36.7 31.83 11.38 | 30.36 - - AV
* 5795 113.1 - - 99.47 32.31 11.76 | 30.44 | 100 | 207 P |V
* 5795 105.65 - - 92.02 32.31 11.76 | 30.44 | 100 | 207 AV
5854.2 81.7 -30.92| 112.62 67.86 32.48 11.83 | 30.47 | 100 | 207 P |V
5863.6 79.51 -28.88 | 108.39 65.66 32.49 11.84 | 3048 | 100 | 207 P |V
5875.2 77.98 | -27.07| 105.05 64.11 325 11.86 | 30.49 | 100 | 207 P |V
5928 67.42 -0.78 68.2 53.44 32.56 11.93 | 30.51 100 | 207 P |V
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|

floor only.

TEL : 408 9043300

Page Number

: B35 of B44



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR220103001E

Band 4 5725~5850MHz
WIFI 802.11ac VHT40 (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin, Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.

3+4 (MHz) |(dBpV/m)| (dB) |(dBuV/m)| (dBuV)| (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)/(H/V)

7671 51.32 | -22.68 74 67.32 36.19 1454 | 66.73 | 395 | 311 P | H

7671 46.88 -7.12 54 62.88 36.19 1454 | 66.73 | 395 | 311 A | H

11048 49.58 |-24.42 74 60.15 40.1 17.47 | 68.14 - - P | H

11048 38.62 | -15.38 54 49.19 40.1 17.47 | 68.14 - - A | H

11510 47.89 |-26.11 74 57.49 40.15 17.95 67.7 - - P | H

14480 51.06 | -22.95 74 56.73 4195 | 20.34 | 67.97 - - P | H

14480 42.02 | -11.98 54 47.7 4195 | 20.34 | 67.97 - - A | H

17265 51.35 |-16.85 68.2 57.61 40.91 2159 | 68.76 - - P | H

17989 59.04 |-14.96 74 58.43 48.53 21.93 | 69.85 - - P | H

17989 49.23 -4.77 54 48.62 48.53 21.93 | 69.85 - - A | H

802.11ac H

VHT40 H

CH 151 7671 57.31 -16.69 74 73.26 36.24 14.54 | 66.73 | 101 351 P |V

5755MHz 7671 53.13 -0.87 54 69.08 36.24 1454 | 66.73 | 101 351 AV

10817 49.3 -24.7 74 60.93 39.84 17.23 68.7 - - P |V

10817 37.61 -16.39 54 49.24 39.84 17.23 68.7 - - AV

11510 47.94 | -26.06 74 57.61 40.08 17.95 67.7 - - P |V

14491 51.8 -22.2 74 57.49 4195 | 20.34 | 67.98 - - P |V

14491 4192 |-12.08 54 47.61 41.95 20.34 | 67.98 - - AV

17265 50.48 | -17.72 68.2 56.53 41.12 2159 | 68.76 - - P |V

17989 59.3 -14.7 74 58.43 48.79 21.93 | 69.85 - - P |V

17989 49.37 -4.63 54 48.5 48.79 21.93 | 69.85 - - AV

\Y%

\%
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WIFI Note | Frequency Level |Margin, Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
3+4 ( MHz) (dBuV/im)| (dB) [(dBpV/im)|(dBupV)| (dB/m) | (dB) | (dB) |(cm) (deg) (P/A)|(H/V)
7726 51.45 -22.55 74 67.7 36.22 1459 | 67.06 | 286 | 308 P H
7726 46 -8 54 62.25 36.22 1459 | 67.06 | 286 | 308 A H
11202 49.55 -24.45 74 60.46 39.72 17.64 | 68.27 - - P H
11202 37.97 -16.03 54 48.88 39.72 17.64 | 68.27 - - A H
11590 48.05 -25.95 74 57.6 40.01 18.03 | 67.59 - - P H
14480 51 -23 74 56.68 41.95 20.34 | 67.97 - - P H
14480 42 -12 54 47.68 41.95 20.34 | 67.97 - - A H
17385 51.38 -16.82 68.2 57.22 41.82 21.65 | 69.31 - - P H
17989 58.82 -15.18 74 58.21 48.53 21.93 | 69.85 - - P H
17989 49.07 -4.93 54 48.46 48.53 21.93 | 69.85 - - A H
802.11ac H
VHT40 H
CH 159 7726 57.05 -16.95 74 73.3 36.22 1459 | 67.06 | 128 | 350 P |V
5795MHz 7726 52.42 | -1.58 54 68.67 | 36.22 | 1459 | 67.06 | 128 | 350 | A | V
10894 48.84 -25.16 74 60.11 40.02 17.31 68.6 - - P |V
10894 37.96 -16.04 54 49.23 40.02 17.31 68.6 - - A |V
11590 48.23 -25.77 74 57.81 39.98 18.03 | 67.59 - - P |V
14491 51.48 -22.52 74 57.17 41.95 20.34 | 67.98 - - P |V
14491 42.11 -11.89 54 47.8 41.95 20.34 | 67.98 - - AV
17385 51.57 -16.63 68.2 57.21 42.02 21.65 | 69.31 - - P |V
17989 59.04 -14.96 74 58.17 48.79 2193 | 69.85 - - P |V
17989 49.46 -4.54 54 48.59 48.79 2193 | 69.85 - - AV
\Y
\Y
1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
Remark 3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|

floor only.

4. The emission level close to 18GHz is checked that the average emission level is noise floor only.
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Band 4 5725~5850MHz
WIFI 802.11ac VHT80 (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin, Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.

3+4 ( MHz) (dBuV/im)| (dB) [(dBpV/im)| (dBupV)| (dB/m) | (dB) | (dB) |(cm) (deg) (P/A)|(H/V)

5616.2 52.47 -15.73 68.2 38.97 31.99 11.63 | 30.12 | 393 42 P H

5697 63.49 -39.5 102.99 49.98 31.98 11.69 | 30.16 | 393 42 P H

5718 65.86 -44.38 | 110.24 52.28 32.04 1.7 30.16 | 393 42 P H

5722.2 67.6 -48.22 | 115.82 53.99 32.06 11.71 30.16 | 393 42 P H

4876 52.98 -21.02 74 40.93 31.45 10.72 | 30.12 - - P H

4876 44.83 -9.17 54 32.78 31.45 10.72 | 30.12 - - A H

5446 53.9 -201 74 40.78 31.83 11.37 | 30.08 - - P H

5446 46.35 -7.65 54 33.23 31.83 11.37 | 30.08 - - A H

* 5775 96.8 - - 82.99 32.24 11.74 | 30.17 | 393 42 P H

* 5775 89.98 - - 76.17 32.24 11.74 | 30.17 | 393 42 A H

802.11ac 5853.4 64.22 -50.23 | 114.45 50.1 32.47 11.83 | 30.18 | 393 42 P H

VHTS80 5857.8 64.68 -45.33 | 110.01 50.56 32.47 11.84 | 30.19 | 393 42 P H

CH 155 5877 59.31 -44 4 103.71 45.19 32.47 11.86 | 30.21 393 42 P H

5775MHz 5949.4 55.05 |-13.15| 68.2 40.74 | 3261 | 11.95 | 3025 | 393 | 42 P | H

5641 58.44 -9.76 68.2 44.99 31.91 11.65 | 30.11 100 20 P |V

5686.4 74.43 -20.74 95.17 60.94 31.96 11.68 | 30.15 | 100 20 P |V

5715.8 7411 -35.52 | 109.63 60.54 32.03 1.7 30.16 | 100 20 P |V

5721.4 73.58 -40.41| 113.99 59.99 32.05 1.7 30.16 | 100 20 P |V

5038 54.74 -19.26 74 41.89 31.92 11.01 30.08 - - P |V

5038 45.59 -8.41 54 32.74 31.92 11.01 30.08 - - AV

5446 56.53 -17.47 74 43.43 31.81 11.37 | 30.08 - - P |V

5446 47.01 -6.99 54 33.91 31.81 11.37 | 30.08 - - AV

* 5775 105.39 - - 91.59 32.23 11.74 | 30.17 | 100 20 P |V

* 5775 98.03 - - 84.23 32.23 11.74 | 30.17 | 100 20 AV
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WIFI Note | Frequency Level |Margin Limit Read | Antenna | Path |Preamp| Ant | Table Peak| Pol.

Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.

3+4 ( MHz) (dBuV/im)| (dB) [(dBpuV/im)|(dBuV)| (dB/m) | (dB) | (dB) |(cm) | (deg) (P/A)|(H/V)
802.11ac 5853 70.33 -45.03 | 115.36 56.2 32.48 11.83 | 30.18 | 100 20 P |V
VHT80 5856.4 73.67 -36.74 | 110.41 59.55 32.48 11.83 | 30.19 | 100 20 P |V
CH 155 5876.6 69.05 -34.96 | 104.01 54.9 32.5 11.86 | 30.21 100 20 P |V
5775MHz 5932.2 61.04 -7.16 68.2 46.78 32.57 11.93 | 30.24 | 100 20 P |V

1. No other spurious found.

2. Allresults are PASS against Peak and Average limit line.
Remark

3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|

floor only.

TEL : 408 9043300 Page Number : B39 of B44



seamran . FCC RADIO TEST REPORT Report No. : FR220103001E

Band 4 5725~5850MHz
WIFI 802.11ac VHT80 (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin, Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
3+4 ( MHz) (dBuV/im)| (dB) [(dBpV/im)|(dBuV)| (dB/m) | (dB) | (dB) |(cm) (deg) (P/A)|(H/V)
11550 49.64 -24.36 74 59.62 40.06 17.48 | 67.52 | 199 44 P H
11550 39.92 -14.08 54 49.9 40.06 1748 | 67.52 | 199 44 A H
13259 49.93 -24.07 74 59.74 39.14 18.86 | 67.81 - - P H
13259 39.84 -14.16 54 49.65 39.14 18.86 | 67.81 - - A H
14491 52.12 -21.88 74 58.18 41.94 19.74 | 67.74 - - P H
14491 42.05 -11.95 54 48.11 41.94 19.74 | 67.74 - - A H
15789 48.91 -25.09 74 60.06 37.46 20.52 | 69.13 - - P H
15789 39.82 -14.18 54 50.97 37.46 20.52 | 69.13 - - A H
17325 52.92 -15.28 68.2 58.6 41.36 21.86 68.9 - - P H
18000 60.82 -13.18 74 58.94 48.82 22.48 | 69.42 - - P H
i802.11ac 18000 50.4 -3.6 54 48.52 48.82 2248 | 69.42 - - A H
VHT80 7700 52.03 -21.97 74 68.25 36.19 14.39 66.8 100 | 351 P |V
CH 155 7700 48.37 -5.63 54 64.59 36.19 14.39 66.8 100 | 351 A |V
5775MHz 11550 49.04 -24.96 74 59.04 40.04 1748 | 67.52 | 283 5 P |V
11550 39.39 -14.61 54 49.39 40.04 17.48 | 67.52 | 283 5 A |V
13303 49.44 -24.56 74 58.87 39.31 18.9 67.64 - - P |V
13303 39.52 -14.48 54 48.95 39.31 18.9 67.64 - - AV
14480 51.85 -22.15 74 57.94 41.92 19.74 | 67.75 - - P |V
14480 4112 -12.88 54 47.21 41.92 19.74 | 67.75 - - AV
15547 49.1 -24.9 74 59.09 38.26 20.37 | 68.62 - - P |V
15547 39.51 -14.49 54 495 38.26 20.37 | 68.62 - - AV
17325 52.8 -15.4 68.2 58.3 41.54 21.86 68.9 - - P |V
17967 60.63 -13.37 74 59.7 48.29 22.44 69.8 - - P |V
17967 50.42 -3.58 54 49.49 48.29 21.76 69.8 - - AV
1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
Remark 3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|
floor only.
4. The emission level close to 18GHz is checked that the average emission level is noise floor only.
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Emission above 18GHz

WIFI 802.11a (SHF @ 1m)

WIFI Note | Frequency Level |Margin, Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.

3+4 ( MHz) (dBuV/im)| (dB) [(dBpV/im)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) (deg) (P/A)|(H/V)
36480 45.81 -28.19 74 36.08 42.34 22.19 54.8 - - P H

39296 51.41 -22.59 74 37.09 44.22 2427 | 54.17 - - P H

39296 42.19 -11.81 54 27.87 44.22 2427 | 54.17 - - A H

H

H

H

H

H

H

H

H

802.11a H
SHF 36458 46.19 -27.81 74 36.55 42.24 2218 | 54.78 - - P |V
39736 52.27 -21.73 74 36.83 44.69 2457 | 53.82 - - P |V

39736 41.95 -12.05 54 26.51 44.69 2457 | 53.82 - - AV

\Y

\Y

\Y

\Y

\Y

\Y

\Y

\Y

V

1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark
The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.
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Emission below 1GHz

5GHz WIFI 802.11a (LF @ 3m)

WIFI Note | Frequency Level |Margin, Limit Read | Antenna| Path |Preamp 6 Ant | Table Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.

3+4 ( MHz) (dBuV/im)| (dB) [(dBpV/im)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) (deg) (P/A)|(H/V)
37.76 28.67 -11.33 40 39.16 20.94 1.01 32.44 - - P H

48.43 28.74 -11.26 40 44.92 15.09 1.16 32.43 - - P H

138.64 21.85 -21.65 435 34.72 17.6 1.93 324 - - P H

375.32 42.37 -3.63 46 50.4 21.21 3.24 32.48 | 101 200 Q | H

434.49 38.49 -7.51 46 44.63 22.9 3.48 32.52 - - P H

874.87 33.27 -12.73 46 30.9 29.2 4.95 31.78 | 158 53 Q | H

H

H

H

H

H

802.11a H
LF 37.76 33.23 -6.77 40 43.72 20.94 1.01 32.44 - - P |V
62.01 32.12 -7.88 40 51.41 11.8 1.34 32.43 - - P |V

97.9 25.48 -18.02 435 40.42 15.78 1.7 32.42 - - P |V

499.48 37.61 -8.39 46 42.44 24.09 3.66 32.58 - - P |V

624.61 38.49 -7.51 46 41.06 25.98 4.04 32.59 - - P |V

874.87 39.14 -6.86 46 36.77 29.2 4.95 31.78 - - P |V

\Y

\Y

\Y

\Y

\Y

V

1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark

The emission position marked as

against limit or noise floor only.

means no suspected emission found and emission level has at least 6dB margin
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Note symbol

Fundamental Frequency which can be ignored. However, the level of any unwanted emissions

shall not exceed the level of the fundamental frequency.

! Test result is over limit line.

P/A | Peak or Average

H/V Horizontal or Vertical
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A calculation example for radiated spurious emission is shown as below:

WIFI Note | Frequency Level |Margin Limit Read | Antenna | Path |Preamp| Ant | Table Peak| Pol.
Ant. Line Level Factor | Loss | Factor | Pos | Pos |Avg.
3+4 ( MHz) (dBuV/im)| (dB) [(dBuV/im)|(dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/IV)
802.11a 11213 4814 |-25.86| 74 50.06 | 39.72 | 17.65 | 68.29 P H
CH 149
5745MHz 11213 37.67 -16.33 54 48.59 39.72 17.65 | 68.29 A H

1. Path Loss(dB) = Cable loss(dB) + Filter loss(dB) + Attenuator loss(dB)

2. Level(dBpV/m) = Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)

3. Margin(dB) = Level(dBuV/m) — Limit Line(dBuV/m)

For Peak Limit @ 11213MHz:
1. Level(dBuV/m)
= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
=39.72(dB/m) + 17.65(dB) + 59.06(dBuV) — 68.29 (dB)
=48.14 (dBuV/m)
2. Margin(dB)

= Level(dByV/m) — Limit Line(dBuV/m)
=48.14(dBpyV/m) — 74(dBuV/m)
= -25.86(dB)

For Average Limit @ 11213MHz:
1. Level(dBpyV/m)
= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
= 39.72(dB/m) + 17.65(dB) + 48.59(dBuV) — 68.29 (dB)
= 37.67 (dBuV/m)

2. Margin(dB) = Level(dBuV/m) — Limit Line(dBuV/m)

= 37.67(dBpV/m) — 54(dBuV/m)
= -16.33(dB)

Both peak and average measured complies with the limit line, so test result is “PASS”.

TEL : 408 9043300
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Appendix C. Radiated Spurious Emission Plots

Temperature : 20~25°C

Test Engineer : Michael Bui, Daniel Lee, Yuan Lee and Fu Chen

Relative Humidity : 42~50%
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR220103001E

<Sample 1>

Band 4 - 5725~5850MHz

WIFI 802.11a (Band Edge @ 3m)

WIFI

Band 4 5725~5850MHz Band Edge @ 3m

ANT

802.11a CH149 5745MHz

1+2

Horizontal

Fundamental

Avg.

Left blank

Condition  : PEAK(UNTT) 3m HORN-HF_01895_2021 HORTZONTAL

) aBovim Date: 20220608 ) aBovim) Date: 2022.06.08
PEAK_BE(B 1021
1260 1260
120 - 120)
550 §s i -
- /
N iy A w
~ 3
709 - " P T I T e T e e M peaKun
560 MQM\N\ iy / s6.) / | S—
i T
129 | 0]
284 284
14 129
S s S0 G0 5o 50 5 70 500 0 7000 ED o0 o o0s. 7ot
Freauency (W) freauency (W)
site 03cHO2-CA site 03cHo2-CA
Condition  : PEAK_BE(B4)_16-24 3m HORN-HF_01895_2021 HORIZONTAL Condition  : PEAK(UNIT) 3m HORN-HF_01895_2021 HORTZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000000KHz VBW:3000.000KHz SWT:Auto
o aguvm) oate: 2022008
1260
20
su
o4
709 [PeAkuD|
560 Ao st
P e T s e e e |
200
14
%00 o0 a0 @ 40 won  owon s S0 500590
Freauency (i)
site 103CH02-CA

TEL : 408 9043300
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FCC RADIO TEST REPORT

Report No. : FR220103001E

WIFI

Band 4 5725~5850MHz Band Edge @ 3m

ANT

802.11a CH149 5745MHz

1+2

Vertical

Fundamental

Peak

s oim) oo 20220808
VAR e {E 7]
- 4
/
1120| /,// /\
980) S —
o 2 F WL
> ;
o p i /Nvlf/ iy
3
569 5 WMAN\N\‘ ‘
2 ]
200 ‘
9 ‘
o w w o w S e s s Eme
regiency iz
Site 03CHO02-CA

Condition  : PEAK_BE(B4)_16-24 3m HORN-HF_01895_2021 VERTICAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

A (@BuVim)

Date: 2022-06.08

bbb al PEAKUNY)

000 2000,

site 03CH02-CA
Condition  : PEAK(UNIT) 3m HORN-HF_01895_2021 VERTICAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

3000,

4000, 5000, 5000, 7000
Frequency (Miz)

Avg.

Left blank

ovel (4BuVim) Date: 2022.06.08
1260
120
98]
840
700) oAk
56 VG54
B R e I e S
280)
140)
500 4600 4700 4800 4900 5000 5100 5200 5300, 54005450
Froquency (MHz)
Site :03CH02-CA

Condition  : PEAK(UNIT) 3m HORN-HF_01895_2021 VERTICAL

TEL : 408 9043300
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WIFI Band 4 5725~5850MHz Band Edge @ 3m

ANT 802.11a CH157 5785MHz

1+2 Horizontal Fundamental

A (@BuVim) Date: 2022.06.08

A @Buvim) Date: 2022.06.08
PEAK_BE@A) 1624
1o f 104
/
120 —+ 1120
o9 - A\ w
849 3 84
70 e ,v\/ 00— PR I PEAK(UNI)
o s Y -
T —
420 420t
280 200
149 1af
0 0. S0 860 %0 s7i0 570, s7s0. 770, 500 000 200, D 000, 5000, 5000, 7000
Frequency (Wiz) Frequency (Wiz)
site 03CH02-CA

site 03CH02-CA
Condition  : PEAK(UNIT) 3m HORN-HF_01895_2021 HORTZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Condition  : PEAK_BE(B4)_16-24 3m HORN-HF_01895_2021 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak

1 (@BuVim)

~
98.0) T
) .
840) P
.
700

T/V‘\NMWW A PEa oo {o24
y

Date: 2022.06.08

560
420
280)
149
750 5760 5800 5620 5840 5860 5880, 5900, 5920, E
Frequency (MHz)
Site 03CHO2-CA

Condition  : PEAK_BE(B4)_16-24 3m HORN-HF_01895_2021 HORTZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak Left blank
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WIFI Band 4 5725~5850MHz Band Edge @ 3m

ANT 802.11a CH157 5785MHz

1+2 Vertical Fundamental

A (@BuVim) Date: 2022.06.08

el (dBuVim)

oo 0220725
ERR B34 5 24]
80 [ s
,
1120 p— N\/\/\ 1120|
980 - lW/ h\ o8|
4o | A aao
700 pE - ‘/\WW Too WP peau
.
56.0f : s 4 Y 56.0; Frara s
i B
o P
29 250
s 1)
w0 i S S e Y o0 o0 £ o5 700
Ty ey )
Site 03CHO02-CA Site :03CHO2-CA
Condition PEAK_BE(B4)_16-24 3m HORN-HF_01895_2021 VERTICAL Condition  : PEAK(UNII) 3m HORN-HF_01895_2021 VERTICAL
REWAT000.000K1z VBW:3000.000KHz SWT:Aut {RBWH000.000KHz VBW:3000.000KHz SWT:Auto

Date: 2022.06.08

.
| —
980 L.
.
- Wi, I

700 V\/\\ 12 3 PERK. BE(B4) 16.24
. AN iy
420
20
140

75 s a0 Saan S S0 9. E

5040, 5860,

Frequency (MHz)

site 03CH02-CA

Condition  : PEAK_BE(B4)_16-24 3m HORN-HF_01895_2021 VERTICAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak Left blank
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WIFI Band 4 5725~5850MHz Band Edge @ 3m

ANT 802.11a CH165 5825MHz

Peak

PEAK_BE(B4)_16-24 3m HORN-HF_01895_2021 HORIZONTAL

RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

1+2 Horizontal Fundamental
- ]
t
120 Ry 1120
pon -
98.0) "\ 98]
84.0) i \'\\ 84.0|
p 8
700 g PR pEB4) 1624 oo VT UL L (‘ seau
I 4
soof Wi
,WW
42,0 ‘NM ritptherinie
TR B — BT — sz 57
Site 03CHO2-CA Site :03CHO2-CA
Condition

Condition  : PEAK(UNIT) 3m HORN-HF_01895_2021 HORTZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

TEL : 408 9043300

Page Number

: C6 of C61



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR220103001E

WIFI

Band 4 5725~5850MHz Band Edge @ 3m

ANT

802.11a CH165 5825MHz

1+2

Vertical

Fundamental

Peak

A (@BuVim) Date: 2022.06.08

el (dBuVim)

Date: 20220725

s ;
\
112.0| = 1120
PV
98,0/ A 98.0|
84.0) AR \\ e 84,0/
W Y i N
700 WWM PEXK BE(B4) 1524 e e Y Y e e e e M PEAKUN
ol
5o 560
T

29 420

200 200

140 14|

750 e G0  Saz0. S a0 Seen 5900 5920 E 000 000, 3000, 000, 5000 7000
Froquency (Miz) Frequency (MH2)

ite 03CHO?2-CA site :03CH02-CA

Condition PEAK_BE(B4)_16-24 3m HORN-HF_01895_2021 VERTICAL Condition

RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

+PEAK(UNIT) 3m HORN-HF_01895_2021 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

TEL : 408 9043300
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Band 4 5725~5850MHz
WIFI 802.11ac VHT20 (Band Edge @ 3m)

WIFI Band 4 5725~5850MHz Band Edge @ 3m

ANT 802.11ac VHT20 CH149 5745MHz

1+2 Horizontal Fundamental

A 6Buvim) Date: 2022.06.08 A dBuvim) Date: 2022.06.08
PEAK_BE(B4) 16-24
1260 1260
1120 i 1120
500 g M s00
840 o 4 s40)
~ 3 ¥
00— 2 M L i e | EREE RH B p RN | N pmae H i £ B ‘ PEAK(UNI]
560 s6.) = \M,WM,MM
i
" msrithassagsmrmroband e
420 420 s
260 280
149 1agf
630, 560, 5670 5690 5710 6730, 5750, 5770, 5800 000 200, 3000 000, 000 000, 7000
Frequency (MHz) Freauency (MH2)
site 03CH02-CA

site +03CHO2-CA
Condition  : PEAK(UNIT) 3m HORN-HF_01895_2021 HORTZONTAL

Condition  :PEAK_BE(B4)_16-24 3m HORN-HF_01895_2021 HORIZONTAL
R + RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto

BW:1000000KHz VBW:3000.000KHz SWT:Auto

Peak

o aBavim) Date:2022.06.08
1260
1120
58
840
704 L e
560 A5
T S s ma |
200
149

B0 a0 400 @00 400 5000 00 500 00 54005900

Frequency (i)

site £03CHO2-CA

Condition  : PEAK(UNTT) 3m HORN-HF_01895_2021 HORTZONTAL

Avg Left blank
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WIFI

Band 4 5725~5850MHz Band Edge @ 3m

ANT

802.11ac VHT20 CH149 5745MHz

1+2

Vertical

Fundamental

Peak

Avg.

) @Bovim) Date: 2022.06.08
PERK BEEA) 1521]
- 4
)
120 g— e
o g : W .
e 2 /’3 (\{\
et
1 Ak
A
wd A
129
289
10
S s S0 S0 e 5mn e ST
Frequency (e}
Site 03CHO02-CA
Condition

PEAK_BE(B4)_16-24 3m HORN-HF_01895_2021 VERTICAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

el (dBuVim)

Date: 2022.06.08

700/ R b

peaxun
56.0/ A, L
T
4200 b
214
1a9)
%0 7000, D 000 ED 700
frequency (MH:)
site :03CHO2-CA

Condition  : PEAK(UNIT) 3m HORN-HF_01895_2021 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Avg.

Left blank

vel (dBuVim) Date: 2022.06.08
1260
120
98]
840
700) oAk
56 VG54
B R e I e S
280)
140)
500 4600 4700 4800 4900 5000 5100 5200 5300, 54005450
Froquency (MHz)
Site :03CH02-CA

Condition  : PEAK(UNIT) 3m HORN-HF_01895_2021 VERTICAL

TEL : 408 9043300
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WIFI

Band 4 5725~5850MHz Band Edge @ 3m

ANT

802.11ac VHT20 CH157 5785MHz

1+2

Horizontal

Fundamental

Peak

A (@BuVim)

Date: 2022.06.08

120 /

L
509 2 by

PERR BE(B4) 1624

V‘/\/V/\NV
o

5630 5650 5670 5690, 5710, 5
Frequency (Miz)
Site 03CH02-CA

730 750, 570, 5800

Condition  : PEAK_BE(B4)_16-24 3m HORN-HF_01895_2021 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

el (dBuVim)

Date: 2022.06.08

)
o0t 1 e e B PEAKUMY/
564 ; A
P
200
14
T Fooe- ot . oo 7o

4000,

Frequency (MHz)

Site +03CHO2-CA

Condition  : PEAK(UNIT) 3m HORN-HF_01895_2021 HORTZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak

1 (@BuVim)

Date: 2022.06.08
9% N N E— —
{
1120 \ L
—
980 avata S
N
84.0| T
700) A PERK.BE(B4)_16-24
VWinadn s 2
e R il
20
200)
140
750 sea G0, ez, ET T E

5840, N
Frequency (MHz)
Site 03CHO2-CA

Condition  : PEAK_BE(B4)_16-24 3m HORN-HF_01895_2021 HORTZONTAL

RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Left blank
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WIFI

Band 4 5725~5850MHz Band Edge @ 3m

ANT

802.11ac VHT20 CH157 5785MHz

1+2

Vertical

Fundamental

Peak

. oae 20220608
AR B T524]
- 4
]
120 — /\/V\
o - iakiY
ws iy mwmw |
- LY
2
569 st
reasoncy i
Site 03CHO02-CA

Condition  : PEAK_BE(B4)_16-24 3m HORN-HF_01895_2021 VERTICAL

RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

el (dBuVim)

Date: 2022.06.08

700/ R

H A \ PeaKuN|

Ay

s6.)
AT
e
2] g
28
1ag)
000 2000, 3000

Site +03CHO2-CA

Condition  : PEAK(UNIT) 3m HORN-HF_01895_2021 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

4000,
Frequency (MHz)

5000. 7000

Peak

1 (@BuVim)

Date: 2022.06.08

JmN\WM \\\\\\\

v‘\fwx T

™~
PERK. BE(@) 1624

*/V‘YW aw\nwwm e

|
\

750

Site
Condition

5760 5000 560, 540, 560 5880, 5900 5920, EX
Frequency (MHz)

03CH02-CA

PEAK_BE(B4)_16-24 3m HORN-HF_01895_2021 VERTICAL

RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Left blank
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WIFI Band 4 5725~5850MHz Band Edge @ 3m

ANT 802.11ac VHT20 CH165 5825MHz

1+2 Horizontal Fundamental

A (@BuVim) Date: 2022.06.08

e @muvim) Dates 202206.08
- |
{
1120 L. 1120|
—
98.0| i 98.0|
/\ \\
40 A B a0
Wi, .
700, M ""\/’\,ﬂ > PERK.BE(B4)_16.24] 700} il A 1 jul PEAK(UNI)
Py \
ssnMWM . 56.0) A
‘vawmwwm. —
bt
129 20| s
289 214
140 1a9)
70 e G0 . oo om0 oW S0 S, e %0 7000, D 000 ED 700
Froauency (Wz) roauency (Hz)
03CHO02-CA Site :03CHO2-CA

Condition  : PEAK_BE(B4)_16-24 3m HORN-HF_01895_2021 HORIZONTAL

Condition  : PEAK(UNIT) 3m HORN-HF_01895_2021 HORTZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak
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WIFI Band 4 5725~5850MHz Band Edge @ 3m

ANT 802.11ac VHT20 CH165 5825MHz

1+2 Vertical Fundamental
e
120 VV \\\\ 1120
N ’v W \ ZZ

W“v‘“
700 WM \Mw fo2e Y e e N o T ——— \ peakuNn

56.0) 56.0/ L
g

120 P ———

204 204

10 140

750 5760, 5800, 5860, 5900 5920, 000 2000, 3000, 4000, 5000. 7000
Freasoncy (g Frequency (MHz)

03CH02-CA
Condition  : PEAK_BE(B4)_16-24 3m HORN-HF_01895_2021 VERTICAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Site +03CHO2-CA
Condition  : PEAK(UNIT) 3m HORN-HF_01895_2021 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak

Avg.
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Band 4 5725~5850MHz
WIFI 802.11ac VHT40 (Band Edge @ 3m)

WIFI Band 4 5725~5850MHz Band Edge @ 3m

ANT 802.11ac VHT40 CH151 5755MHz

1+2 Horizontal Fundamental

) @Buvim) Date: 2022.06.09 A @Buvim) Dote: 2022.07.25
PEAK_BE(B) 162
1260 1260
1129 — 120
9.9 P AV saa|
840 P 24 N s40|
Y R 2 / L i e | EREE RH B p RN | N pmae H i £ B PEAK(UNI]
1 M,
56.0) fs 56.0) 1 3 W
o A yn -
i
420 e
20 280
140 140
S S0 S0 S0 570 S0 S7s0. 770 E 000 2000, om0, 000 5000 000 7000
Freauency (WHz) Frequency (WH)
Site 03CHO2-CA Site :03CHO2-CA

Condition  :PEAK_BE(B4)_16-24 3m HORN-HF_01895_2021 HORIZONTAL
R

Condition  : PEAK(UNIT) 3m HORN-HF_01895_2021 HORTZONTAL
BW:1000000KHz VBW:3000.000KHz SWT:Auto

+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto

Peak

s winy ot 20220600
1254
129 A
89 RS
w0 =
v g N
\ P g 1521
700 VR - (00,
LACALA'EY VSN .
569 AP e s
a9 !
0
19
T wm o ma 0w s @w wm @
Frwency o
sire o3cHoz-CA

Condition  : PEAK_BE(B4)_16-24 3m HORN-HF_01895_2021 HORTZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak Left blank
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WIFI

Band 4 5725~5850MHz Band Edge @ 3m

ANT

802.11ac VHT40 CH151 5755MHz

1+2

Vertical

Fundamental

Peak

A (@BuVim)

soaAtn AN Y

]
L
- | %- |
{/\ A il

Date: 2022.06.00

PERR BE(34) 1624

e
Conditi

5630, 5650 5670 5690 570 5730, 5750, 5770,
Frequency (Miz)
03CH02-CA
jon  : PEAK_BE(B4)_16-24 3m HORN-HF_01895_2021 VERTICAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

el (Buvim) Date: 2022.06.09
1260
12|
a8,
849
700/ PR it M PEAkuN]
s6.)
B
2]
28
1ag)
000 2000, 000 000 7000
Frequency (M)
site :03CHO2-CA
Condition ~: PEAK(UNIT) 3m HORN-HF_01895_2021 VERTICAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak

1 (@BuVim)

oo 20220609
129
N
20 g
W, ~—
L
509 3 -
.
84.0 ™~
/W\/\/M\WW L
00 Vy 3 Do oy {524
9
i Ay
500
ad
9
w9
NN W M
reasony s
Site 03CHO02-CA
Condition

PEAK_BE(B4)_16-24 3m HORN-HF_01895_2021 VERTICAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Left blank
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WIFI Band 4 5725~5850MHz Band Edge @ 3m

ANT 802.11ac VHT40 CH151 5755MHz

1+2 Horizontal Vertical

el (dBuVim)

Date: 2022.06.09 el (Buvim) Date: 2022.06.09
1260 1260
2| 12|

ss. a8,

sl 849

700| PEAKGUNI) 700| peRiT|
s6.) 25 54 s6.) AV 54
B I e e S B e S R E e e B |
280 28
1ag) 1ag)

00 4600 4700 4s00 4900 5000 5100 5200 5300 5400 5460 00 4600 4700 4s00 4900 5000 5100 5200 5300 54005460

Freauency (MH2) Frequency (MH2)

Site +03CHO2-CA site :03CHO2-CA
Condition : PEAK(UNIT) 3m HORN-HF_01895_2021 HORTZONTAL Condition : PEAK(UNIT) 3m HORN-HF_01895_2021 VERTICAL

Avg.
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WIFI

Band 4 5725~5850MHz Band Edge @ 3m

ANT

802.11ac VHT40 CH159 5795MHz

1+2

Horizontal

Fundamental

A (@BuVim)

Date: 2022.06.00

Peak

oo ARy Y 4

[y zm\,b\/\\).

PERK. BE(B4) 16.24

4

o]

750

Site
Condition

5760 5800 560, 540 5G0. 5880, 5900,
Frequency (MHz)

03CH02-CA

PEAK_BE(B4)_16-24 3m HORN-HF_01895_2021 HORTZONTAL

RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

5920,

Left blank

o avim) Date 20220600
PERK BE(EA 1524
1209 f 184
)
120 p— 1120
980 i 90|
7 W
a4 1 a4
700 ~ W L e L e e | B A peakun,
e
56 » se) ot
B st T
420 L
200 220
149 141
o s e s B w0 s s £ 000 000, T w00 o 700
Freuency (MHz) Frequency ()
Site 03CHO2-CA Site : 03CHO2-CA
Condition PEAK_BE(B4)_16-24 3m HORN-HF_01895_2021 HORIZONTAL Condition  : PEAK(UNII) 3m HORN-HF_01895_2021 HORIZONTAL
RBWA1000.000KHz VBW:3000.000KHz SWT:Auto {RBW£I000.000KHz VBW-3000.000KHz SWT:Auto
) aBuvim) oate:202206.00
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WIFI Band 4 5725~5850MHz Band Edge @ 3m

ANT 802.11ac VHT40 CH159 5795MHz

1+2 Vertical Fundamental

A (@BuVim) Date: 2022.06.00

e @muvim) Date: 20220600
PEAK BEEA) 1521]
1200 [ 129
)

1120 — =t 12,0

980) S — [y 98.0)

a9 1 s

700) - 2 & o o0t A4 o \ PLAK(UN|
LU S AP s60 kA

@l ‘”M

289 214

10 1a9)

o oo s w0 w0 S0 S e w 5500 %0 7000, D 000 ED 700
Frequency (e} Frequency ()

Site 03CHO02-CA Site :03CHO2-CA

Condition  : PEAK_BE(B4)_16-24 3m HORN-HF_01895_2021 VERTICAL

Condition  : PEAK(UNIT) 3m HORN-HF_01895_2021 VERTICAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak

1 (@BuVim)

o ]

\

. mww\ L

Date: 202206.09

=~
.

- 4’/‘0«(\/\}:/« Q\f\/\m 5 N\ﬁ;ﬂ;&mﬂ[‘mmu

750 5760 5800 5620 5840 5860 5880 5900, 5920, E
Frequency (MHz)

site 03CH02-CA
Condition  : PEAK_BE(B4)_16-24 3m HORN-HF_01895_2021 VERTICAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak Left blank

TEL : 408 9043300 Page Number : C18 of C61



SPORTON LAB.

FCC RADIO TEST REPORT

Report No

.- FR220103001E

Band 4 5725~5850MHz
WIFI 802.11ac VHT80 (Band Edge @ 3m)

WIFI

Band 4 5725~5850MHz Band Edge @ 3m

ANT

802.11ac VHT80 CH155 5775MHz

1+2

Horizontal

Fundamental

Peak

1 (@Buvim)

Dote: 2022.04-19
PEAR_BE(B) 1620
1260
1120 —
98.0) o
w L NN
F Y
2 @ [\
4 Aol Ju\»’d‘“‘“
20
20
140
S0 %0 S0 S0 &0 S0 750 170 00
Frequency (WHz)
Site 03CHO2-CA
Condition

PEAK_BE(B4)_16-24 3m HORN-HF_01895_2021 HORTZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Date: 20220419

oo UT T JTULT LW [ 1 LIl

peAKND|

2 — J
(e NN A
X Femm———s
200
140
7000 D o ED

T

LU

000 0.
Frequency (MHz)

site +03CHO2-CA

Condition  : PEAK(UNIT) 3m HORN-HF_01895_2021 HORTZONTAL
+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto

5000,

Peak

1 (@BuVim)

Date: 20220419

129

£

1260)

SN vW‘u"\\ L

PEAK_BE(B4) 1624

\“'W\/\/’WW - A n

56

420

280)

149

750 760 5800 5820 5640 5860 5830 5900, 5020, E
Frequency (MHz)
site 03CH02-CA
Condition  : PEAK_BE(B4)_16-24 3m HORN-HF_01895_2021 HORTZONTAL

RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Left blank

TEL : 408 9043300
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR220103001E

WIFI

Band 4 5725~5850MHz Band Edge @ 3m

ANT

802.11ac VHT80 CH155 5775MHz

1+2

Vertical

Fundamental

Peak

A (@BuVim)

Date: 2022.04-19

Ry W\/V“NV I

PERR BE(34) 1624

T e

e

4

420
280)
149
5630, 5650 5670 5690 570 5730, 5750, 5770, 5800
Frequency (Miz)
03CH02-CA
Condition

PEAK_BE(B4)_16-24 3m HORN-HF_01895_2021 VERTICAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

el (dBuVim)

Date: 2022.04-19

X L PeaKuN|
56.0)
F———

‘NWWWW

280

140|

000 2000, 3000, 4000, 5000. 7000
Frequency (MHz)

Site +03CHO2-CA
Condition  : PEAK(UNIT) 3m HORN-HF_01895_2021 VERTICAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak

1 @BV

) Date: 20220419

o ]

\
A
S

PRARARY e

.

.
12 ™
o PERK. BE(@) 1624
N

LT T et

750 5780 5800 5620 5840 5860 5880, 5900, 5920, E

Site 03

Frequency (MHz)
CHO2-CA

Condition  : PEAK_BE(B4)_16-24 3m HORN-HF_01895_2021 VERTICAL

RBY

W:1000.000KHz VBW:3000.000KHzZ SWT:Auto

Left blank
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR220103001E

Band 4 - 5725~5850MHz

WIFI 802.11a (Harmonic @ 3m)

WIFI

Band 4 5725~5850MHz Harmonic @ 3m

ANT

802.11a CH149 5745MHz

1+2

Horizontal

Vertical

Avg.

Frequency (MiHz)
Site +03CH02-CA
Condition  : PEAK(UNI) 3m HORN-HF_01895_2021 HORIZONTAL

A (dBuvim) Date: 2022.07.06 A (dBuvim) Date: 2022.07-06
1269 1260
1129 120
98 98
849 84
PEAK(UNI) | | peakiun,
700/ T WA =f R ool T M= HE AR S
1 1
56 i Avg_agl 560 b avg apl
s N — ettt
420 et! 420) S
280 200
149 149
000 [T 000 10000 12000 14000 16000, 18000 000 000 s000. 000, 10000 12000 14000 16000, 18000
Frequency (MHz) Frequency (MHz)
Site 03CH02-CA Site :03CH02-CA
Condition  : PEAK(UNIT) 3m HORN-HF_01895_2021 HORTZONTAL Condition  : PEAK(UNIT) 3m HORN-HF_01895_2021 VERTICAL
A @Buvim) Date: 2022.07-06 A dBuvim) Date: 2022.07-06
1260 1260
129 1129
989 98
840| 840)
peAK(UND PEAK(UN
00| 00|
560 G54l 560 avG, 54l
| et I Lt
429 420
200 280]
149 149
7700 17730, 17750, 1770, 1790, 17810 17830, 17850, 17870, 17890, 17910, 17930, 17950, 17570, 18000

{7700 17730, 1750, 17770, 17790, 17810, 17830. 17850, 17870, 17890, 17910, 17930, 17950, 17970, 18000

Site
Condition

Frequency (MiHz)
03CH02-CA
+ PEAK(UNII) 3m HORN-HF_01895_2021 VERTICAL

TEL : 408 9043300

Page Number
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samanas. FCC RADIO TEST REPORT Report No. : FR220103001E

WIFI Band 4 5725~5850MHz Harmonic @ 3m

ANT 802.11a CH157 5785MHz

1+2 Horizontal Vertical

A (@Buvim) Date: 2022.07.05

el (dBuvim) Date: 2022.07.06
1260 1260
120 120
980) 98.0)
840) 840)
| peaxomm| PEAK(UNI)
700 Tk 700] 1
1

56.0 MG 56.0) T e w
‘“w - — . i
280) 280) t
149 140 -

5000, w00 Toe, U0 v feam. o000 000 4000, 6000 8000 10000 12000  14000. 16000, 16K

Frequency Frequency (MHz)

site

site cA
Condition PEAK(UNH) 3m HORN-HF_01895_2021 HORIZONTAL Condition  : PEAK(UNTT) 3m HORN-HF_01895_2021 VERTICAL

Peak

Avg.

TEL : 408 9043300 Page Number 1 C22 of C61



samanas. FCC RADIO TEST REPORT Report No. : FR220103001E

WIFI Band 4 5725~5850MHz Harmonic @ 3m

ANT 802.11a CH165 5825MHz

1+2 Horizontal Vertical

A (@Buvim) Date: 2022.07.05

el gBuvim) Date: 2022.07.06
12680 1250
120 1120
980 saq|
s40) 840

L - peakun)| PeAK(UND
700 TR LA T ] 7o o[ T

|
500 X < G, 560 WM PR
kot e .

va e e
280 | 280
140 140

000 W00, 6o B000 0000, 00 a0 6000 16000 00 000, o000 000 0000 12000 14000 To000. 1@

Frequency (WHe) Frequency (WH)

site 03CHO2-CA site

cA
Condition  : PEAK(UNIT) 3m HORN-HF_01895_2021 HORIZONTAL Condition  : PEAK(UNTT) 3m HORN-HF_01895_2021 VERTICAL

Peak

Avg.

TEL : 408 9043300 Page Number 1 C23 of C61



samanas. FCC RADIO TEST REPORT Report No. : FR220103001E

Band 4 5725~5850MHz
WIFI 802.11ac VHT20 (Harmonic @ 3m)

WIFI Band 4 5725~5850MHz Harmonic @ 3m

ANT 802.11ac VHT20 CH149 5745MHz

A (@Buvim) Date: 2022.07.06 A dBuvim) Date: 2022.07.06
1260 1260
120 a0
90 sa.f
840 sl
PEAKUND) | | peakiun,
700/ T WA =f ] ool T M= HE AR S
1 | p
550 s v 241 s6.) L g 9!
I o P e
420 e
280 280
149 1ag)
000 000 6o, 000 0000 1000 14000 6000, 18000 000 0006000, 00010000, 120 Taoo0. 16000, 18000
Frequency (MHz) Frequency (MHz)
Site 03CH02-CA Site +03CHO2-CA
Condition  : PEAK(UNII) 3m HORN-HF_01895_2021 HORIZONTAL Condition : PEAK(UNII) 3m HORN-HF_01895_2021 VERTICAL
A @Buvim) Date: 2022.07-06 A dBuvim) Date: 2022.07-06
1260 1260
2| 12|
ss.f a8,
84 B4
peAKUNY) PEAK(UN
700 700
s6.) VG54 s6.0) VG54
1 BN S o s | I 1 U O N ot s s
20T 20T
280 280
1ag) 1ag)
17700 17730, 17750, 17770, 17750, 17810, 17830, 17850, 17870, 17890, 17310, 17930, 17950, 17970, 18000 17700 17730, 17750 770, 17750, 17810, 17830, 17850, 17870, 17890, 17310 17930, 17950, 17970, 18000
Frequency (MHz) Frequency (MHz)
Site :03CHO2-CA site 03CH02-CA
Condition : PEAK(UNII) 3m HORN-HF_01895_2021 HORIZONTAL Condition : PEAK(UNII) 3m HORN-HF_01895_2021 VERTICAL

TEL : 408 9043300 Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR220103001E

WIFI

Band 4 5725~5850MHz Harmonic @ 3m

ANT

802.11ac VHT20 CH157 5785MHz

1+2 Horizontal

Vertical

A (@Buvim)

Date: 2022.07.06.

Peak

Avg.

o0
e
L - vensconn|
700l T IS e N B s i
"
o ) . = a2
I RS
120] s
29
s
Toooo0s 000, T o e e
ruents i
site oscHoz-ca
Condition PEAK(UNII) 3m HORN-HF_01895_2021 HORIZONTAL

o aBuvim) Date: 20220706
1260
1120
589
840
PeAK(UND
7o o[ T
1
560 MM'J“ g5l
420t 1
204
149
00 W00 000 woon._f0000_ 120 Taoo0. 7000, 18
Frequency (iz)
site ca
Condition  : PEAK(UNIT) 3m HORN-HF_01895_2021 VERTICAL

TEL : 408 9043300
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FCC RADIO TEST REPORT

SPORTON LAB.

Report No. : FR220103001E

WIFI Band 4 5725~5850MHz Harmonic @ 3m

ANT 802.11ac VHT20 CH165 5825MHz

1+2

Horizontal

Vertical

Peak

Avg.

A (@Buvim)

Date: 2022.07.06.

el (@Buvim) Date: 2022.07.06
1260 1260
1120 20
980 sa.f
84 sl

L o peAK(UND)| PEAK(UN)
700 TR LA T ] 7o o[ T

1
56.0) 1 AVG; 56.0f = 5 VG
T = 75 e, ~
N JJ— o

420) W e rne” A20f ™
280 280
149 1agf

000 W00, 6000 8000 10000 12000 14000 16000 16000 000 W00 o000 8000 10000 12000 14000. 16000 18

Frequency (WHz) Frequency (MHz)

site 03CH02-CA site

Condition  : PEAK(UNIT) 3m HORN-HF_01895_2021 HORIZONTAL

cA
Condition  : PEAK(UNTT) 3m HORN-HF_01895_2021 VERTICAL

TEL : 408 9043300
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samanas. FCC RADIO TEST REPORT Report No. : FR220103001E

Band 4 5725~5850MHz
WIFI 802.11ac VHT40 (Harmonic @ 3m)

WIFI Band 4 5725~5850MHz Harmonic @ 3m

ANT 802.11ac VHT40 CH151 5755MHz

1+2 Horizontal Vertical

) @Buvim) Date:2022.07.06 ) @guvim) Date: 20220706
1260 1260
1120 20
959 58
49 840
PEAK(UNI) | | peaiomn
700 T LY HEAR=F B 7o T HEARS e
560 g 23] 550 v
{ S o -
420 — 420
20 200
149 149
00 06 G060, 6G00_ T000 2000, HA006. 16000 78000 0 060000 6G00_ T00G0._ 12000, FA000. 16000 18000
Froquency (Wz) Frequency (M)
Site 03CHO2-CA Site. :03CHO2-CA

Condition  : PEAK(UNIT) 3m HORN-HF_01895_2021 HORTZONTAL Condition  : PEAK(UNIT) 3m HORN-HF_01895_2021 VERTICAL

Peak

) (@Buvim) Date: 2022.07.06 ) (@Buvim) Date: 2022.07.06
1260 1260
120 20|
98.0) 98.0)
4 40
PEAKUNI) PEAK(UNI)

700 700
56.0) avelse 56.0] avslss
PIEests e e e e S S — P e e e e
280) 280
140] 140]

{7700 17730, 1750, 17770, 17790, 17810, 17830. 17850, 17870, 17890, 17910, 17930, 17950, 17970, 18000 {7700 17730, 1750, 17770, 17790, 17810, 17830. 17850, 17870, 17890, 17910, 17930, 17950, 17970, 18000

Frequency (MiHz) Frequency (MiHz)
Site +03CH02-CA Site 03CH02-CA

Condition  : PEAK(UNI) 3m HORN-HF_01895_2021 HORIZONTAL Condition  : PEAK(UNLL) 3m HORN-HF_01895_2021 VERTICAL

Avg.

TEL : 408 9043300 Page Number 1 C27 of C61



samanas. FCC RADIO TEST REPORT Report No. : FR220103001E

WIFI Band 4 5725~5850MHz Harmonic @ 3m

ANT 802.11ac VHT40 CH159 5795MHz

1+2 Horizontal Vertical

A (@Buvim) Date: 2022.07.05

e amuvim) Date: 20220706
1260 1264
120 20
a8 snl
a0 o4
| peaxun)| peaunn
ool TLLUALT AR Too T LLL 1L N "
56 o so0) . v
A 1 + 3 -
e e it -
129 2
280 200
140 14
00 oo om0 eoon w00 2@ faom  fa0oo. 1000 I oo oo soon foooo 1w vaom.  faooo. 1@
Frequency (i) requency (M)
site 03cHo2-CA site

cA
Condition  : PEAK(UNIT) 3m HORN-HF_01895_2021 HORIZONTAL Condition  : PEAK(UNTT) 3m HORN-HF_01895_2021 VERTICAL

Peak

Avg.

TEL : 408 9043300 Page Number 1 C28 of C61



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR220103001E

Band 4 5725~5850MHz
WIFI 802.11ac VHT80 (Harmonic @ 3m)

WIFI

Band 4 5725~5850MHz Harmonic @ 3m

ANT

802.11ac VHT80 CH155 5775MHz

1+2

Horizontal

Vertical

A @BuVim)

Date: 20220426

Avg.

Site +03CH02-CA

Frequency (MiHz)

Condition  : PEAK(UNI) 3m HORN-HF_01895_2021 HORIZONTAL

— vae: 20220026
1269 1269
2o w2l
s 550
e o4
peaun) [ [ peacomn
ro T UL LA Too TV Y e
]
500 Fhees 5 569 g g
Sy — A - N g
e
20 ot 4 420
200 200
109 149
T oo g oo a0 oo o o T o0 a0 a0 e im0
Froauency (i) recuencs i)
Site 03CHO2-CA Site. :03CHO2-CA
Condition  : PEAK(UNTT) 3m HORN-HF_01895_2021 HORTZONTAL Condifion  : PEAK(UNIT) 3m HORN-HF_01895_2021 VERTICAL
— oate: 20220026 — oate: 20220025
1260 1260
w2 w2l
o0 o0
wad wad
[ beaun)
7 7
560 o 500 st
| B 5 O Y O D o s s s
224 24
200 284
149 149
S 7750 7770 7750 TG A 7950 T 707970 793 SRR T Ta000 TS 7750 7770, 7756 ST A 7950 TG 7907970 753 SRR T 1600

Frequency (MiHz)
Site 03CH02-CA
Condition  : PEAK(UNLL) 3m HORN-HF_01895_2021 VERTICAL

TEL : 408 9043300
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samanas. FCC RADIO TEST REPORT Report No. : FR220103001E

Emission above 18GHz

5GHz WIFI 802.11ac VHT40 (SHF @ 1m)

WIFI 5GHz WIFI

ANT 802.11ac VHT40 SHF

1+2 Horizontal Vertical

Date: 20220426 A uvm) Date: 2022.0426
1260 1250
1120 20
a8 aao)
a4 a4l
pean PEAKiNn
700 = 1 | f 700 = = I
500 e 54 sa) 54
R o™

29 pesRw———e s B a2 i A A

oo e e
220 200
149 140

006 2000 25000 76000, 7700020000 31000.  Ta000. 5000 37060 40000 G000 7006 7000 25000, 27000, 7000031000 33000 36000, 57006 40000

Freauency () Frequency (MHz)

Site 03CHO2-CA Site. :03CHO2-CA

Condition  : PEAK(UNIT) Im SHF_HORN_00842_2021 HORIZONTAL Condition  :PEAK(UNIT) Im SHF_HORN_00842_2021 VERTICAL

Peak

Avg.

TEL : 408 9043300 Page Number 1 C30 of C61



samanas. FCC RADIO TEST REPORT Report No. : FR220103001E

Emission below 1GHz

5GHz WIFI 802.11ac VHT40 (LF @ 3m)

WIFI 5GHz WIFI

ANT 802.11ac VHT40 LF

1+2 Horizontal Vertical

Date: 20220426 ) (@Buvim) Date: 20220426

s0g—! 4

(I —
400 4 = 3 s
o [
R PR s B,

200 NM T 240 l/wm 1

160 iy | 160 qu

5 | o0 |

S S e B W e WL e W e W T
Frochency (ki recuone Wiy

Site 03CHO2-CA Site. :03CHO2-CA
Condition QP 3m BILO6_54683_2021 HORIZONTAL Condition  : QP 3m BILO6_54683_2021 VERTICAL

QP/
Peak

TEL : 408 9043300 Page Number 1 C31 of C61



samanas. FCC RADIO TEST REPORT Report No. : FR220103001E

<Sample 2>

Band 4 - 5725~5850MHz
WIFI 802.11a (Band Edge @ 3m)

WIFI Band 4 5725~5850MHz Band Edge @ 3m

ANT 802.11a CH149 5745MHz

3+4 Horizontal Fundamental

) By bat: 2072.06:13 - vate: 20220613
PERR BEH 53¢
1260 1260
1120 i a0
009 g YV o
840 P ‘ﬁ(\ 40|
e a4 T,
L B 2 J\ " /\/\,\/‘. 7000 UT T TULFL W U LTl I PEAK(UNI)
YaA | o
O "‘"'MM"U * R ———
420 420
289 280
14 12
S Bw.F0 5o S S0 o0 7000 o0 o 0 o Tat0
Freauency (k) Frequency Oz
Site 03CHO2-CA Site. :03CHO2-CA

Condition  :PEAK_BE(B4)_16-24 3m HORN-HF_01895_2021 HORIZONTAL

Condition  : PEAK(UNTT) 3m HORN-HF_01895_2021 HORTZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak

vel (4BuVim) Date: 2022.06-13
1260)
129

90

849

700 | [oewm|
56 A5
T B e e e i
28
149

500 4600 4700 4800 4900 5000 5100 5200 5300, 5400, 5460

Freauency (WHz)

site +03CH02-CA

Condition  : PEAK(UNTT) 3m HORN-HF_01895_2021 HORTZONTAL

Avg. Left blank

TEL : 408 9043300 Page Number 1 C32 of C61



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR220103001E

WIFI

Band 4 5725~5850MHz Band Edge @ 3m

ANT

802.11a CH149 5745MHz

3+4

Vertical

Fundamental

Avg.

s oim) b 20220613 . bt 0720813
VAR S {E21]
1209 f 1280
/
1120 —/ 0 \[\ﬂ 120
980) S — 080)
4o o4q
e 2 1\
09 » /«JW”"M WA Toof T UL LA peson
§
560 it s e — M
WV\»W\A»W‘“WM
2 P E—
200 29
9 19
o w s Sio s s s Eme ooz o0 o o0 £ 7
Tregioncy i) racuency i)
Site 03CHO2-CA Site. :03CHO2-CA
Condition PEAK_BE(B4)_16-24 3m HORN-HF_01895_2021 VERTICAL Condition  : PEAK(UNII) 3m HORN-HF_01895_2021 VERTICAL
REWI000.000KHz VBW:3000.000KHz SWT:Auto {RBWI1000.000KHz VBW-3000.000KHz SWT:Auto
S b 20220613
1200
2q
o0
o4q
700) = ——[PEAIUNT)
5 A
o N D N I DN A N
29
10
T W S
rscuency ()
Ste  :03CHOZCA

Left blank

Condition  : PEAK(UNIT) 3m HORN-HF_01895_2021 VERTICAL

TEL : 408 9043300
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR220103001E

WIFI

Band 4 5725~5850MHz Band Edge @ 3m

ANT

802.11a CH157 5785MHz

3+4

Horizontal

Fundamental

Peak

PERK. BE(B4) 16.24

A L 2
”

5o Wi ;

220

200

149

TR e s G oo o Sem 50 5520 E

Frouency (i)

Site 03CHO02-CA

Condition  : PEAK_BE(B4)_16-24 3m HORN-HF_01895_2021 HORIZONTAL

RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Left blank

) @Buvim) Date: 2022.06-14 vel (@BuVim) Date: 2022.06.14
PERC BE(BA) 1524
1209 f 1280
/
1120 — = 1120
980 - A 984
840 o NA 840
7 V
70 e ’\/V\ 00— PR Pt PEAK(UNI)
s s ANV \
569 ) e 56 e
T Ly
420 420] MpMW
200 280
140 140
g S . S0 S0 &0 S0 7S S770 500 000 2000, 000, 000, s000. 5000, 7o
Freauency (WHe) Frequency (MHz)
Site 03CHO2-CA :03CHO2-CA
Condition PEAK_BE(B4)_16-24 3m HORN-HF_01895_2021 HORIZONTAL Condition  : PEAK(UNII) 3m HORN-HF_01895_2021 HORIZONTAL
RBW:1000.000KHz VBW:3000000KHz SWT:Auto + RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto
) @Buvim) Date: 2022.06-14
1260
{
1120 \

TEL : 408 9043300
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR220103001E

WIFI

Band 4 5725~5850MHz Band Edge @ 3m

ANT

802.11a CH157 5785MHz

3+4

Vertical

Fundamental

Peak

A (@BuVim)

Date: 2022.06-14.

120

PERR BE(34) 1624

0 5630 5650 5670 5690, 5710,
Frequency (Miz)
Site 03CH02-CA

570, srs0. 770, 5800

Condition  : PEAK_BE(B4)_16-24 3m HORN-HF_01895_2021 VERTICAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

vel (dBuVim) Date: 2022.06-14.
1260
120
98.0)
840
00— e L PEAKIUNL

W e
Py ——

280)
140)
000 2000, 3000, 4000, 5000, 7o
Frequency (MiHz)
Site +03CH02-CA

Condition  : PEAK(UNLI) 3m HORN-HF_01895_2021 VERTICAL
+ RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto

Peak

1 (@BuVim)

Date: 2022.06-14

N

™~
5 PERK. BE(@) 1624

N T

750 5760 Se00. 5620 5840 5060,
Frequency (MHz)
Site 03CHO2-CA

80 5900, 5920, E

Condition  : PEAK_BE(B4)_16-24 3m HORN-HF_01895_2021 VERTICAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Left blank

TEL : 408 9043300
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR220103001E

WIFI

Band 4 5725~5850MHz Band Edge @ 3m

ANT

802.11a CH165 5825MHz

3+4

Horizontal

Fundamental

Peak

1 (g

vim)

Date: 2022.06-14

g

5760 Se00. 5620,  5ed0. 5060,
Frequency (Miz)
03CH02-CA

PEAK_BE(B4)_16-24 3m HORN-HF_01895_2021 HORIZONTAL

RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

vel (@BuVim) Date: 2022.06-14
1260)
a0
~ sa.
.
T s
‘PERK. BE(B4)_15-24] 700t i B | ! PLAK(UIL)
o 56, 1 st e]
p—y
p—
P E——LL
280
a0
60, 5900 5920, E 000 2000, 3000, 000 5000, 5000, 7o
Frequency (WH2)
+03CHO2-CA
Condition

+ PEAK(UNE) 3m HORN-HF_01895_2021 HORIZONTAL
+ RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto

TEL : 408 9043300

Page Number : C36 of C61



samanas. FCC RADIO TEST REPORT Report No. : FR220103001E

WIFI Band 4 5725~5850MHz Band Edge @ 3m

ANT 802.11a CH165 5825MHz

3+4 Vertical Fundamental

1 aBovim) oate: 20720614 vl i) oate: 2022.06.14
1260 1264
{
1120 p—g 20|
i —
98.0| i 98.0|
Vi N
2 -
ol o)
Wing s ~
700 M W oEm), 1624 T e T e | ! peakuM
s ey L
P T
2 PO I s
200 200
10 1a9)
TR e e G o o Sem 50 5020 E 00 7000, Sa00. o0 Sa00. oo, 7o
Freduency (Miz) Froquency Oz

03CH02-CA
Condition  : PEAK_BE(B4)_16-24 3m HORN-HF_01895_2021 VERTICAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

+03CH02-CA
Condition  : PEAK(UNLI) 3m HORN-HF_01895_2021 VERTICAL
+ RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto

Peak

TEL : 408 9043300 Page Number 1 C37 of C61



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR220103001E

Band 4 5725~5850MHz
WIFI 802.11ac VHT20 (Band Edge @ 3m)

WIFI

Band 4 5725~5850MHz Band Edge @ 3m

ANT

802.11ac VHT20 CH149 5745MHz

3+4

Horizontal

Fundamental

Avg.

Left blank

) gBuvm) oates 20220815 e aBuvm) oates 20220615
PERK B To78
1264 1264
2l - 2
a8 g ,r/\W\M su
~ 4
) L . \ o
- J
700) 2 ,K/«_L/\ "]’ X eI | B g B e M | S e e B s o B f\ PEAK(UNI)
0 i * M A,
420 Y, e—
P 24
14 1ad
T W S &w 5N 5w w0 T o0 oot 0 o0 7o
Freauency Wiz Freauency )
Site 03CHO2-CA Site. :03CHO2-CA
Condition PEAK_BE(B4)_16-24 3m HORN-HF_01895_2021 HORIZONTAL Condition  : PEAK(UNII) 3m HORN-HF_01895_2021 HORIZONTAL
RBW:I000.000KHz VBW:3000.000KHz SWT:Auto  RBW:I000.000KHz VBW:3000.000kHz SWT:Auto
o bate: 20220815
1264
2
sad
sad
70d ! Foexam|
504 s
D s e e e |
204
1ad
son doon, 4706 400 A0 soon sioo a0 Eau s4un 5t
Freauency (i)
site {03cH02-CA

Condition  : PEAK(UNTT) 3m HORN-HF_01895_2021 HORTZONTAL

TEL : 408 9043300
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR220103001E

WIFI

Band 4 5725~5850MHz Band Edge @ 3m

ANT

802.11ac VHT20 CH149 5745MHz

3+4

Vertical

Fundamental

Peak

A (@BuVim)

Date: 2022.06-15.

— LV

T
AN VWV\M
700 o WW
‘
56.00 M i
=

PERR BE(34) 1624

5630, 5650 5670 5690 5710,
Frequency (Miz)
03CH02-CA

0. 7

Condition  : PEAK_BE(B4)_16-24 3m HORN-HF_01895_2021 VERTICAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

5800

vel (@BuVim) Date: 2022.06-15
1260)
a0
sa.
s
00— PR A PEAK(UNI)
4
561 s
.

24 s
280
a0

000 2000, 3000, 000 5000, 5000, 7o

Frequency (WH2)
+03CHO2-CA

Condition  : PEAK(UNLI) 3m HORN-HF_01895_2021 VERTICAL
+ RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto

Avg.

Left blank

vel (dBuVim)

Date: 2022.06-15

[PERKu

VG54

500 4600

4700, 4800, 5100 5200,

4900, 5000,
Froquency (MiHz)

Site :03CH02-CA
Condition  : PEAK(UNIT) 3m HORN-HF_01895_2021 VERTICAL

5300 5400, 545

TEL : 408 9043300
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SPORTON LAB.

FCC RADIO TEST REPORT

Report

No. : FR220103001E

WIFI

Band 4 5725~5850MHz Band Edge @ 3m

ANT

802.11ac VHT20 CH157 5785MHz

3+4

Horizontal

Fundamental

Peak

PERK. BE(B4) 16.24

3
sa0 Miahcrthih
20
200)
140
750 o G0 ez, S, o0 sz E

5040, 5660,

Frequency (MHz)

site 03CH02-CA

Condition  : PEAK_BE(B4)_16-24 3m HORN-HF_01895_2021 HORTZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

) (@Buvim) Date: 2022.06-15 vel (4Buvim) Date: 2022.06-15
PERK_BE(6A)_T6.21)
15 f 154
/
1120 — = 1120
980) S — 080)
840 - . ) 840
700 — A L e L H PraK)
243l AMY \
60/ 1 oy 561 W‘ i
T
420 420 WW“""‘”"M
29 254
140 149
O s s o0 G0 &0 s 570 S0 E) 00 000, 5000, 000 5000, 00 7o
Frequency (Wiz) Froquency (M)
Site 03CHO2-CA Site. :03CHO2-CA
Condition PEAK_BE(B4)_16-24 3m HORN-HF_01895_2021 HORIZONTAL Condition  : PEAK(UNII) 3m HORN-HF_01895_2021 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW1000.000KHz VBW:3000.000KHz SWT:Auto
) @Buvim) Date: 20220815
1260
\
1120 \

Left blank

TEL : 408 9043300
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR220103001E

WIFI

Band 4 5725~5850MHz Band Edge @ 3m

ANT

802.11ac VHT20 CH157 5785MHz

3+4

Vertical

Fundamental

A (@BuVim) Date: 2022.06-15.

Peak

RBW:1000.000KHz VBW:3000.000KHzZ SWT:Auto

Left blank

vel (4Buvim) Date: 2022.06.15
PERC BE(BA)_f524)
1209 f 1280
/
120 ! W 1120
980) S — 1‘”\ 080)
w . JN w
700) 00— PR H \ PEAK(UNI)
o 56,
e
29 420
200 280
140 140
g S s, S0 S0 &0 S0 7S S770 500 000 2000, 000, 000, 5000, 7o
Freauency (WHe) Frequency (MHz)
Site 03CHO2-CA :03CHO2-CA
Condition PEAK_BE(B4)_16-24 3m HORN-HF_01895_2021 VERTICAL Condition  : PEAK(UNII) 3m HORN-HF_01895_2021 VERTICAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto
) @Buvim) Date: 2022.06-15
1260
{
1120 \ L
v —~
.
980 ~
th ~
84.0| T
W W, S~
700) ifi 12 " PERK_BE(B4)_16.24)
560 ol
20
200)
140
750 o0 G0 ez S0 60 Semn 5000 S0z E
Fredquency (WHz)
Site 03CHO2-CA
Condition  : PEAK_BE(B4)_16-24 3m HORN-HF_01895_2021 VERTICAL

TEL : 408 9043300
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR220103001E

WIFI

Band 4 5725~5850MHz Band Edge @ 3m

ANT

802.11ac VHT20 CH165 5825MHz

Peak

RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

+ RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto

o) one: 20220818 B one 0220815
s s
N
120 N 120
A T
o Wy N wd
A .
o S ud
\N v W ~
o WWN L Do o 4o PEIEs I TR T e Fee e seauns
Bipn
\ .
s60) | A ] 5o e
P —

o P

. ad

" wd

N U S o i o o oo
ey roqensy

e oacHozca o3cHoz-ca
Condition PEAK_BE(B4)_16-24 3m HORN-HF_01895_2021 HORIZONTAL Condition  : PEAK(UNII) 3m HORN-HF_01895_2021 HORIZONTAL

TEL : 408 9043300

Page Number
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samanas. FCC RADIO TEST REPORT Report No. : FR220103001E

WIFI Band 4 5725~5850MHz Band Edge @ 3m

ANT 802.11ac VHT20 CH165 5825MHz

3+4 Vertical Fundamental

A (@BuVim) Date: 2022.06-16.

vl dBuvim) Date: 2072.06.16
1260 126
\
a i Y
1120 o S 1120
98,0/ i 98.0|
2 N
" i RN "
:onWW’V W\/ m’mw.u 700 T i T T Y e e e PEAKUNY)
1 I \w
s60) e 5o e i
MMWMWM«\M"
120 oY, ee—
20 20
140 149
75 see a0 S S0 Swo a0 5900 Saam E 00 000, 006, 000 5000, 000 7
Freauency (Wiz) Froquency (M)
03CHo2-CA +03CHO2-CA
Condition PEAK_BE(B4)_16-24 3m HORN-HF_01895_2021 VERTICAL Condition  : PEAK(UNII) 3m HORN-HF_01895_2021 VERTICAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Autc

+ RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto

Peak

Avg.

TEL : 408 9043300 Page Number 1 C43 of C61



samanas. FCC RADIO TEST REPORT Report No. : FR220103001E

Band 4 5725~5850MHz
WIFI 802.11ac VHT40 (Band Edge @ 3m)

WIFI Band 4 5725~5850MHz Band Edge @ 3m

ANT 802.11ac VHT40 CH151 5755MHz

3+4 Horizontal Fundamental

SRR B et
120 — 120
98.0| o 98.0|
e 3 4
840) e A 840
- 2 A
L B % /\/\/ 7000 UT T TULFL W U LTl T PEAK(UNI)
T ‘M\ /
P —— pAANY 5 avsse
o
kil o’
Heaioncy i)

4000

Frequency (MHz)

Site 03CH02-CA

Condition  :PEAK_BE(B4)_16-24 3m HORN-HF_01895_2021 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Site £ 03CH02-CA
Condition  : PEAK(UNTT) 3m HORN-HF_01895_2021 HORTZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak

1 (@BuVim) Date: 20220616

1260)

VY \,\ RN
840 W o e
’V\m«\/‘\/\v’\f\h 7 /‘1;- 1

h

PEAK_BE(B4) 1624

Mo

750 5780, 5800 5820, 5880, 5900 5920, E

5340, 5360,

Frequency (MHz)

site 03CH02-CA

Condition  : PEAK_BE(B4)_16-24 3m HORN-HF_01895_2021 HORTZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak Left blank
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samanas. FCC RADIO TEST REPORT Report No. : FR220103001E

WIFI Band 4 5725~5850MHz Band Edge @ 3m

ANT 802.11ac VHT40 CH151 5755MHz

3+4 Vertical Fundamental

A (@BuVim) Date: 2022.06-16.

e [
o e 1821
1200 [ 1260
)
120 ! 129
A WV
980 - — 084
o . A Al wg
o P WVW\*'% PEIEs I TR T e Fee o seauns
A |
wd ! =
e
—

420 P e
2 ad
o wd

I NS e o0 e o e T

ey i oy

Site 03CHO02-CA :03CHO2-CA
Condition PEAK_BE(B4)_16-24 3m HORN-HF_01895_2021 VERTICAL

Condition  : PEAK(UNLI) 3m HORN-HF_01895_2021 VERTICAL

RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto

Peak

1 (@BuVim)

o ]

o UW\WV T
o Aiia RN

N
o PEANPAR R . s doad

Date: 2022-06-16.

ANMA S
560
129
20
140
S T S SN T =

Frequency (MHz)

site 03CH02-CA

Condition  : PEAK_BE(B4)_16-24 3m HORN-HF_01895_2021 VERTICAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak Left blank
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samanas. FCC RADIO TEST REPORT Report No. : FR220103001E

WIFI Band 4 5725~5850MHz Band Edge @ 3m

ANT 802.11ac VHT40 CH151 5755MHz

3+4 Horizontal Vertical

A (@BuVim) Date: 2022.06.15 vel (dBuvim)

Date: 2022.06.1
1260| 1260)
1129 129
980 9.
840) 84
700) [ PERKON| 700 1 eva)|
560 654 56, PN
I e e e P R e
280 200
140 149

500 4600 4700 4800 4900 5000 5100 5200 5300, 5400, 5460 500 4600 4700 400, 4900 5000 5100 5200  5300. 5400, 545

Freauency (MiHz) Freauency (MiHz)

site

Site +03CH02-CA

Condition  : PEAK(UNII) 3m HORN-HF_01895_2021 HORIZONTAL Condition  : PEAK(UNLI) 3m HORN-HF_01895_2021 VERTICAL

Avg.

TEL : 408 9043300 Page Number 1 C46 of C61



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR220103001E

WIFI

Band 4 5725~5850MHz Band Edge @ 3m

ANT

802.11ac VHT40 CH159 5795MHz

3+4

Horizontal

Fundamental

A (@BuVim)

Date: 2022.06-16.

Peak

PEAK_BE(B4)_16-24 3m HORN-HF_01895_2021 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Left blank

vel (4Buvim) Date: 2022.06.16
PERK BE(o4) 16.24)
1209 f 1280
/
1120 — = 1120
980) S — { 080)
. i f
700| - T WNW 700 | n IR RE R | n! \ PEAK(UNI)
; MY \
) T - I
420 20| S
200 280
140 140
0 s Ssh S0 S 570 S0 &S S770 500 000 2000, 000, 000, S000. 5000, 7o
Freauency (WHe) Frequency (MHz)
Site 03CHO2-CA :03CHO2-CA
Condition PEAK_BE(B4)_16-24 3m HORN-HF_01895_2021 HORIZONTAL Condition  : PEAK(UNII) 3m HORN-HF_01895_2021 HORIZONTAL
RBW:1000.000KHz VBW:3000000KHz SWT:Auto + RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto
) @Buvim) Date: 20220616
1260
{
1120 \ L
—
980 a T
J\/\ Y ~Z
84.0| T
v 4 S
109 LA A2 AL P BEm 1624
; 4
N ViAdoyna,
20
200)
140
750 So G0 5620 S0 o0 Seal. 5000 5920
Fredquency (WHz)
Site 03CHO2-CA
Condition

TEL : 408 9043300
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samanas. FCC RADIO TEST REPORT Report No. : FR220103001E

WIFI Band 4 5725~5850MHz Band Edge @ 3m

ANT 802.11ac VHT40 CH159 5795MHz

3+4 Vertical Fundamental

1 (@Buvim) Date: 2022.06-16 vel (@Buvim) Date: 2022.06.16
PEAK BE@A) 1621
15 f 1280
/
120 o AV a0
980) S — /V 080)
a0 1 Y oxg
- 3t
700 - > A\f\/)« /\,N 700t i B | inl PEAK(UNI)
: J X
6.0ttt ‘ 561
T
420 ] 20
280 ‘ 280
149 ‘ a0
0 S0, S0 o0 80 s7i0 570, s7s0. 770, 500 000 2000, 3000, 000 5000, 7o
Freaquency (MHz) Frequency (WH2)
site 03CH02-CA

+03CH02-CA
Condition  : PEAK(UNLI) 3m HORN-HF_01895_2021 VERTICAL
+ RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto

Condition  : PEAK_BE(B4)_16-24 3m HORN-HF_01895_2021 VERTICAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak

1 (@Buvim) Date: 2022-06-16.

o ]

SR ——
Ny W I
709 P

~
~
5
2 ~_
PEAC 08841624
”

560
420
280)
149
750 5780 5800 5620 5840 5860 5880, 5900, 5920, E
Frequency (MHz)
Site 03CHO2-CA

Condition  : PEAK_BE(B4)_16-24 3m HORN-HF_01895_2021 VERTICAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak Left blank
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samanas. FCC RADIO TEST REPORT Report No. : FR220103001E

Band 4 5725~5850MHz
WIFI 802.11ac VHT80 (Band Edge @ 3m)

WIFI Band 4 5725~5850MHz Band Edge @ 3m

ANT 802.11ac VHT80 CH155 5775MHz

3+4 Horizontal Fundamental

ygovom) oue 20220422 o aeavim oo 2022.0022
PERR e 1078
0 1259
120 =t 120
98.0| o 98.0|
e Y] ’\/‘\ ,\[\ i
e i YWY sl
Y, N . Too U T L s
w0 i w AN
sl —
429 4200 i
20 2
s )
I LTN-TE o Y o F o 0 o 700
Hreaiency e recuency )
Site 03CHO2-CA Site. :03CHO2-CA

Condition  :PEAK_BE(B4)_16-24 3m HORN-HF_01895_2021 HORIZONTAL
R

Condition  : PEAK(UNTT) 3m HORN-HF_01895_2021 HORTZONTAL
BW:1000000KHz VBW:3000.000KHz SWT:Auto

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak

) amvim) Dot 20220422
1260
12 e
o0 .

AN AN <
wea AWANAN Y ~

<
109 - ek, gecea fo24
3

%60 A EEE R
120
09
14

76w W WA @ S S0 @0 S =

Freauency (Wi

site o3cHo2-CA

Condition  : PEAK_BE(B4)_16-24 3m HORN-HF_01895_2021 HORTZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak Left blank
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samanas. FCC RADIO TEST REPORT Report No. : FR220103001E

WIFI Band 4 5725~5850MHz Band Edge @ 3m

ANT 802.11ac VHT80 CH155 5775MHz

3+4 Vertical Fundamental

A (@BuVim)

Date: 2022.04.22 vel (dBuVim)

Date: 2022.04.22
PERR BE(34) 1624

- |
)

120 = 129

084 - NN o)

849 P . R 849

700 e i 70— WL R PEAK(UNI)
ISPV i

56 1

TPy
2. nwww

630, 5650 5670 5690 5710 5730, 5750, 5770, 5800 000 2000, 3000,
Frequency (Miz)

4000, 5000, 5000, 7o
Frequency (MiHz)
03CH02-CA
Condition  : PEAK_BE(B4)_16-24 3m HORN-HF_01895_2021 VERTICAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

+03CH02-CA
Condition  : PEAK(UNLI) 3m HORN-HF_01895_2021 VERTICAL
+ RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto

Peak

1 (@BuVim)

R
B
t
120 L
—
[
o VAARRAAARAA ~
84.0 kS
2 \\
700 1 \)'W‘ a2 PERBE(B4)_16.24)
2
559 ! WA
T T . T
Site 03CHO02-CA

Condition  : PEAK_BE(B4)_16-24 3m HORN-HF_01895_2021 VERTICAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak Left blank
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR220103001E

Band 4 - 5725~5850MHz

WIFI 802.11a (Harmonic @ 3m)

WIFI

Band 4 5725~5850MHz Harmonic @ 3m

ANT

802.11a CH149 5745MHz

A (dBuvim) Date: 2022.07.08 A (dBuvim) Date: 2022.07.07
1269 1260
1129 120
98 98
849 84
PEAKUND) | | peakiun,
700/ T WA =f ] ool T M= HEARS e
1 1
550 Lo ; = Vg s8] 560 S N avg syl
- pw Lo [ o]
uuw a2t gttt
280 200
149 149
000 000 G000 8000 10000 12000 14000 16000 18000 000 000 s000. 000, 10000 12000 14000 16000, 18000
Frequency (MHz) Frequency (MHz)
Site 03CH02-CA Site :03CH02-CA
Condition  : PEAK(UNIT) 3m HORN-HF_01895_2021 HORTZONTAL Condition  : PEAK(UNIT) 3m HORN-HF_01895_2021 VERTICAL
A dBuvim) Date: 2022.07-08 el (080 Date: 2022.07.08
1262 1260)
120 120
98 909
840) 84
peAKuN| peakuh)
00| 700
560 avs.54 5 v 54|
— — S w—— . O S A O s e
a0 T 42T
280 200
149 149
7700 17730, 17750, 17770, 17790, 17810, 17830, 17850, 17670, 17690, 17910, 17930, 17950, 17970. 18000 7700 17730, 17750, 1770, 17790, 17810, 17830 17850, 17670, 17690, 17910, 17930, 17950, 17970, 18000
Frequency (MHz) Frequency (MH)
Site 03CHO2-CA Site +03CH02-CA
Condition : PEAK(UNIT) 3m HORN-HF_01895_2021 HORTZONTAL Condition : PEAK(UNIT) 3m HORN-HF_01895_2021 VERTICAL

TEL : 408 9043300

Page Number
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samanas. FCC RADIO TEST REPORT Report No. : FR220103001E

WIFI Band 4 5725~5850MHz Harmonic @ 3m

ANT 802.11a CH157 5785MHz

3+4 Horizontal Vertical

A (@Buvim) Date: 2022.07.07

o aguvim) Date: 20220707
1260 1260
120 20
Py onal
a0 aa)
- peaKumn)| peaK(uNn
700 TR LA T ] 7o o[ T A
:
v v
50 + — i 56 b 3 s e
129 29 |
280 280 i
1o 14 |
00 W00 om0 B0 0000 2@ fa0m 16000 1000 0 E A P N T M UM
Freauency (W) Frequency (HHi)
site 03cHo2-CA site

cA
Condition  : PEAK(UNIT) 3m HORN-HF_01895_2021 HORIZONTAL Condition  : PEAK(UNTT) 3m HORN-HF_01895_2021 VERTICAL

Peak

Avg.
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samanas. FCC RADIO TEST REPORT Report No. : FR220103001E

WIFI Band 4 5725~5850MHz Harmonic @ 3m

ANT 802.11a CH165 5825MHz

3+4 Horizontal Vertical

1 gBuvim) oats 20220707 o B bate:202207.07
1264 1264
129 129
on s
g sad
L 7 peaoun| peaxm
Fool AT [ R 700 Tk S
h
E ]
w0 L s . . e s0d ot | - s
ek — .
s " J‘ o M s
209 | l 204
1 i 1ad
Tooo a0 w00, Toosn Tauooaooo. eomm. 168080 oo oo a0 oo fouun  fauoaooo. Teoen 18
Frecuency (wio Frecusncy (i)
site o3cHo2-CA

site

cA
Condition  : PEAK(UNIT) 3m HORN-HF_01895_2021 HORIZONTAL Condition  : PEAK(UNTT) 3m HORN-HF_01895_2021 VERTICAL
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Appendix D. Duty Cycle Plots

<Sample 1>

Antenna Band
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T(us) 1/T(kHz) | VBW Setting

142 5GHz 802.11a
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<Sample 2>

Antenna Band

Duty

Cycle(%) | T(us)

1/T(kHz) | VBW Setting

3+4 5GHz 802.11a

89.97 1390

0.72 1kHz

3+4 5GHz 802.11ac VHT20

90.03 1310

0.76 1kHz

3+4 5GHz 802.11ac VHT40

91.03 1420

0.70 1kHz

3+4 5GHz 802.11ac VHT80

90.87 1095

0.91 1kHz

MIMO <Ant. 3+4>

' Keysight Spectrum Analyzer - Swept SA = &[5 | = Keysight Spectrum Analyzer - Swept SA| [o @ ]
W AL R 508 bC SENSEINT] 05:31:55 Al Jun 14, 2022 Miark W RL " ]s0@ oc E—
Marker 3 A 1.54500 ms ) #Avg Type: RS Tucefilz3 4 5 ket Marker 3 A 1.45500 ms #Avg Type: RMS Ejzaase| Marker
SNOFas == Trig: FreeRun TYPE W PNO: Fast —= 1ig: FreeRun TeEREREE
\FGainlow __#Atten: 20 dB ] SelectMarker IFGain:ow __#Atten: 20dB = SelectMarker |
'S 3 ms| 3
0 dBJdiv . i asy
[0 gaidiv__Ref 116.99 dByV [0 gaidiu__Ref 116.99 dByV |
O Normal N Normal
X t
A
Deltal Delta)
Fixed! Fixed!
Center 5.240000000 GHz Span 0 Hz Center 5.240000000 GHz Span 0 Hz
Res BW 8 MHz #VBW 8.0 MHz Sweep 5.000 ms (1001 pts) Off|] | |Res BW 8 MHz #VBW 8.0 MHz Offl
v FUNCTION VaLUE 8 uNC
1 A2 t (A) 1.390 ms (A) 1.30 dB 1.310ms (A) 0.20 dB
1d3 868.1us 8238 dBy ToRtue 10678 dBUY
W3l Ad t (A 1545 ms (A) 019 di i ms ¥ »
4 F §70.0us 92.35 dBUV Properties> 800.0us 10576 dBuV Properties»|
5
6
7
! More More
10 10f2 10f2
1 v v
< > < >
i e el | B Ry T Swept ok =T
WAL | ~ [soo oc | SENSEINT T 01:22:27 Al Jun 17,2022 ey [T " [s00 oc ENSEINT i — 08:21:12 AMJun 17, 2022 ark
Marker 3 A 1.56000 ms . #Avg Type: RMS TRACE 56 arker Marker 3 A 1.20500 ms . #Avg Type: RMS TRACE]1]23 4 5 kcal
PNO:Fast == Trig: FreeRun T PNOFast == Trig: FreeRun
IFGainiLow __ #Atten: 20 dB o SelectMarker IFGain:low __#Atten: 20 dB SelectMarker |
3 3
10 dBidiv Ref 116.99 dBpV Lo éti’dw Ref 116.99 dBpV
g )
Normall Normal
slale \ale
X A ‘ 0y
\/ ”
X |
Deltal } Delta]
Fixed! Fixed!
Center 5.190000000 GHz Span 0 Hz Center 5.210000000 GHz Span 0 Hz
Res BW 8 MHz #VBW 8.0 MHz Sweep 5.000 ms (1001 pts) Offf | |[Res BW 8 MHz #VBW 8.0 MHz Offl
v 5 3 Ue
1 A2 t (A 1.420ms (A) 319 dB 1 42 t () 1.095ms (A) 347 dB
2 £ t 798.6 us 95.82 dBuV P - 04lus 8504 dBUV
A4 t (8 1.560 ms (A) -2.28 dB . i t (A 1205 ms (A) A1.01 »
4 F t 8000us  95.82dBuV Properties>| | [7' ‘¢ 805.0 us 85.04 dBUV Properfiesh
5 5
6 6
7 7
g More| g More|
10 102 | | 10 10f2
1 v 1 v
< > < >

TEL : 408 9043300

Page Number : D2 of D2



	FR220103001E_R02_Part15E_LiveU_LiveU_LU800_Appebdix A.pdf
	1.pdf
	WLAN 5G_L.Pdf
	WLAN 5G_N.Pdf

	2.pdf
	WLAN 5G_L.Pdf
	WLAN 5G_N.Pdf


	FR220103001E_R02_Part15E_LiveU_LiveU_LU800_Appebdix B.pdf
	<Sample 1>
	Band 4 - 5725~5850MHz
	WIFI 802.11a (Band Edge @ 3m)
	WIFI 802.11ac VHT20 (Band Edge @ 3m)
	WIFI 802.11ac VHT40 (Band Edge @ 3m)
	WIFI 802.11ac VHT80 (Band Edge @ 3m)

	Emission above 18GHz
	5GHz WIFI 802.11ac VHT40 (SHF @ 1m)

	Emission below 1GHz
	5GHz WIFI 802.11ac VHT40 (LF @ 3m)

	Band 4 - 5725~5850MHz
	WIFI 802.11a (Band Edge @ 3m)
	WIFI 802.11ac VHT20 (Band Edge @ 3m)
	WIFI 802.11ac VHT40 (Band Edge @ 3m)
	WIFI 802.11ac VHT80 (Band Edge @ 3m)

	Emission above 18GHz
	WIFI 802.11a (SHF @ 1m)

	Emission below 1GHz
	5GHz WIFI 802.11a (LF @ 3m)

	Note symbol
	A calculation example for radiated spurious emission is shown as below:

	FR220103001E_R02_Part15E_LiveU_LiveU_LU800_Appebdix C.pdf
	<Sample 1>
	Band 4 - 5725~5850MHz
	WIFI 802.11a (Band Edge @ 3m)
	WIFI 802.11ac VHT20 (Band Edge @ 3m)
	WIFI 802.11ac VHT40 (Band Edge @ 3m)
	WIFI 802.11ac VHT80 (Band Edge @ 3m)

	Band 4 - 5725~5850MHz
	WIFI 802.11a (Harmonic @ 3m)
	WIFI 802.11ac VHT20 (Harmonic @ 3m)
	WIFI 802.11ac VHT40 (Harmonic @ 3m)
	WIFI 802.11ac VHT80 (Harmonic @ 3m)

	Emission above 18GHz
	5GHz WIFI 802.11ac VHT40 (SHF @ 1m)

	Emission below 1GHz
	5GHz WIFI 802.11ac VHT40 (LF @ 3m)

	Band 4 - 5725~5850MHz
	WIFI 802.11a (Band Edge @ 3m)
	WIFI 802.11ac VHT20 (Band Edge @ 3m)
	WIFI 802.11ac VHT40 (Band Edge @ 3m)
	WIFI 802.11ac VHT80 (Band Edge @ 3m)

	Band 4 - 5725~5850MHz
	WIFI 802.11a (Harmonic @ 3m)
	WIFI 802.11ac VHT20 (Harmonic @ 3m)
	WIFI 802.11ac VHT40 (Harmonic @ 3m)
	WIFI 802.11ac VHT80 (Harmonic @ 3m)

	Emission above 18GHz
	5GHz WIFI 802.11a (SHF @ 1m)

	Emission below 1GHz
	5GHz WIFI 802.11a (LF @ 3m)





